Directions for use of Parts Catalogue

All component and option parts used for SF303/SF333 tractors are listed in this parts

catalogue.
NOTES: Us¢eeeecees Power steering.
Weeeeoooes 2WD/4WD manual shift.
) CEEEEEEREE 2WD/4WD automatic shift — permanent 4WD.
Edeeeeecess For EUROPE.
Meeeooooees [llustrated labels.
SE303¢¢«-- E3CE-G (ENGINE)
SFE333¢¢«-- E3CD-G (ENGINE)

CORCHGC)

® @

KEY| PART CODE DESCRIPTION }s’ TYPE OF MODEL } 8 R| REMARKS
C | SSMABM | SSMASF | SSM4BG | SRMABM | SRM4SF | SRMA4SG | C | L
1 | 8595-211-001-20 | CASE/UPPER *
1A| 8657-201-081-00 | CASE/UPPER . i
2 | 8595-211-002-10 | CASE/LOYER * 1
3 | v523-100-801-80 | PIN * t
4 | v211-260-803 BOLT, SENS * ¢
s
A ! By
H
A
1
1
e R Bt

KEY shows the location of parts diagramed in the illustration.

Parts numbers begin with 'V~ and "W~ are standard parts of the market.

"LH™ and RH™ on the parts name are described against the moving direction of

the machine or are described on the condition how to install parts on the machines.

SPC : The following symbol classifies parts to be used for machines.

“%” means standard parts.

“T” shows that the parts can be installed as optional parts.

"R” shows that the parts can be used as applicable parts to replace originally

equipped parts.



® Upper column : QTY shows the number of parts to be used for one unit of machine.
"M” is indicated for parts supplied by a meter long.
"4 7 isindicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
— 229 means serial number up to 229.
230— means serial number 230 and after.
® ITC : Interchangeability
"17---OLD <« NEW
New parts can be used in place of the old parts.
27---OLD — NEW
Old parts can be used in place of the new parts.
"37--:OLD —<« NEW
Old parts and new parts can not be replaced each other.
@ COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and ©® for
©, so the rest follow in the same alphabetical order.
© Remarks
%k Other maker’s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color :

The following colors are used color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER 4K DRUM 16K DRUM
4L | NEO-BLUE 1300-985-001-10 1300-985-003-00
51 | SUNSET GRAY 1300-959-001-10 1300-959-003-00 1300-959-004-00
6G | SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958-004-00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color parts.




4. Serial Numbers :

For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 5—1.
For chassies serial number is shown on the LABEL.

Please see

gzt HBERtZtizt=1
ISEKI & CO., LTD. MADE IN JAPAN

5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be automatically
turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble that

makes us unable to repair or guarantee the warrant.



**%% Structure Table of Model #**x*

S S
F F
MIBFFEF3|FFF
OHHH3HHH
O[3uvusuuu
XX [WXX
D| EEW [EEW
E 44E |44E
L
FIG.
1 %k ok [k k%
2 ok ok [k k%
3 ok ok [k ok x
4 ok ko [k ok %
5 ok ok [k k%
6 %k ok [k k%
7 k ok ok [k ok ok
8 %k ok [k k%
9 %k ok [k k%
10 %k k [k k%
11 ok ok [k k%
12 ok ok [k k%
13 %k k [k k%
14 ok ok [k ok %
15 kokoko [k ok ok
16 kokoko |k ok ok
17 kokoko |k ok ok
18 % % % sk
19 * *
20 ok ok [k k%
21 % % * %k
22 * *
23 ok ok [k k%
24 ok ok [k k%
25 kokoko [k ok ok
26 kokosk o |k ok ok
27 kokok |k ok ok
28 kok ok [k ok ok
29 kokoko |k ok ok
30 ok ok [k k%
31 kokok o |k ok ok
32 kokosko |k ok ok
33 %k k [k k%
34 %k ok [k k%
35 kokoko |k ok ok
36 kokosk |k ok ok
37 kokosk |k ok ok
38 TTT |ITTT
39 kokok o |k ok ok
40 kokoko |k ok ok
41 kokoko |k okok
42 kokok o |k okok
43 kokoko |k ok ok
44 kokosk |k ok ok
45 kokosk o |k ok ok




**%% Structure Table of Model **x*

S S
F F
MISFFFE3FEFF
OHHH3HHH
O|3vuvusgluuu
WXX |[WXX
D| EEwW [EEW
E 44E |44E
L
FIG.
46 koskoko [k ok ok
47 koskoko [k ok ok
48 TTT |TTT
49 kokoko [k ok ok
50 kokoko kok ok
51 kokoko kok ok
52 kokok o [kok ok
53 koskoko [k ok ok
54 koskoko [k ok ok
55 koskoko [k ok ok
56 koskoko [k ok ok
57 koskoko [k sk ok
58 koskoko [k ok ok
59 kokoko kok ok
60 kokoko kok ok
o1 koskosk |kok ok
62 kokok o [k ok sk
63 kokok o [k ok sk
04 koskoko [k ok ok
65 T T
66 TTT |ITTT
67 TTT |TTT
68 koskoko [k ok ok
69 kokko kok ok
70 %k sk %k sk
71 TTT |ITTT
72 koskosk |kok ok




FI1G. 67

FIG. 61
FI1G. 34
F1G. 2
FIG. 39
FIG. 21, 22
FIG. 58

FIG. 53

FIG. 54
FIG.57

FIG. 49

FIG. 37
FIG. 59, 60
F1G. 55, 56, 66
FIG. 40
FIG. 7
FIG. 3
FIG. 13
F16. 36 FIG. 1
FIG. 41, 50, 53 FIG. 65
FIG. 38

FIG. 23~25,31, 35

IF1G. 6
FIG. 42~47

FIG. 53 FIG. 62
FIG. 48
F1G. 8~12, 14~20, 30




Contents

SF303

ENGINE(E3CEG)

CYLINDER HEAD ........................................................................................................... Flg
CYLINDER HEAD COVER ............................................................................................. Flg
INLET MANIFOLD ......................................................................................................... Flg
EXHAUST MANIFOLD ................................................................................................... Flg
CYLINDER BLOCK ......................................................................................................... Flg
BEARING/UNDER SIZE (OPTION) ............................................................................... Flg
OIL PAN ........................................................................................................................... Flg
REAR PLATE ................................................................................................................... Flg
TIMING GEAR CASE ...................................................................................................... Flg
HANGER .......................................................................................................................... Flg
VALVE .............................................................................................................................. Flg
CAM SHAFT ..................................................................................................................... Flg
PISTON ............................................................................................................................. Flg
PISTON/OVER SIZE (OPTION) ..................................................................................... Flg
CRANK SHAFT ................................................................................................................ Flg
OIL PUMP ........................................................................................................................ Flg
WATER PUMP ................................................................................................................. Flg
COOLING FAN ................................................................................................................ Flg
INJECTION NOZZLE ..................................................................................................... Flg
INJECTION PUMP ......................................................................................................... Flg
FURL PIPErrrrrrrereeeeereeeeeeeeseeseeeeeseesessesemsememsmmsmmmmemeeemeseessseees e Fig.
ADAPTER ......................................................................................................................... Flg
ELECTRIC (1) .................................................................................................................. Flg

ELECTRIC (2) .................................................................................................................. Flg

© 00 3 & Ot B~ W N

[T T - T N B I O e e e e e e e T e i
=W N H O O 003 o O W N H#H O



REPAIR PARTS (OPTION):w+++++sesessesessssesessssessssssnsessssssessssssssssssssssssesssssssssssssssssssssssssesans Fig. 26
COMPONENT PARTS

FOR 6215-300-037-00 ON Flg19 ................................................................................ Flg 27
COMPONENT PARTS

FOR 6215-600-078-00 ON F1g20 ................................................................................ Flg 28
COMPONENT PARTS

FOR 6281-100-002-30 ON Fig.2+++-++wssseesseesseesseessemssimssemiesiesiesiis i Fig. 29
COMPONENT PARTS

FOR 6281-200-020-00 ON F1g23 ................................................................................ Flg 30



Contents

SF333

ENGINE(E3CDG)

CYLINDER HEAD ........................................................................................................... Flg
CYLINDER HEAD COVER ............................................................................................. Flg
INLET MANIFOLD ......................................................................................................... Flg
EXHAUST MANIFOLD ................................................................................................... Flg
CYLINDER BLOCK ......................................................................................................... Flg
BEARING/UNDER SIZE (OPTION) ............................................................................... Flg
OIL PAN ........................................................................................................................... Flg
REAR PLATE ................................................................................................................... Flg
TIMING GEAR CASE ...................................................................................................... Flg
HANGER .......................................................................................................................... Flg
VALVE .............................................................................................................................. Flg
CAM SHAFT ..................................................................................................................... Flg
PISTON ............................................................................................................................. Flg
PISTON/OVER SIZE (OPTION) ..................................................................................... Flg
CRANK SHAFT ................................................................................................................ Flg
OIL PUMP ........................................................................................................................ Flg
WATER PUMP ................................................................................................................. Flg
COOLING FAN ................................................................................................................ Flg
INJECTION NOZZLE ..................................................................................................... Flg
INJECTION PUMP ......................................................................................................... Flg
FURL PIPErrrrrrrereeeeereeeeeeeeseeseeeeeseesessesemsememsmmsmmmmemeeemeseessseees e Fig.
ADAPTER ......................................................................................................................... Flg
ELECTRIC (1) .................................................................................................................. Flg

ELECTRIC (2) .................................................................................................................. Flg

© 00 3 & Ot B~ W N

[T T - T N B I O e e e e e e e T e i
=W N H O O 003 o O W N H#H O



10

YN 23 D BT Ty Flg 25
REPAIR PARTS (OPTION):w+++++sesessesessssesessssessssssnsessssssessssssssssssssssssesssssssssssssssssssssssssesans Fig. 26
COMPONENT PARTS

FOR 6215-300-037-00 ON Flg19 ................................................................................ Flg 27
COMPONENT PARTS

FOR 6215-600-078-00 ON F1g20 ................................................................................ Flg 28
COMPONENT PARTS

FOR 6281-100-002-30 ON Fig.2+++-++wssseesseesseesseessemssimssemiesiesiesiis i Fig. 29
COMPONENT PARTS

FOR 6281-200-020-00 ON F1g23 ................................................................................ Flg 30



Contents

CHASSIS

RADTIATOR SYSTEIM:-++veeeesveeeessssneeeessunteeenmmttetanititteaniitteeaiitteessttteessiiteeessiaeeessiaeees Fig.
MUFFLER SY ST :++#eeeeeeessessssssentteeeeesnnmmmmttttteetmmmuiiittteeetssmmiitttteteessniiiiiteeeessannmnnn Fig.
CLEANER (ATR) SYSTEM:++eeeseeeuessesuresuesntesiitiiiiiiiii ittt Fig.
FILTER (FUEL) SYSTEDM:+++veeeeeeeereeseutesutessuteniesititienitiiie sttt Fig.
TANK (FUEL) SYSTIEM e seeeseeeesseessuessmemttintiiiiiiiiiiititiiis st Fig.
BATTERY SY ST :eeereeeeesseseeeesssuuttesassttetsnstttesnunttesmntteessntieteemniieeemiieeesnireeennn Fig.
LEVER (ACCELERATOR) SYSTEM:++veeeeeesreessutessuessutesuesinieniiennieniiesteeiie st Fig.
MAIM CLUTCH SYSTEM eeeeeeesssseeeeeeeeeesssnsuuuttteeessmniiiiiitteeessnmmmiitteteessmmmmmiiiemeesssnnn Fig.
INPUT GEAR,COUNTER GEAR SYSTEM:++:sstesessesssssussesessisistniiinininisisisiiisieisisnn, Fig.
INPUT COUNTER GEAR,

PTO DRIVE GEAR SYSTEIM:++++rreeeeeeeeeeessssssuureeteessnnsiuumteeeesssnnnimmieteeesssnmmmimmeeeeens Fig.
SPACER (HST) SYSTEM -+ vreeseeeesreesseesertesnesnmtennesntenienntenttesne et Fig.
CLUTCH SHATFT SYSTEIM:eeesseeeeesssssetesssutteeaniutttetmiteteaiiteesnitteessiiiteessiiseessnnseees Fig.
PEDAL (CLUTCH) SYSTIEM - eveereesreesssesoumesiesuiiniitiiiiiesitiiie st Fig.
FRONT TRANSMISSION CASE SYSTEIM:--++eeeeeeeeessssssureeeeeesssssiiuurneeeessnnniisirieeeesssnnnns Fig.
L AR A A DY E PP Fig.
INPUT GEAR (HST),

SUB COUNTER GEAR (HST) SYSTEM:+eeeeeeeseresrurssnsiniriniiiiiiiiiiiiiins Fig.
SUB CHANGE (HST) SYSTEM:+veeeereesereessusesutesiuesiutenitiitteiiestieniie st Fig.
AWD GEAR (PART TIME) SYSTEM (X TYPE):++++veeseveeeressuessiesiuiiniiiniiiiiiiieiiianins Fig.
AWD GEAR SYSTEM (EXCEPT X TYPE) -+ veeseeesuresruessnsiiiiiniiiiiiiiiiiiiienes Fig.
INPUT CASE (PART TIME) SYSTEM -+ eetereesreesressusesuesiueriienuieitieniesitenie e Fig.
4WD CHANGE (PART TIME) SYSTEM

(X TYPE)+++vsssesessessssesssssssssssssssss st Fig.
AWD CHANGE SYSTEM (EXCEPT X TYPE):++++reeseeeereesreeeseesiuersuienieniienieenneeneeens Fig.
REAR TRANSMISSION CASE SYSTEM:+++veeeeeeeeeeeeessssssurreeeesssssssiuneeeesssssssisnmneeeeessnns Fig.

PTO COUNTER GEAR’PTO SHAFT QY ST IEDM :ceeeeeeereeceeceesatontiiietiiiniiiieiiioniiniieiiioninss Flg

© ® 9 A W N R

11
12
13
14
15

16
17
18
19
20

21
22
23
24

11



12

PTO CHANGE SYSTEM ................................................................................................. Flg
CHANGE LEVER (SUB) SYSTEM:+++++eveeseeseesressesestsesnemententintintinitsitenesesennennesnennees Fig.
CHANGE LEVER (PTO) SYSTIEIM :eeeeeeeeereeeeeereeeereeeeeeetttettitiittiiitiietiieiinesieeseesanns Fig.
LINK (HST) SYSTE M ereeeereennnnnnnmmmmmmmttittttiitiiiiiiiiiiiiiiiiiitiiietieeiieeiieeeeeeeeeeeeeeecee e, Fig.
PEDAL (HST) SYSTIEIDM:::+erereeesssssesssessesssossiiuuuttiuutiiiiiiitiiiiiiiiii e Fig.
PIPING (HST) SYSTIM ereeeeeeeseeennnusteeeetmmiitiitttttttiiiiitiet sttt Fig.
DRIVE PINION (HST),CASE (DIFF) SYSTEM: - eeeeeeeernnunmmmmmumumuuuiiiiiiiiiiiiiiiiiiiiii. Fig.
REAR AXLE HOUSING SYSTEN:+++++esesesreesessessessacsesessessessassssssssesessessassssssessessnss Fig.
WHEEL SHATFT SYSTEIM we+eeeeresseessnnteetuuttiiitiiiiiii ittt Fig.
DIFF LOCK,PEDAL (DIFF LOCK) SYSTEM:eeeeererererrrrrrareeeeeaeeeaeeeiiieiiii, Fig.
BRAKE SYSTEM ............................................................................................................. Flg
PEDAL (BRAKE) SYSTEM -rrrrrrerrrrrrrrnmmmmmmttmttttttitiiiiiiiiiiiiteeneeee e Fig.
BRAKE PEDAL,LEVER (PARKING) SYSTEM:eeeeeeeererereeeeeeeeeeeeeeeeeeeetieiiiiiiieieienn, Fig.
FRONT WHEEL SYSTEM (OPTION) ............................................................................ Flg
WHEEL (STEERING),

SHAFT (STEERING) SYSTEM ................................................................................... Flg
LEVER (TILT) SYSTEM ................................................................................................. Flg
STEERING (UNIT) SYSTEM .......................................................................................... Flg
BRACKET (AXLE) SYSTEM ........................................................................................... Flg
DRIVE SHAFT (4WD) SYSTEM ..................................................................................... Flg
BEVEL CASE SYSTEM .................................................................................................. Flg
AXLE HOUSING SYSTEM ............................................................................................. Flg
FINAL GEAR CASE,

FINAL DRIVE SHATFT SYSTEM:::eeeeeerseeenneeeetuttetmetimetiieiii. Fig.
TIE ROD SY ST ee+eeeeerseeesenteemtuiiii it e Fig.
REAR WHEEL (4WD) SYSTEM (OPTION):eeeeeeeeeeesesssssssssssstiiiiiiiiiiiiiiiinniinn Fig.
LIFT LINK SYSTEM ....................................................................................................... Flg
CONTROL VALVE SYSTEM .......................................................................................... Flg
CONTROL LEVER (MOWER LIFT) SYSTEIM::eeeeeeeeeeeeeeeeeeeeeeeeeetaeniiniiiiiiiiiiiiiiniiinnnn Fig.
PIPING (MAIN) SYSTIM eeeeeeeesseennnnrtreettmmitiittitttttmiiiiititt ettt Fig.
HEAD LAMP,HOOD LOCK SYSTEM ........................................................................... Flg
STEERING COVER SYSTEM ........................................................................................ Flg

SEAT FRAME’STEP FRAME SY ST IEDM :ceeceecereeteeceateteataatintiiontitintiiontitensitoniotensiioniannes Flg

25
26
27
28
29
30
31
32
33
34
35
36
37
38

39
40
41
42
43
44
45

46
47
48
49
50
51
52
53
54
55



STEP,FENDER A1 N D\ R T TP Flg
FRONT BUMPER SY ST M teeeeceesereetecenceteetatentittatitentitsatintentatoatintintatsstiitensatostsntenstss Flg
PANEL (CONTROL) SYSTEM ....................................................................................... Flg
PANEL (FENDER) A A D\ R P Flg
HARNESS e e 1 A D1\ R T P PP PP P Y P YPY PP Y PETRETRYPRTRR Flg
HOOD SYSTEM ............................................................................................................... Flg
UNDER COVER AT N DI\ R TR Flg
MARK,ORNAMENT ........................................................................................................ Flg
LABEL (CAUTION) ......................................................................................................... Flg

OPTIONAL PARTS

REAR WEIGHT SET

(EXCEPT W TYPE) (OPTION)-w+esseeeseueessrutetniiiiiiiiitiiiiiis i Fig.
HYDRAULIC UNIT (OUT SIDE) SET (OPTION) ......................................................... Fig.
ROPS,SEAT SYSTEM (002 N 101 R T T T PP TTTT N Fig.

COMPONENT PARTS

COMPONENT PARTS

FOR K185-038-000-30 ON Fig.41++wseresresssseesssessesssimmsisnsisissicisisiss s Fig.
COMPONENT PARTS

FOR K216-012-000-00 ON Fig.50-++++swseresreesssessesssmssmnninissiiinsinisss s Fig.
COMPONENT PARTS

FOR 1614-223-210-00 ON Flig, 18-++++w+eseesrssssssssssesnsinsimssitsissie s Fig.
COMPONENT PARTS

FOR 1636-505-200-00 ON Fig.66:++-+++wsererserssessersssmmsiimisiiniiiiscis e, Fig.
COMPONENT PARTS

FOR 1720-202-200-20 ON Flig, 15:+++swseseesesssssssssssssssmiissiissinsissisi Fig.

WIRING DIAGRAM

56
57
58
59
60
61
62
63
64

65
66
67

68

69

70

71

72

13






ENGINE

E3CEG:--SF303

6005-097-440-00






FIG. 1 CYLINDER HEAD 17

8
6005-101H-0100,6005-101H-0200
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ | E3CEG clLlp
,,,,, 1 16211-110-032-80 [CYLINDERHEAD ASSY | *| ' | | | | |
,,,,, 2 |6209-610-003-00 CUP/SEALING/50 [ *| 2 | | | | |
,,,,, 3 16209-605-004-10 PLUG/PTY/2 | *| 5 | |\ | |
,,,,, 4 16212-569-002-00 SEALOIL | *| ¢ | o 0 | |
5 |V682-200-000-60 BALL * 1
,,,,, 6 |6211-141-024-40 GASKET/CYLINDERHEAD | *| ' | | | | |
,,,,, 7.16209-000-005-00 BOLT x| Moo
8 16209-300-014-00 [STUD * 2




18

FIG. 2 CYLINDER HEAD COVER

6005-110 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6211-170-007-30

COVER/CYLINDER HEAD

1

6211-179-011-20

RUBBERFLANGE

6211-291-010-00

COVER/BLOWBY

V195-164-008-30

SCREW/TAPPING

6211-751-001-10

CAP,OIL FILLER

6211-173-005-00

SEAL/CYL HEAD/UNDER

6209-490-002-10

NUT/CAP

6209-572-002-00

GASKET

© 00 =3O [T 0N

6209-360-031-00

HOSE/RUBBER

ikl ok k| % X! X! X ROATWR

[T N T N T Y B R NS




FIG. 3 INLET MANIFOLD 19

6005-120 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CEG clLlp
1 |6214-110-003-00 MANIFOLD/INLET ASSY * 1




FIG. 4 EXHAUST MANIFOLD

20

6005-140C-0100

REMARKS

1

S |TYPE OF MODEL

*

*

*

DESCRIPTION

PART CODE

6214-141-026-10 MANIFOLD/EXHAUST

KEY

1

2 16214-145-004-20 |GASHET/EXH MANIFOLD
3 |V211-560-802-50 BOLT,SEMS/M8X25 7T

4 [6509-030-037-00 BOLT




FIG. S CYLINDER BLOCK

21

2
1 { $
8
11—
6005-2011-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ | E3CEG clilp
,,,,, 1 |6211-210-057-50 CYLINDERBLOCK ASSY | *| ' | | | | |
,,,,, 2 |6209-000-006-00BOLT x84
,,,,, 3 16209-610-007-00 CUP/SEALING/16 | *| 2 | | | | |
,,,,, 4 16209-610-001-10 CUP/SEALING/28 [ *| 2 | | | | | .
5 [6209-610-009-00 [CUP/SEALING/36 * !
,,,,, 6 |6209-610-003-00 |CUP/SEALING/50 | *| 3 | | | | | .
,,,,, 7.16509-605-019-10 PLUG {*| 8 1 0\
,,,,, 8 16212-531-008-20 PINIDLEGEAR [ *| Y | |\ | | |
,,,,, 9 16211-258-001-00 SEALBEARINGCAP [ *| * | | | | | .
10 ([6211-258-002-00 [SEAL,BEARING CAP/7 * 2
11 [6211-510-008-00 BEARING/CRANK SET | *| i AR T N A
12 16211-511-007-00 BEARING/CRANK/UPPER | * | i A N T O
13 16211-511-008-00 BEARING/CRANK/LOWER | * | S A N T O
14 16211-599-004-00 BEARING/THRUST/CRANK | * | i A N I
15 |6209-625-003-20 [OILSEAL * 1
16 16209-749-001-20 PINTUBE | *| = S I A e N
17 16213-129-006-00 [PIN/STRAIGHT | *| S A N T T
18 |6209-740-005-00PIN .| 20 ]
19 16904-110-840-00 STUD/M8X40 | *| i A O O
20 |V251-340-806-00 [BOLT/STUD * 1
21 [6904-110-822-00STUD  [*| 2| | | ||
22 16294-453-002-00 DOWEL. | *| S A N T T
23 16213-721-007-00 [PIPE/WATERDRAIN | *| i O I O O
24 16213-319-001-00 [CONNECTOR,OIL FILTER | * | i O I I O
25 [6211-291-007-20 |[COVER/INJECTIONPUMP | * !
26 [6211-292-001-20 |GASKET/COVER ok vk oo
* 1
Bl - e —
Bl - e ——
30 |[V401-160-006-00 WASHER,SP/M 6 * 3




FIG. 5 CYLINDER BLOCK

22

N
(42

6005-2011-0100

REMARKS

O & A
VO
— 0
)
=
a
S
=
=
o3
= — =
= o
z| &
7, 0-"NOIE BEE SRR 3
Z
o
o
[
A
~
€3]
2| o
= <
a GM
—
:2
=
Byl By
W =IE=)
oI
Y- IRY)
2 1558
o |oicio
O |lesioh
M i o
< ['°5
A (i
-0
NN
©iwi©
>
v I




FIG. 6 BEARING/UNDER SIZE (OPTION)

23

]
3
FIG. 13—
6005-209 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CEG clL|p
,,,,, 1 |6211-530-008-00 BEARING/CRANK/UNDER |T| ' | [ | | |
,,,,, 2 |6211-599-004-00 BEARING/THRUST/CRANK |T| 2 | | | ||
,,,,, 3 16211-540-008-00 BEARING/CRANK/UNDER |T| ' | | | | |
,,,,, 4 16211-599-004-00 BEARING/THRUST/CRANK | T| 2 | | | | |
5 16212-263-009-00 BEARING/CONROD/UNDER | T 6
6 [6212-264-009-00 BEARING/CONROD/UNDER | T 6




24

6005-210 -0100

FIG. 7 OIL PAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6211-361-022-20

OILPAN COMP

1

6209-600-006-00

PLUG/M14X1.5

1

V720-102-401-80

O-RING/P18

* %! *! X O TR

1

RNQIRCyra

6209-046-034-00

BOLT/FLANGE

18




6005-220 -0100

FIG. 8 REAR PLATE

25

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | E3CEG clLlp
,,,,, 1 16211-341-017-10 PLATE/REAR | * | ' | 1
,,,,, 2 [6211-342-003-10 [POINTER | *| L | 0
,,,,, 3 |v523-101-001-80PIN 0l 20
,,,,, 4 16209-030-091-00 BOLT/WS x| S0

5 [6901-911-025-00 [BOLT * 2




26

6005-240 -0100,6005-240 -0200

FIG. 9 TIMING GEAR CASE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6211-310-009-60

GEARCASE ASSY

1

6209-605-003-00

PLUG/PT1/4

6209-610-004-00

CUP/SEALING/20

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

6209-030-005-00

BOLT/M8X85

© 00 =3O [T 0N

6209-030-006-00

BOLT/M8X75

6209-500-006-00

WASHER/08X16X1.2

V201-360-807-50

BOLT

3817-401-001-00

NUT/MO08

V211-560-802-00

BOLT/M8X20

6509-030-037-00

BOLT

6209-030-095-00

BOLT/WS

1425-621-004-00

CLAMP,HARNESS

6209-046-010-00

BOLT/FLANGE

6209-500-003-00

WASHER/08X14X01

6215-546-003-10

STOPPER/FULLLOAD

6209-409-001-00

NUT/MS8

V341-120-008-00

NUT,CAP/M 8

6209-920-002-00

PACKING

6215-542-004-20

PIN/ARM

P117-303-003-00

PIN/SNAP

6215-542-005-10

PIN

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-001-00

PIN,GROOVE

6211-312-005-10

GASKET/GEARCASE

6213-160-003-10

VALVE/RELIEF ASSY

LR SR R N IR R R REE BEE JEE REE REE REE NEE JEE REE REE A NEE NEE REE AR NN N JEE A B R MR N (@ Na-N )

e e T e B A T e T e B e B Y e B e B S R N T e I e B o T YA VA Y Y T SR )




6005-240 -0100,6005-240 -0200

FIG. 9 TIMING GEAR CASE

27

KEY PART CODE

DESCRIPTION

6213-161-003-

6209-050-002-

PISTON/VALVE/RELIEF

6909-110-406-

3625-540-004-

CAP,BLANK/30

6211-311-013-

V723-102-005-

PLATE/FRONT

O-RING 1A S50

6209-749-001-

6909-110-408-

PIN/TUBE

V401-160-008-

S |TYPE OF MODEL
¢ [ E3ceq
* 1
o e
o R e
ot e
o e R
* 2
o ot
o e
T T
o e
* 1
ot R
o P
e gt
o e
* 2
o M R
e e
o e —
T e
* 4
e e
e S
i M e
e R .




28

6005-290 -0100

FIG. 10 HANGER

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CEG clL|p
1 |6211-777-007-30 HANGER * 2
2 [6901-911-020-00 BOLT,SEMS/M10X20 * 1
*

3

6209-046-044-00

BOLT/FLANGE

1




L

6005-301B-0100

FIG. 11 VALVE

29

L4
R

&

KEY PART CODE

DESCRIPTION

*(O~w »

REMARKS

[u—y

6212-551-020-00

6212-565-001-00

VALVE/INTAKE

5
6 [6212-571-002-30

10 |[6212-620-008-20

11 |6212-626-002-10

15 |[V704-140-016-00

RING,SNAP/16 C

16 |[6212-616-002-00

SCREW ADJUST




30

6005-310 -0100

FIG. 12 CAM SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6212-

511-

005-

00

CAMSHAFT

1

6212-

522-

004-

00

GEAR/CAMSHAFT

6209-

730-

005-

00

KEY/07X05X09

6212-

535-

007-

00

PLATE/THRUST

6901-

910-

612-

00

BOLT,SEMS/M6X12

O (O 100N =

6212-

523-

006-

40

GEAR/IDLE  ASSY

*| %! ®! k! % X[OAOW®R

e e




FIG. 13 PISTON

S

31

6005-340H-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | E3CEG clLlp
,,,,, 1 (6212-111-043-30 PISTON x| 3 4
,,,,, 2 [6212-121-015-20 RING/PISTON SET | *| & | | | | | .
,,,,, 3 16512-211-018-00 PINPISTON | *| 3 | |\ |\ | |
,,,,, 4 16909-950-115-00 RINGSNAP | *| ¢ | | |
5 [6212-230-011-00 (CONNECTINGROD ASSY | * 8
,,,,, 6 |6212-235-002-20 BOLT/CONNECTINGROD [ *| ¢ | /| | |
,,,,, 7 .16209-440-002-10 NUT/FLANGE | *| S | | | | |
8 [6212-261-009-10 BEARING/CON ROD * 6




32

FIG. 14 PISTON/OVER SIZE (OPTION)

=i

6005-349H-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | E3CEG clL e
1 |6212-114-043-30 [PISTON/OV T 3
2 16212-124-015-20 [RING/PISTON/OV SET T 3
3 |6212-116-043-30 [PISTON/OV T 3
4 6212-126-015-20 RING/PISTON/OV SET T 3




FIG. 15 CRANK SHAFT

33

6005-350K-0100
S [TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CEG clule
,,,,, 1 16212-310-011-40 CRANKSHAFT ASSY | *| ' | | | | |
,,,,, 2 |V523-101-001-80PIN o |* )t od
,,,,, 3 |6212-521-008-00 GEAR/CRANK | *| Y | 0 0 o
,,,,, 4 16209-730-006-00 KEY/07X05X43 | *| Lo\ 0\
5 [6212-330-040-40 FLYWHEEL ASSY * !
,,,,, 6 [6212-333-002-00 RINGGEAR [ ~| * [ [ [ [ [
,,,,, 7 |6213-129-004-00 PINSTRAIGHT [ *| 3| | | | |
,,,,, 8 |V600-150-600-20 BEARING,RB/6002SS | *| * | | | | |
,,,,, 9 |6209-046-015-00 BOLT/FLANGE | *| S | | | | |
10 |6212-371-034-10 PULLEY/CRANK * !
11 16212-379-001-00 WASHER | *| N IO I N T
12 ([6901-066-645-00 BOLT * 1




34

6005-401 -0100

FIG. 16 OIL PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6213-100-004-30

OILPUMP ASSY

1

6213-111-002-20

BODY/OILPUMP

6213-120-002-30

GEAR/OILPUMP ASSY

6213-125-002-10

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

V220-540-602-00

SCREW/SOCKET

6213-140-012-00

STRAINER COMP

© 00 =3O [T 0N

V720-103-502-20

O-RING/P22

6213-149-003-20

CLAMP/STRAINER

6209-046-016-00

BOLT/FLANGE

6213-240-002-10

CARTRIDGE/OILFILTER

L ERE JEE REE R NEE NN N R REE MR I JeRa-R’

[T e B S e R S o I N Y e




FIG. 17 WATER PUMP

35

6005-420A-0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION g E3CEG REMARKS
,,,,, 1 |16213-610-004-40 WATERPUMP  ASSY | *| ' | |
,,,,, 2 |6213-611-003-20 BODY/WATERPUMP | *| ' | |
,,,,, 3 16213-631-002-00 BEARING/WATERPUMP | *| ' | |
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | * | ' | |
5 [6213-622-002-10 [SEAL SET/'WATER PUMP !
,,,,, 6 |6213-621-003-00 ROTOR/WATERPUMP | *| ' | |
,,,,, 7 16213-642-002-00 SEAL/WATER PUMPPULLE | * | ' | |
,,,,, 8 |6213-613-002-10 GASKET | *| ' | |
,,,,, 9 |6213-612-004-00 PLATE/WATERPUMP | *| ' | |
10 [6213-619-003-00 [SCREW/WATER PUMP 3
11 [6213-619-002-00 [PIPE/WATERPUMP | *| = s I A e N
12 16213-614-001-10 [GASKET,WATER PUMP | * | i O I I O
13 16213-619-007-10 SPACER/WATERPUMP | * | i O I I O
14 [6213-614-001-10 GASKET,WATERPUMP | *| i A A O I
15 {6209-046-020-00 BOLT/FLAMGE 2
16 |3817-401-001-00 NUT/MO8 | *]| i A N T O
17 |6213-729-013-10 HOSE/RUBBER | *| i A N O O
18 |J061-210-015-00 CLAMP/WIRE/10-15 | * | S R A N O
19 16213-716-001-50 HOUSING/THERMOSTAT | * | i O I I O
20 [6213-743-002-10 |GASKET/HOUSING 1
21 16209-046-017-00 BOLT/FLAMGE | *| i I I I T
22 16209-046-025-00 BOLT/FLAMGE | *| N O I I O
23 16513-770-022-10 THERMOSTAT | *| i O I O O
24 16213-711-003-20 [PIPEWATER OUTLET | *| i O I I O
25 |V723-102-005-50 [O-RING 1
26 16209-046-018-00 BOLT/FLAMGE | *| i A T A O




36

6005-480A-0100

FIG. 18 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6213-660-012-00

FAN/COOLING

1

6213-641-022-10

PULLEY/WATERPUMP

6213-669-002-00

SPACER,FAN/39

6209-030-041-00

BOLT

O

OU 1IN

6213-671-029-00

BELT/VR5A38.5

*! %! ®! k! XOTWWL




FIG. 19 INJECTION NOZZLE

37

6005-501A-0100
S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ | E3CEG clilp
,,,,, 1 |6215-300-037-00 INJECTIONNOZZLEASSY |*| 3 | | | | |FIG 027
,,,,, 2 |6215-315-002-00 GASKET,NOZZLE | *| % | | | | |
,,,,, 3 16215-315-006-00 [HEATSHILD/NOZZLE | *| 3 | | | | |
,,,,, 4 16215-315-005-00 WASHER/CORRUGATE | *| & | | | | |
5 {6215-315-007-00 [GASKET * 3
,,,,, 6 |6215-411-052-00 PIPE/INJECTION ASSY | *| ' | | | | |
,,,,, 7 16215-411-053-10 [PIPE/INJECTION ASSY | *| ' | | | | |
8 [6215-411-054-00 PIPE/INJECTION ASSY * 1




38

FIG. 20 INJECTION PUMP

5-31

6005-510A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6215-600-078-00

INJECTIONPUMP ASSY

1

FIG 028

6219-752-006-00

SHIM/INJECTION P/0.3

6219-752-007-00

SHIM/INJECTION P/0.1

6219-752-008-00

SHIM/INJECTION P/0.2

6219-752-009-00

SHIM/INJECTION P/0.4

6219-752-010-00

SHIM/INJECTION P/0.5

6209-046-017-00

BOLT/FLAMGE

3817-401-001-00

NUT/MOS8

©i00 =3O [T NI

6215-621-018-10

CAMSHAFT/INJPUMP

6212-524-006-20

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

V600-110-620-30

BEARING,RB/6203

V600-110-600-40

BEARING,RB/6004

6212-535-009-00

PLATE/THRUST/INJPUMP

6901-910-612-00

BOLT,SEMS/M6X12

6215-520-007-10

FLYWEIGHT  ASSY

6209-030-043-00

BOLT/M6X10

6215-526-001-10

PIECE,THRUST

6215-541-001-10

ARM/FLOATING COMP

6215-543-002-10

RINK/CONTROL

6215-542-006-00

PIN,CONTROL

V710-140-004-00

RING,SNAP/ 4 E

6215-549-031-10

SPRING/SETTING

6215-531-006-10

SPRING/GOVERNOR

6215-541-014-10

LEVER/CONTROL COMP

V720-101-900-80

O-RING/P 8

6209-580-002-10

SPRING,RETURN

6215-549-007-10

ARM/CONTROL

6909-110-406-00

NUT

V411-260-006-00

WASHER / M6

LR SR R SR R AR RN REE BEE JEE REE REE REE NEE JEE REE REE AR REE AR REE AR REE REE NEE N I 2R IRl (@ Na-N )

T S e e e e T e e T e i ) B e T e o Y - Y Y B Y Y B Y B e N T N T e N e R




FIG. 20 INJECTION PUMP

39

6005-510A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CEG clL|p
31 |V401-160-006-00 WASHER,SPM6 | *| S T
32 [6215-549-039-00 |[SPRING/STARTING * 1




40

6005-550B-0100

FIG. 21 FUEL PIPE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6215-412-004-00

CONNECTOR/FUEL

1

6215-411-080-10

PIPE/FUEL

6209-360-011-00

HOSE/RUBBER

J062-076-082-00

CLIP/HOSE/7.6-8.2

OU 1IN

3640-586-004-00

RESISTANCE/1.0

*! %! ®! k! RO

[ TS




FIG. 22 ADAPTER 41

6005-560C-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CEG clLlp
1 |6215-548-032-00 |ADAPTER/240X105 ASSY * 1




42

FIG. 23 ELECTRIC (1)

6005-801D-0100,6005-801D-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6281-200-020-00

GENERATOR  ASSY

1

FIG 030

6213-674-006-20

PLATE/ADJUST

6209-046-017-00

BOLT/FLAMGE

1373-121-001-00

WASHER/9X22X2

6209-046-058-00

BOLT/FLANGE

6909-110-410-00

NUT/M10

6281-100-002-30

STARTER ASSY

FIG 029

Q=30 OV 1IN

6901-931-240-00

BOLT

LR SEE I N MR 2 I (ola R

[ e e A




FIG. 24 ELECTRIC (2)

43

3
2 4
6005-820L.-0100,6005-820L.-0200
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CEG clL|p
,,,,, 1 |6281-971-001-10 SWITCH/OILPRESSURE | *| ' | [ | | |
,,,,, 2 |6282-450-002-00 SWITCH/OVERHEAT | *| ' | | | | [
,,,,, 3 [6281-410-010-00 GLOWPLUG . [*| 2 | /| | |
,,,,, 4 16219-732-012-00 CONNECTOR/GLOWPLUG | *| 2 | | | | | .
5 16281-910-003-10 [SOLENOID * 1
,,,,, 6 [6209-630-002-10 GASKET | *| Y | | |
,,,,, 7 16209-046-052-00 BOLT/FLANGE [ *| 2| | | | |
8 |6281-920-001-00 RELAY,SOLENOID * 1




44

FIG. 25 LABEL

IMPORTANT ENGINE INFORMATION

ISEKIMATSUYAMAMFGCO.LTD.
Type —
Engino Fanly P o N pp—
—.— Liters
Advortised Power — kW at ___ rpm

fario1-road compressio-it

This ensine conforms to __ U,S.EPA Resulations

tiohotgies,

This onglne cortifl
avdlable diessl fuel

od tooperateoncommercial

¥

ApprovalNumber :91397/68DA0

0/000%X 055002
Enche Fanly €O +0ICLLL50C3D
6285-885-122-1A J
6005-910G-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|[R REMARKS
c | E3CEG clL|p
1 [6285-885-122-10 [LABELSF330 * !




FIG. 26 REPAIR PARTS (OPTION)

45

6005-999C-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ | E3CEG clilp
,,,,, 1 |6287-810-021-10 REPAIR/ENGINE SET  |T| * | | | | |
,,,,, 2 |6212-569-002-00 SEALOIL T °® | 0 o |
,,,,, 3 16211-141-024-40 GASKET/CYLINDERHEAD |T| ' | | | | |
,,,,, 4 |6211-173-005-00 SEAL/CYLHEAD/UNDER |T| ' | | | | [
5 [6209-572-002-00 |GASKET T| 2
,,,,, 6 |6214-115-003-10 GASKETINLETMANIFOLD (T | ' | | | | |
,,,,, 7 16214-145-004-20 GASHET/EXHMANIFOLD | T| ' | | | | |
,,,,, 8 16211-258-001-00 SEALBEARINGCAP T | * | | | | |
,,,,, 9 16211-258-002-00 SEALBEARINGCAP/7 [T | 2 | | | | |
10 |6209-625-003-20 [OILSEAL T| 1
11 |6211-292-001-20 GASKET/COVER | T
12 16209-625-002-00 SEALOIL, | 5 N A O T I
13 16209-500-003-00 WASHER/08X14X01 || 0 I O O I
14 [6211-312-005-10 |GASKET/GEARCASE | T e
15 {6211-312-006-10 [GASKET/PLATE T 1
16 |V723-102-005-00 [O-RING1AS50 | T
17 |V720-103-502-20 O-RING/P22 | 5 R A O N I
18 |6213-614-001-10 |GASKET,WATER PUMP | A A N (O O A
19 16213-743-002-10 [GASKET/HOUSING || 5 I NS O N I
20 [V723-102-005-50 [O-RING T| !
21 16209-630-002-10 [GASKET | 5 A T I




46

6215-300-037-0E

FIG. 27 COMPONENT PARTS
FOR 6215-300-037-00 ON Fig.19

-

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6215-330-022-00

HOLDER/NOZZLE ASSY

3

6215-345-044-00

SHIM/0.10

6215-345-045-00

SHIM/0.20

6215-345-046-00

SHIM/0.30

6215-345-047-00

SHIM/0.40

6215-345-048-00

SHIM/0.50

6215-345-049-00

SHIM/0.52

6215-345-050-00

SHIM/0.54

6215-345-051-00

SHIM/0.56

6215-345-052-00

SHIM/0.58

D5 ioicmi-aioy|oninicihim

6215-345-053-00

SHIM/0.80

-
(]

6215-343-002-00

SPRING,NOZZLE

-
w

6215-342-002-00

SEAT,SPRING

—
IS

6215-339-004-00

SPACER

-
(%))

6215-332-006-00

NUT/NOZZLERETAINING

—
(=2}

6215-311-005-00

NOZZLE

—
N

6215-359-003-00

GASKET

%l k| ki %! %l X! k| k! k! X! X! k| %! X! X! X! XOW®R

] ) W o W W W W o W W W W wW W W w

[ury
oo

6215-359-004-00

NUT




FIG. 28 COMPONENT PARTS
FOR 6215-600-078-00 ON Fig.20

47

6215-600-078-0F
S [TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CEG clL|p
,,,,, 1 [6215-611-015-00 HOUSINGPUMP [ *[ * | [ [ [ |
,,,,, 2 [6215-631-008-00 PLUNGER  ASSY | *| 3 | | | | |
,,,,, 3 |6215-641-002-00 VALVEDELIVERY [ *| s | [ | | [
,,,,, 4 |6215-643-005-00 [SPRING/DELIVERYVALVE | *| 3 | | | | |
5 [6215-649-008-00 [GASKET * 3
77777 6 16215-644-006-00 HOLDER/DELIVERYVALVE | * 8
,,,,, 7.16215-649-009-00
,,,,, 8 [6215-635-004-00
,,,,, 9 [6215-649-010-00
10 |6215-649-
11 16215-622-003-00 TAPPET 0 *
12 |6215-629-017-00PIN | *[ S || (|
13 |6215-629-085-00 SNAPRING [ *[ | | [ [ |
14 |6215-634-003-00 SPRING/PLUNGER [ *[ 3| [ | [ |
15 |6215-639-008-00 [SPRINGSEAT * 3
16 |6215-639-009-00 SPRINGSEAT | *| A R O O O
17 16215-629-060-00 PLATE/T=260 | *| S IR T A A
18 16215-629-061-00 PLATE/T=265 | *| N IO I N O
19 |6215-629-062-00 PLATE/T=270 | *[ * | | | (|
20 |6215-629-063-00 [PLATE/T=2.75 * !
21 [6215-629-064-00 PLATE/T=280 [ *[ * | [ [ [ [
22 |6215-629-065-00 PLATE/M=285 | *[ * | [ [ [ |
23 |6215-629-066-00 PLATE/T=290 | *| S IR T A T
24 |6215-629-067-00 PLATE/M=295 | *[ * | [ [ [ |
25 16215-629-036-00 [PLATE/T=3.00 * !
26 [6215-629-087-00 PLATE/T=305 | *[ *| [ [ [ | |
27 |6215-629-088-00 PLATE/T=3.10 [ *[ * | [ [ [ |
28 16215-629-039-00 PLATE/T=3.15 | *| S IR T A A A
29 |6215-629-040-00 PLATE/T=320 | *[ * | [ [ [ |
30 [6215-629-041-00 [PLATE/T=3.25 * 1




48

6215-600-078-0F

FIG. 28 COMPONENT PARTS
FOR 6215-600-078-00 ON Fig.20

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

31

6215-629-042-00

PLATE/T=3.30

1

32

6215-629-043-00

PLATE/T=3.35

33

6215-629-044-00

PLATE/T=3.40

34

6215-629-045-00

PLATE/T=3.45

35

6215-629-046-00

PLATE/T=3.50

36

6215-629-047-00

PLATE/T=3.55

37

6215-629-048-00

PLATE/T=3.60

38

6215-629-049-00

PLATE/T=3.65

39

6215-629-050-00

PLATE/T=3.70

40

6215-629-051-00

PLATE/T=3.75

41

6215-629-052-00

PLATE/T=3.80

42

6215-629-053-00

PLATE/T=3.85

43

6215-629-054-00

PLATE/T=3.90

44

6215-629-055-00

PLATE/T=3.95

45

6215-629-056-00

PLATE/T=4.00

46

6215-629-058-00

PLATE/T=4.05

47

6215-629-059-00

PLATE/T=4.10

48

6215-637-004-00

CONTROLRACK

49

6215-635-005-00

CONTROLSLEEVE

50

6215-619-023-00

EYEBOLT

51

6115-639-008-00

GASKET

52

6215-619-024-00

BOLT

LN EEE I SEE AR XU BEE AR REE REE SRR SEE AN REE REE NEE NEE N EE EEE SR N 2 JeNa-R’

LT S . | B e S N e T e B e e e T o O o T = Y S Y SR Y IV YA Y

53

6215-359-006-00

GASKET




FIG. 29 COMPONENT PARTS
FOR 6281-100-002-30 ON Fig.23

49

6281-100-002-3H
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION g E3CEG REMARKS
,,,,, 1 |6281-111-005-00 [YOKE/STARTER ASSY | *| ' | |
,,,,, 2 |6281-121-006-00 ARMATURE/STARTEASSY | *| ' | |
,,,,, 3 16281-129-038-00 BEARING | *| ' | |
,,,,, 4 16281-129-039-00 BEARING | *| ' | |
5 [6281-124-007-10 |[CLUTCH/STARTER ASSY 1
,,,,, 6 |6581-129-099-00RORA | *] 5 | |
,,,,, 7 16281-129-040-00 RETAINER | *| ' | |
,,,,, 8 |6281-123-005-00 PINION/STARTER | *| ' | |
,,,,, 9 |6281-129-041-10 HOUSING/STARTERASSY | *| ' | |
10 |6281-115-008-00 [FRAME/STARTEREND 1
11 |6281-116-004-00 HOLDER/STARTER ASSY | *| i I I I T
12 |6581-117-007-00 SPRING,BRUSH | *| i A A T O
13 |6281-151-015-00 SWITCH/MAGNETIC ASSY | * | i O I I O
14 |6281-129-062-00 SCREW | *| i E N I
15 {6281-129-042-00 BOLT/WS 2
16 |6281-129-043-00 BOLT/THROUGH | *| S I A e N
17 |6581-129-092-00 BALL | *| i O I I O
18 |6281-129-044-00 SPRING/RETURN | *| i N I O O
19 |6281-129-003-00 O-RING | *| i A O O
20 ([6281-115-016-00 BUSHING/DRAIN 1
21 [6909-111-508-00 NUT | *| i I I I T
22 |6281-229-041-00NUT | *| N O I I O
23 |6281-115-010-00/COVER | *| i O I I O




50

6281-200-020-0B

FIG. 30 COMPONENT PARTS
FOR 6281-200-020-00 ON Fig.23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CEG

Q-

alileNe

~ 7 Q

REMARKS

6281-222-012-00

PULLEY

1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-017-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

6281-229-007-00

BOLT

6281-229-008-00

BOLT

D5 ioicmi-aioy|oninicihim

6281-229-033-00

BEARING/BALL

-
(]

6281-214-003-00

FRAME

-
w

6281-214-004-00

COVER

'—l
S

6281-229-029-00

HOLDER ASSY

—
(@)

6281-229-011-00

BUSH

—
(=2}

6281-217-003-00

HOLDER/BRUSH ASSY

—
N

6281-215-001-00

BRUSH

[ury
oo

6281-216-001-00

SPRING

-
©

6281-229-012-00

BOLT

DO
(=)

6281-229-013-00

BOLT

[\
e

6281-229-014-00

BOLT

N
)

6281-229-015-00

BOLT

[\
w

6281-229-016-00

NUT

[\
N

6281-229-017-00

BOLT

[\
(%}

6281-229-018-00

NUT

L ANE B R SEE NEE JEE B SO SRR BEE AN REE NEE REE REE NEE REE AR EEE BEE AR AR NN N Il [eRs-A%

[ I I T T Y - Y N T N T N T e B e e e I S I N e e e e

DN
[=2)

6281-271-002-00

REGULATOR  ASSY




ENGINE

E3CDG:-SF333

6005-097-450-00






FIG. 1 CYLINDER HEAD

53

8
6005-101G-0100,6005-101G-0200
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ | E3cDG clLlp
,,,,, 1 |6211-110-045-90 CYLINDERHEAD ASSY | *| * | | | | |
,,,,, 2 |6209-610-003-00 CUP/SEALING/50 [ *| 2 | | | | |
,,,,, 3 16209-605-004-10 PLUG/PTY/2 | *| 5 | |\ | |
,,,,, 4 16212-569-002-00 SEALOIL | *| ¢ | o 0 | |
5 |V682-200-000-60 BALL * 1
,,,,, 6 |6211-141-023-50 GASKET/CYLINDERHEAD | *| ' | | | | |
,,,,, 7.16209-000-005-00 BOLT x| Moo
8 16209-300-014-00 [STUD * 2




54

FIG. 2 CYLINDER HEAD COVER

6005-110 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6211-170-007-30

COVER/CYLINDER HEAD

1

6211-179-011-20

RUBBERFLANGE

6211-291-010-00

COVER/BLOWBY

V195-164-008-30

SCREW/TAPPING

6211-751-001-10

CAP,OIL FILLER

6211-173-005-00

SEAL/CYL HEAD/UNDER

6209-490-002-10

NUT/CAP

6209-572-002-00

GASKET

© 00 =3O [T 0N

6209-360-031-00

HOSE/RUBBER

ikl ok k| % X! X! X ROATWR

[T N T N T Y B R NS




FIG. 3 INLET MANIFOLD 55

6005-120 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clLlp
1 |6214-110-003-00 MANIFOLD/INLET ASSY * 1




FIG. 4 EXHAUST MANIFOLD

56

6005-140C-0100

REMARKS

1

S |TYPE OF MODEL

*

*

*

DESCRIPTION

PART CODE

6214-141-026-10 MANIFOLD/EXHAUST

KEY

1

2 16214-145-004-20 |GASHET/EXH MANIFOLD
3 |V211-560-802-50 BOLT,SEMS/M8X25 7T

4 [6509-030-037-00 BOLT




FIG. S CYLINDER BLOCK

57

6005-201N-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ | E3cDG clilp
,,,,, 1 |6211-210-056-70 CYLINDERBLOCK ASSY | *| ' | | | | |
,,,,, 2 |6209-000-006-00BOLT x84
,,,,, 3 16209-610-007-00 CUP/SEALING/16 | *| 2 | | | | |
,,,,, 4 16209-610-001-10 CUP/SEALING/28 [ *| 2 | | | | | .
5 [6209-610-009-00 [CUP/SEALING/36 * !
,,,,, 6 |6209-610-003-00 |CUP/SEALING/50 | *| 3 | | | | | .
,,,,, 7.16509-605-019-10 PLUG {*| 8 1 0\
,,,,, 8 16212-531-008-20 PINIDLEGEAR [ *| Y | |\ | | |
,,,,, 9 16211-258-001-00 SEALBEARINGCAP [ *| * | | | | | .
10 ([6211-258-002-00 [SEAL,BEARING CAP/7 * 2
11 [6211-510-008-00 BEARING/CRANK SET | *| i AR T N A
12 16211-511-007-00 BEARING/CRANK/UPPER | * | i A N T O
13 16211-511-008-00 BEARING/CRANK/LOWER | * | S A N T O
14 16211-599-004-00 BEARING/THRUST/CRANK | * | i A N I
15 |6209-625-003-20 [OILSEAL * 1
16 16209-749-001-20 PINTUBE | *| = S I A e N
17 16213-129-006-00 [PIN/STRAIGHT | *| S A N T T
18 |6209-740-005-00PIN .| 20 ]
19 16904-110-840-00 STUD/M8X40 | *| i A O O
20 [6904-110-822-00 [STUD * 2
21 |V251-340-806-00 BOLT/STUD | *| i I I I T
22 16294-453-002-00 DOWEL. | *| S A N T T
23 16213-721-007-00 [PIPE/WATERDRAIN | *| i O I O O
24 16213-319-001-00 [CONNECTOR,OIL FILTER | * | i O I I O
25 [6211-291-007-20 |[COVER/INJECTIONPUMP | * !
26 [6211-292-001-20 |GASKET/COVER ok vk oo
* 1
Bl - e —
Bl - e ——
30 |[V401-160-006-00 WASHER,SP/M 6 * 3




FIG. 5 CYLINDER BLOCK

58

N
o

7N ~

Csior

6005-201N-0100

75
-
=4
<
=
=
=
O & A
VO
— 0
)
=
a
S
=
=
HE
= — =
| ©
z| &
7, 0-"NOIE BEE SRR 3
Z
o
o
[
A
~
€3]
2| o
= <
a GM
—
22
=
Byl By
W =IE=)
oI
Y- IRY)
2 1558
o |oicio
O |lesioh
M i o
< ['°5
A (i
-0
NN
©iwi©
>
v I




FIG. 6 BEARING/UNDER SIZE (OPTION)

59

]
3
FIG. 13—
6005-209 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clL|p
,,,,, 1 |6211-530-008-00 BEARING/CRANK/UNDER |T| ' | [ | | |
,,,,, 2 |6211-599-004-00 BEARING/THRUST/CRANK |T| 2 | | | ||
,,,,, 3 16211-540-008-00 BEARING/CRANK/UNDER |T| ' | | | | |
,,,,, 4 16211-599-004-00 BEARING/THRUST/CRANK | T| 2 | | | | |
5 16212-263-009-00 BEARING/CONROD/UNDER | T 6
6 [6212-264-009-00 BEARING/CONROD/UNDER | T 6




60

6005-210 -0100

FIG. 7 OIL PAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6211-361-022-20

OILPAN COMP

1

6209-600-006-00

PLUG/M14X1.5

1

V720-102-401-80

O-RING/P18

* %! *! X O TR

1

RNQIRCyra

6209-046-034-00

BOLT/FLANGE

18




6005-220 -0100

FIG. 8 REAR PLATE

61

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | E3CDG clLlp
,,,,, 1 16211-341-017-10 PLATE/REAR | * | ' | 1
,,,,, 2 [6211-342-003-10 [POINTER | *| L | 0
,,,,, 3 |v523-101-001-80PIN 0l 20
,,,,, 4 16209-030-091-00 BOLT/WS x| S0

5 [6901-911-025-00 [BOLT * 2




62

6005-240 -0100,6005-240 -0200

FIG. 9 TIMING GEAR CASE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6211-310-009-60

GEARCASE ASSY

1

6209-605-003-00

PLUG/PT1/4

6209-610-004-00

CUP/SEALING/20

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

6209-030-005-00

BOLT/M8X85

© 00 =3O [T 0N

6209-030-006-00

BOLT/M8X75

6209-500-006-00

WASHER/08X16X1.2

V201-360-807-50

BOLT

3817-401-001-00

NUT/MO08

V211-560-802-00

BOLT/M8X20

6509-030-037-00

BOLT

6209-030-095-00

BOLT/WS

1425-621-004-00

CLAMP,HARNESS

6209-046-010-00

BOLT/FLANGE

6209-500-003-00

WASHER/08X14X01

6215-546-003-10

STOPPER/FULLLOAD

6209-409-001-00

NUT/MS8

V341-120-008-00

NUT,CAP/M 8

6209-920-002-00

PACKING

6215-542-004-20

PIN/ARM

P117-303-003-00

PIN/SNAP

6215-542-005-10

PIN

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-001-00

PIN,GROOVE

6211-312-005-10

GASKET/GEARCASE

6213-160-003-10

VALVE/RELIEF ASSY

LR SR R N IR R R REE BEE JEE REE REE REE NEE JEE REE REE A NEE NEE REE AR NN N JEE A B R MR N (@ Na-N )

e e T e B A T e T e B e B Y e B e B S R N T e I e B o T YA VA Y Y T SR )




6005-240 -0100,6005-240 -0200

FIG. 9 TIMING GEAR CASE

63

KEY PART CODE

DESCRIPTION

6213-161-003-

6209-050-002-

PISTON/VALVE/RELIEF

6909-110-406-

3625-540-004-

CAP,BLANK/30

6211-311-013-

V723-102-005-

PLATE/FRONT

O-RING 1A S50

6209-749-001-

6909-110-408-

PIN/TUBE

V401-160-008-

S |TYPE OF MODEL
¢ [E3coe
* 1
o e
o R e
ot e
o e R
* 2
o ot
o e
T T
o e
* 1
ot R
o P
e gt
o e
* 2
o M R
e e
o e —
T e
* 4
e e
e S
i M e
e R .




64

6005-290 -0100

FIG. 10 HANGER

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clL|p
1 |6211-777-007-30 HANGER * 2
2 [6901-911-020-00 BOLT,SEMS/M10X20 * 1
*

3

6209-046-044-00

BOLT/FLANGE

1




L

6005-301B-0100

FIG. 11 VALVE

65

L4
R

&

KEY PART CODE

DESCRIPTION

*(O~w »

REMARKS

[u—y

6212-551-020-00

6212-565-001-00

VALVE/INTAKE

5
6 [6212-571-002-30

10 |[6212-620-008-20

11 |6212-626-002-10

15 |[V704-140-016-00

RING,SNAP/16 C

16 |[6212-616-002-00

SCREW ADJUST




66

6005-310 -0100

FIG. 12 CAM SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6212-

511-

005-

00

CAMSHAFT

1

6212-

522-

004-

00

GEAR/CAMSHAFT

6209-

730-

005-

00

KEY/07X05X09

6212-

535-

007-

00

PLATE/THRUST

6901-

910-

612-

00

BOLT,SEMS/M6X12

O (O 100N =

6212-

523-

006-

40

GEAR/IDLE  ASSY

*| %! ®! k! % X[OAOW®R

e e




FIG. 13 PISTON

S

67

6005-340G-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clLlp
,,,,, 1 (6212-111-039-80 PISTON x| 3 4
,,,,, 2 [6212-121-013-30 RING/PISTON SET [ *| & | | | | | .
,,,,, 3 16512-211-018-00 PINPISTON | *| 3 | |\ |\ | |
,,,,, 4 16909-950-115-00 RINGSNAP | *| ¢ | | |
5 [6212-230-011-00 (CONNECTINGROD ASSY | * 8
,,,,, 6 |6212-235-002-20 BOLT/CONNECTINGROD [ *| ¢ | /| | |
,,,,, 7 .16209-440-002-10 NUT/FLANGE | *| S | | | | |
8 [6212-261-009-10 BEARING/CON ROD * 6




68

FIG. 14 PISTON/OVER SIZE (OPTION)

6005-349G-0100

6212-126-013-30

RING/PISTON/OV SET

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clLlp
1 |6212-114-039-80 [PISTON/OV T 3
2 16212-124-013-30 [RING/PISTON/OV SET T 3
3 16212-116-039-80 PISTON/OV T 3
4 T 3




FIG. 15 CRANK SHAFT

69

6005-350K-0100
S [TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | E3CDG clule
,,,,, 1 16212-310-011-40 CRANKSHAFT ASSY | *| ' | | | | |
,,,,, 2 |V523-101-001-80PIN o |* )t od
,,,,, 3 |6212-521-008-00 GEAR/CRANK | *| Y | 0 0 o
,,,,, 4 16209-730-006-00 KEY/07X05X43 | *| Lo\ 0\
5 [6212-330-040-40 FLYWHEEL ASSY * !
,,,,, 6 [6212-333-002-00 RINGGEAR [ ~| * [ [ [ [ [
,,,,, 7 |6213-129-004-00 PINSTRAIGHT [ *| 3| | | | |
,,,,, 8 |V600-150-600-20 BEARING,RB/6002SS | *| * | | | | |
,,,,, 9 |6209-046-015-00 BOLT/FLANGE | *| S | | | | |
10 |6212-371-034-10 PULLEY/CRANK * !
11 16212-379-001-00 WASHER | *| N IO I N T
12 ([6901-066-645-00 BOLT * 1




70

6005-401 -0100

FIG. 16 OIL PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6213-100-004-30

OILPUMP ASSY

1

6213-111-002-20

BODY/OILPUMP

6213-120-002-30

GEAR/OILPUMP ASSY

6213-125-002-10

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

V220-540-602-00

SCREW/SOCKET

6213-140-012-00

STRAINER COMP

© 00 =3O [T 0N

V720-103-502-20

O-RING/P22

6213-149-003-20

CLAMP/STRAINER

6209-046-016-00

BOLT/FLANGE

6213-240-002-10

CARTRIDGE/OILFILTER

L ERE JEE REE R NEE NN N R REE MR I JeRa-R’

[T e B S e R S o I N Y e




FIG. 17 WATER PUMP

71

6005-420A-0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION g E3CDG REMARKS
,,,,, 1 |16213-610-004-40 WATERPUMP  ASSY | *| ' | |
,,,,, 2 |6213-611-003-20 BODY/WATERPUMP | *| ' | |
,,,,, 3 16213-631-002-00 BEARING/WATERPUMP | *| ' | |
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | * | ' | |
5 [6213-622-002-10 [SEAL SET/'WATER PUMP !
,,,,, 6 |6213-621-003-00 ROTOR/WATERPUMP | *| ' | |
,,,,, 7 16213-642-002-00 SEAL/WATER PUMPPULLE | * | ' | |
,,,,, 8 |6213-613-002-10 GASKET | *| ' | |
,,,,, 9 |6213-612-004-00 PLATE/WATERPUMP | *| ' | |
10 [6213-619-003-00 [SCREW/WATER PUMP 3
11 [6213-619-002-00 [PIPE/WATERPUMP | *| = s I A e N
12 16213-614-001-10 [GASKET,WATER PUMP | * | i O I I O
13 16213-619-007-10 SPACER/WATERPUMP | * | i O I I O
14 [6213-614-001-10 GASKET,WATERPUMP | *| i A A O I
15 {6209-046-020-00 BOLT/FLAMGE 2
16 |3817-401-001-00 NUT/MO8 | *]| i A N T O
17 |6213-729-013-10 HOSE/RUBBER | *| i A N O O
18 |J061-210-015-00 CLAMP/WIRE/10-15 | * | S R A N O
19 16213-716-001-50 HOUSING/THERMOSTAT | * | i O I I O
20 [6213-743-002-10 |GASKET/HOUSING 1
21 16209-046-017-00 BOLT/FLAMGE | *| i I I I T
22 16209-046-025-00 BOLT/FLAMGE | *| N O I I O
23 16513-770-022-10 THERMOSTAT | *| i O I O O
24 16213-711-003-20 [PIPEWATER OUTLET | *| i O I I O
25 |V723-102-005-50 [O-RING 1
26 16209-046-018-00 BOLT/FLAMGE | *| i A T A O




72

6005-480F-0100

FIG. 18 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6213-660-012-00

FAN/COOLING

1

6213-641-022-10

PULLEY/WATERPUMP

6213-669-002-00

SPACER,FAN/39

6209-030-041-00

BOLT

O

OU 1IN

6213-671-030-00

BELT/VR5A39.0

*! %! ®! k! XOTWWL




FIG. 19 INJECTION NOZZLE

73

6005-501A-0100
S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ | E3cDG clilp
,,,,, 1 |6215-300-037-00 INJECTIONNOZZLEASSY |*| 3 | | | | |FIG 027
,,,,, 2 |6215-315-002-00 GASKET,NOZZLE | *| % | | | | |
,,,,, 3 16215-315-006-00 [HEATSHILD/NOZZLE | *| 3 | | | | |
,,,,, 4 16215-315-005-00 WASHER/CORRUGATE | *| & | | | | |
5 {6215-315-007-00 [GASKET * 3
,,,,, 6 |6215-411-052-00 PIPE/INJECTION ASSY | *| ' | | | | |
,,,,, 7 16215-411-053-10 [PIPE/INJECTION ASSY | *| ' | | | | |
8 [6215-411-054-00 PIPE/INJECTION ASSY * 1




74

FIG. 20 INJECTION PUMP

5-31

6005-510A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6215-600-078-00

INJECTIONPUMP ASSY

1

FIG 028

6219-752-006-00

SHIM/INJECTION P/0.3

6219-752-007-00

SHIM/INJECTION P/0.1

6219-752-008-00

SHIM/INJECTION P/0.2

6219-752-009-00

SHIM/INJECTION P/0.4

6219-752-010-00

SHIM/INJECTION P/0.5

6209-046-017-00

BOLT/FLAMGE

3817-401-001-00

NUT/MOS8

©i00 =3O [T NI

6215-621-018-10

CAMSHAFT/INJPUMP

6212-524-006-20

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

V600-110-620-30

BEARING,RB/6203

V600-110-600-40

BEARING,RB/6004

6212-535-009-00

PLATE/THRUST/INJPUMP

6901-910-612-00

BOLT,SEMS/M6X12

6215-520-007-10

FLYWEIGHT  ASSY

6209-030-043-00

BOLT/M6X10

6215-526-001-10

PIECE,THRUST

6215-541-001-10

ARM/FLOATING COMP

6215-543-002-10

RINK/CONTROL

6215-542-006-00

PIN,CONTROL

V710-140-004-00

RING,SNAP/ 4 E

6215-549-031-10

SPRING/SETTING

6215-531-006-10

SPRING/GOVERNOR

6215-541-014-10

LEVER/CONTROL COMP

V720-101-900-80

O-RING/P 8

6209-580-002-10

SPRING,RETURN

6215-549-007-10

ARM/CONTROL

6909-110-406-00

NUT

V411-260-006-00

WASHER / M6

LR SR R SR R AR RN REE BEE JEE REE REE REE NEE JEE REE REE AR REE AR REE AR REE REE NEE N I 2R IRl (@ Na-N )

T S e e e e T e e T e i ) B e T e o Y - Y Y B Y Y B Y B e N T N T e N e R




FIG. 20 INJECTION PUMP

5-31

75

6005-510A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clL|p
31 |V401-160-006-00 WASHER,SPM6 | *| S T
32 [6215-549-039-00 |[SPRING/STARTING * 1




76

6005-550B-0100

FIG. 21 FUEL PIPE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6215-412-004-00

CONNECTOR/FUEL

1

6215-411-080-10

PIPE/FUEL

6209-360-011-00

HOSE/RUBBER

J062-076-082-00

CLIP/HOSE/7.6-8.2

OU 1IN

3640-586-004-00

RESISTANCE/1.0

*! %! ®! k! RO

[ TS




FIG. 22 ADAPTER m

6005-560C-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clLlp
1 |6215-548-032-00 |ADAPTER/240X105 ASSY * 1




78

FIG. 23 ELECTRIC (1)

6005-801E-0100,6005-801E-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6281-200-022-00

GENERATOR  ASSY

1

FIG 030

6213-674-012-20

PLATE/ADJUST

6209-046-017-00

BOLT/FLAMGE

1373-121-001-00

WASHER/9X22X2

6209-046-058-00

BOLT/FLANGE

6909-110-410-00

NUT/M10

6281-100-002-30

STARTER ASSY

FIG 029

Q=30 OV 1IN

6901-931-240-00

BOLT

LR SEE I N MR 2 I (ola R

[ e e A




FIG. 24 ELECTRIC (2)

79

3
2 4
6005-820L.-0100,6005-820L.-0200
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clL|p
,,,,, 1 |6281-971-001-10 SWITCH/OILPRESSURE | *| ' | [ | | |
,,,,, 2 |6282-450-002-00 SWITCH/OVERHEAT | *| ' | | | | [
,,,,, 3 [6281-410-010-00 GLOWPLUG . [*| 2 | /| | |
,,,,, 4 16219-732-012-00 CONNECTOR/GLOWPLUG | *| 2 | | | | | .
5 16281-910-003-10 [SOLENOID * 1
,,,,, 6 [6209-630-002-10 GASKET | *| Y | | |
,,,,, 7 16209-046-052-00 BOLT/FLANGE [ *| 2| | | | |
8 |6281-920-001-00 RELAY,SOLENOID * 1




80

FIG. 25 LABEL

IMPORTANT ENGINE INFORMATION

ISEKIMATSUYAMAMFGCO.LTD.
Type —
Engino Fanly P o N pp—
—.— Liters
Advortised Power — kW at ___ rpm

fario1-road compressio-it

This ensine conforms to __ U,S.EPA Resulations

tiohotgies,

This onglne cortifl
avdlable diessl fuel

od tooperateoncommercial

¥

ApprovalNumber :91397/68DA0

0/000%X 055002
Enche Fanly €O +0ICLLL50C3D
6285-885-122-1A J
6005-910G-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|[R REMARKS
c | E3CDG clL|p
1 [6285-885-122-10 [LABELSF330 * !




FIG. 26 REPAIR PARTS (OPTION)

81

6005-999B-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ | E3cDG clilp
,,,,, 1 |6287-810-022-20 REPAIR/ENGINE SET  |T| * | | | | |
,,,,, 2 |6212-569-002-00 SEALOIL T °® | 0 o |
,,,,, 3 16211-141-023-50 GASKET/CYLINDERHEAD |T| ' | | | | |
,,,,, 4 |6211-173-005-00 SEAL/CYLHEAD/UNDER |T| ' | | | | [
5 [6209-572-002-00 |GASKET T| 2
,,,,, 6 |6214-115-003-10 GASKETINLETMANIFOLD (T | ' | | | | |
,,,,, 7 16214-145-004-20 GASHET/EXHMANIFOLD | T| ' | | | | |
,,,,, 8 16211-258-001-00 SEALBEARINGCAP T | * | | | | |
,,,,, 9 16211-258-002-00 SEALBEARINGCAP/7 [T | 2 | | | | |
10 |6209-625-003-20 [OILSEAL T| 1
11 |6211-292-001-20 GASKET/COVER | T
12 16209-625-002-00 SEALOIL, | 5 N A O T I
13 16209-500-003-00 WASHER/08X14X01 || 0 I O O I
14 [6211-312-005-10 |GASKET/GEARCASE | T e
15 {6211-312-006-10 [GASKET/PLATE T 1
16 |V723-102-005-00 [O-RING1AS50 | T
17 |V720-103-502-20 O-RING/P22 | 5 R A O N I
18 |6213-614-001-10 |GASKET,WATER PUMP | A A N (O O A
19 16213-743-002-10 [GASKET/HOUSING || 5 I NS O N I
20 [V723-102-005-50 [O-RING T| !
21 16209-630-002-10 [GASKET | 5 A T I




82

6215-300-037-0E

FIG. 27 COMPONENT PARTS
FOR 6215-300-037-00 ON Fig.19

-

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6215-330-022-00

HOLDER/NOZZLE ASSY

3

6215-345-044-00

SHIM/0.10

6215-345-045-00

SHIM/0.20

6215-345-046-00

SHIM/0.30

6215-345-047-00

SHIM/0.40

6215-345-048-00

SHIM/0.50

6215-345-049-00

SHIM/0.52

6215-345-050-00

SHIM/0.54

6215-345-051-00

SHIM/0.56

6215-345-052-00

SHIM/0.58

D5 ioicmi-aioy|oninicihim

6215-345-053-00

SHIM/0.80

-
(]

6215-343-002-00

SPRING,NOZZLE

-
w

6215-342-002-00

SEAT,SPRING

—
IS

6215-339-004-00

SPACER

-
(%))

6215-332-006-00

NUT/NOZZLERETAINING

—
(=2}

6215-311-005-00

NOZZLE

—
N

6215-359-003-00

GASKET

%l k| ki %! %l X! k| k! k! X! X! k| %! X! X! X! XOW®R

] ) W o W W W W o W W W W wW W W w

[ury
oo

6215-359-004-00

NUT




FIG. 28 COMPONENT PARTS
FOR 6215-600-078-00 ON Fig.20

83

6215-600-078-0F
S [TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E3CDG clL|p
,,,,, 1 [6215-611-015-00 HOUSINGPUMP [ *[ * | [ [ [ |
,,,,, 2 [6215-631-008-00 PLUNGER  ASSY | *| 3 | | | | |
,,,,, 3 |6215-641-002-00 VALVEDELIVERY [ *| s | [ | | [
,,,,, 4 |6215-643-005-00 [SPRING/DELIVERYVALVE | *| 3 | | | | |
5 [6215-649-008-00 [GASKET * 3
77777 6 16215-644-006-00 HOLDER/DELIVERYVALVE | * 8
,,,,, 7.16215-649-009-00
,,,,, 8 [6215-635-004-00
,,,,, 9 [6215-649-010-00
10 |6215-649-
11 16215-622-003-00 TAPPET 0 *
12 |6215-629-017-00PIN | *[ S || (|
13 |6215-629-085-00 SNAPRING [ *[ | | [ [ |
14 |6215-634-003-00 SPRING/PLUNGER [ *[ 3| [ | [ |
15 |6215-639-008-00 [SPRINGSEAT * 3
16 |6215-639-009-00 SPRINGSEAT | *| A R O O O
17 16215-629-060-00 PLATE/T=260 | *| S IR T A A
18 16215-629-061-00 PLATE/T=265 | *| N IO I N O
19 |6215-629-062-00 PLATE/T=270 | *[ * | | | (|
20 |6215-629-063-00 [PLATE/T=2.75 * !
21 [6215-629-064-00 PLATE/T=280 [ *[ * | [ [ [ [
22 |6215-629-065-00 PLATE/M=285 | *[ * | [ [ [ |
23 |6215-629-066-00 PLATE/T=290 | *| S IR T A T
24 |6215-629-067-00 PLATE/M=295 | *[ * | [ [ [ |
25 16215-629-036-00 [PLATE/T=3.00 * !
26 [6215-629-087-00 PLATE/T=305 | *[ *| [ [ [ | |
27 |6215-629-088-00 PLATE/T=3.10 [ *[ * | [ [ [ |
28 16215-629-039-00 PLATE/T=3.15 | *| S IR T A A A
29 |6215-629-040-00 PLATE/T=320 | *[ * | [ [ [ |
30 [6215-629-041-00 [PLATE/T=3.25 * 1




84

6215-600-078-0F

FIG. 28 COMPONENT PARTS
FOR 6215-600-078-00 ON Fig.20

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

31

6215-629-042-00

PLATE/T=3.30

1

32

6215-629-043-00

PLATE/T=3.35

33

6215-629-044-00

PLATE/T=3.40

34

6215-629-045-00

PLATE/T=3.45

35

6215-629-046-00

PLATE/T=3.50

36

6215-629-047-00

PLATE/T=3.55

37

6215-629-048-00

PLATE/T=3.60

38

6215-629-049-00

PLATE/T=3.65

39

6215-629-050-00

PLATE/T=3.70

40

6215-629-051-00

PLATE/T=3.75

41

6215-629-052-00

PLATE/T=3.80

42

6215-629-053-00

PLATE/T=3.85

43

6215-629-054-00

PLATE/T=3.90

44

6215-629-055-00

PLATE/T=3.95

45

6215-629-056-00

PLATE/T=4.00

46

6215-629-058-00

PLATE/T=4.05

47

6215-629-059-00

PLATE/T=4.10

48

6215-637-004-00

CONTROLRACK

49

6215-635-005-00

CONTROLSLEEVE

50

6215-619-023-00

EYEBOLT

51

6115-639-008-00

GASKET

52

6215-619-024-00

BOLT

LN EEE I SEE AR XU BEE AR REE REE SRR SEE AN REE REE NEE NEE N EE EEE SR N 2 JeNa-R’

LT S . | B e S N e T e B e e e T o O o T = Y S Y SR Y IV YA Y

53

6215-359-006-00

GASKET




FIG. 29 COMPONENT PARTS
FOR 6281-100-002-30 ON Fig.23

85

6281-100-002-3H
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION g E3CDG REMARKS
,,,,, 1 |6281-111-005-00 [YOKE/STARTER ASSY | *| ' | |
,,,,, 2 |6281-121-006-00 ARMATURE/STARTEASSY | *| ' | |
,,,,, 3 16281-129-038-00 BEARING | *| ' | |
,,,,, 4 16281-129-039-00 BEARING | *| ' | |
5 [6281-124-007-10 |[CLUTCH/STARTER ASSY 1
,,,,, 6 |6581-129-099-00RORA | *] 5 | |
,,,,, 7 16281-129-040-00 RETAINER | *| ' | |
,,,,, 8 |6281-123-005-00 PINION/STARTER | *| ' | |
,,,,, 9 |6281-129-041-10 HOUSING/STARTERASSY | *| ' | |
10 |6281-115-008-00 [FRAME/STARTEREND 1
11 |6281-116-004-00 HOLDER/STARTER ASSY | *| i I I I T
12 |6581-117-007-00 SPRING,BRUSH | *| i A A T O
13 |6281-151-015-00 SWITCH/MAGNETIC ASSY | * | i O I I O
14 |6281-129-062-00 SCREW | *| i E N I
15 {6281-129-042-00 BOLT/WS 2
16 |6281-129-043-00 BOLT/THROUGH | *| S I A e N
17 |6581-129-092-00 BALL | *| i O I I O
18 |6281-129-044-00 SPRING/RETURN | *| i N I O O
19 |6281-129-003-00 O-RING | *| i A O O
20 ([6281-115-016-00 BUSHING/DRAIN 1
21 [6909-111-508-00 NUT | *| i I I I T
22 |6281-229-041-00NUT | *| N O I I O
23 |6281-115-010-00/COVER | *| i O I I O




86

6281-200-022-0B

FIG. 30 COMPONENT PARTS
FOR 6281-200-020-00 ON Fig.23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDG

Q-

alileNe

~ 7 Q

REMARKS

6281-222-012-00

PULLEY

1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-003-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-014-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

© 00 =3O [T 0N

6281-229-007-00

BOLT

6281-229-008-00

BOLT

6281-229-033-00

BEARING/BALL

6281-214-007-00

FRAME/END/REAR

6281-214-008-00

COVER/END/REAR

6281-229-034-00

HOLDER/RECTIFIE ASSY

6281-229-011-00

BUSH

6281-217-002-00

HOLDER/BRUSH ASSY

6281-215-001-00

BRUSH

6281-216-001-00

SPRING

6281-229-012-00

BOLT

6281-229-013-00

BOLT

6281-229-014-00

BOLT

6281-229-015-00

BOLT

6281-229-016-00

NUT

6281-229-017-00

BOLT

6281-229-018-00

NUT

6281-271-002-00

REGULATOR  ASSY

L ANE SN R S NEE JEE B SRR SRR BEE AN REE AR REE REE NEE REE AR EEE REE AR A N N 2l (eNa -

[ I I T T Y - Y N T N T N T e B e e e I S I N e e e e




CHASSIS

1720-097-100-00






FIG. 1 RADIATOR SYSTEM 89

1720-102A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) § REMARKS
,,,,, 1 |1636-102-200-10 RADIATOR _ASSY | *| * | '\ | |\ |
,,,,, 2 |1636-102-202-10 NET o * ) bt oo
,,,,, 3 11636-102-203-00HOSE x| v\ oty
,,,,, 4 |1421-101-318-00CAP | *] Yot Qoo
5 {1636-102-007-00 INSULATOR * 1 1
,,,,, 6 |V211-260-802-00 BOLT,SEMS(®) [ *| * | * |\ | | | .
,,,,, 7 |V273-360-802-00 BOLT,SEMS/M8X20 | *| 2 | 2 | | | {
,,,,, 8 |1636-102-021-00 HOSE/RADIATORANLET | *| ' | * | | |
,,,,, 9 |J061-242-050-00 CLAMP/WIRE/42-50 [ *| ' | *t | | |
10 |J061-236-044-00 [CLAMP/WIRE/36-44 * 1 1
11 |1636-102-022-00 [HOSE/RADIATOR/OUTLET | * | i R OO N A
12 1J061-242-050-00 [CLAMP/WIRE/42-50 | * | i O I I O
13 |J061-236-044-00 CLAMP/WIRE/36-44 | *| i O I I O
14 [1720-102-003-00 HOSE/190 | *| Yt oo
15 [1720-102-004-00 [HOSE/680 ASSY * 1 !
16 [1425-621-004-00 CLAMPHARNESS [ *| 2| 2 | | | |
17 |1560-104-010-40 CONNECTOR | *| ' | * | | |
18 |1424-101-203-00PLUG | *| i R OO N A
19 11424-101-204-00 PACKING | *| i O I I O
20 |1636-102-012-00 |COLLAR/09X13X28 * ! !
21 |V211-360-805-00 BOLT,SEMS (SP) | *]| i e I I O
22 [J061-210-015-00 CLAMP/WIRE/10-15  [*| * | * | | | |
23 |V411-260-008-00 WASHER,PL/ M8 | *| O I I O
24 |1636-102-310-10 COVER/FAN COMP  |*| ' | * | | | |
25 {1636-102-007-00 INSULATOR * 1 1
26 |1636-102-011-00 TRIM/1385 | *| i O I I O
27 11636-102-008-00 INSULATOR/SIDE | *| O I I O
28 11636-102-009-00 [TRIM/205 | *| i O I O O
29 |V211-360-802-00 BOLT(SP)M8X20 | *]| . i I O O
30 |[V211-260-802-00 BOLT,SEMS (S) *| 2 2




%0 FIG. 1 RADIATOR SYSTEM

(ENGINE)
2.

1720-102A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 (T: (]3 I; REMARKS
31 |1636-102-240-10 FRAME/RADIATOR/LH * 1 1
32 11425-621-004-00 [CLAMP,HARNESS * 1 1
33 |V211-360-802-00 BOLT(SP) M8X20 * 1 1
34 |[V201-261-203-00 [BOLT/M12X30 * 2 2
35 |[V401-160-012-00 WASHER,SP/M12 * 2 2
36 |1636-102-250-00 FRAME/RADIATOR/RH * 1 1
37 |V201-261-203-00 [BOLT/M12X30 * 2 2
38 |V401-160-012-00 WASHER,SP/M12 * 2 2
39 [1636-102-330-00 [PLATE/L COMP * 1 1
40 |V201-260-802-50 [BOLT/M 8X25 * ! !
41 |V304-260-008-00 NUT/M 8 * 1 1
* 1 1

42 |V273-360-802-00 BOLT,SEMS/M8X20




FIG. 2 MUFFLER SYSTEM

91

19
‘ - 59
© ®
,L (ENGINE) 13 T@f@
—— 22
4
1636-103 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-103-240-00PIPE  COMP | *| ‘| '\ { | |\
,,,,, 2 |1596-105-001-00 GASKET | *| Y | o0 o
,,,,, 3 11636-103-003-00 BOLT/SP/M10X1.25X30 | *| 2 | 2 | | | |
,,,,, 4 11594-105-001-00 |GASKET | *| L0 o
5 [1560-105-004-00 BOLT/M10X25 * 2 2
,,,,, 6 |1560-105-260-00 MUFFLERCOMP | * | ' | *t ¢\ | | .
,,,,, 7 11560-105-252-00 COVER x| Yo\ oty
,,,,, 8 [1594-105-001-00 GASKET | *| L0 Ao
,,,,, 9 |V203-261-002-00 BOLT/M10X20 [ *| 2| 2 | | |
10 |[V411-260-010-00 WASHER/M10 * 2 2
11 |V401-160-010-00 WASHER,SPM10 | *| 2 | N O O O
12 |V211-360-801-60 BOLT,SEMS (SP) | *| i O I I O
13 11636-103-220-10 [TAILPIPE  COMP | *| i O I I O
14 |1560-105-251-00 CLAMP /x| Lo
15 [V201-260-808-00 [BOLT/M 8X80 * 1 1
16 |V411-260-008-00 WASHERPL/M8 | *| 2 | S O O O
17 |V401-160-008-00 WASHER,SPMS8 | *| ' | U 4 1
18 |V304-260-008-00 NUTM8 | *| i R OO N A
19 |V211-360-802-50 BOLT,SEMS | *| i O I I O
20 |V411-260-008-00 WASHER,PL/M 8 * ! !
21 |V401-160-008-00 WASHER,SPMS8 | *| ' | L4
22 |V304-260-008-00 NUTMS8 | *| IO I O O




92

FIG. 3 CLEANER (AIR) SYSTEM

?
i
12
11
1720-104 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 (T: (L) I; REMARKS
1 {1650-104-200-00 [CLEANER AIR ASSY * 1 1
2 [1650-104-210-00 [COVER ASSY * 1 1
3 [1650-104-201-00 |CLIP * 2 2
4 [1650-104-203-00 [ELEMENT ASSY * ! !
5 |1544-104-205-00 VALVE * ! !
6 |1614-104-001-00 BAND/CLEANER * 1 1
7 11427-111-229-00 |[CUSHION,RUBBER * 2 2
8 |1636-104-002-00 [PIPE/CLEANER/OUTLET * 1 1
9 |J061-252-063-00 [CLAMP/WIRE/52-63 * 2 2
10 [1720-104-210-00 [STAY/ATRCLEANER COMP | * ! !
11 |V301-260-006-00 NUT/M 6 * 2 2
*

V401-160-006-00

WASHER,SP/M 6




FIG. 4 FILTER (FUEL) SYSTEM

1720-105 -0100

ey N

ENGINE)
&

13 S

(ENG

INE)

|

93

(ENGINE)
15

23
)
IP)

. 22
~N

KEY PART CODE

DESCRIPTION

REMARKS

[u—y

1614-105-200-

1415-102-008-

FILTER ASSY

1415-102-009-

V201-260-806-

IBOLT/M 8X65

V401-160-008-

J061-210-012-

WASHER,SP/M 8

CLAMP/WIRE/10-12

J061-209-011-

J062-087-093-

CLAMP/WIRE/09-11

CLIP/HOSE/8.7-9.3

3805-311-210-

PUMP/FUEL  ASSY

S |TYPE OF MODEL
¢ ['sF303 | sF333
* 1 1

x| 1 1
x| 1 1
x| 1| 1
% | 177771
* 1 1

x| 1 71
x| 1 1
x| 1 1
x| 1| 1
* 1 1

x| 1777717
x| 2 27
x| 2 2
x| 2 3
* 2 1

x| 2 2
x| 1777717
% | 177717
x| 51 5
* 1 1

x| 2 2
x| 1| 1
x| 2 2




94

1636-111 -0100

FIG. 5 TANK (FUEL) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1636-111-210-10

TANK/FUEL COMP

1

1

3676-310-210-00

GAUGE/FUEL  ASSY

1416-621-037-00

PACKING/RUBBER

V200-260-501-0B

BOLT/SEAL

1564-664-003-00

INSULATOR

1620-111-004-00

FILTER/FUEL

1640-111-200-00

CAP/TANC ASSY

1640-111-202-00

GASKET

© 00 =3O [T 0N

1636-111-009-10

TUBE/56X66X25

1636-111-230-00

BAND/A COMP

1636-111-240-00

BAND/B COMP

W201-260-805-00

BOLT/M 8X50

V411-260-008-00

WASHER,PL/M 8

V304-260-008-00

NUT/M 8

2157-301-003-00

RUBBER/PLATE

1614-111-004-10

CUP/FUEL

1614-111-002-10

HOSE/03X07X800

1636-111-010-00

PIPE/DRAIN

L EEE A R JEE AR REE REE R BEE AN EEE REE NEE BEE NI SEE AR AR 1ol N2l

[T e I S I I T T YRS S A TSR SRS

[T Y U N T TR TR YRS S R O TS R

WIRE




FIG. 6 BATTERY SYSTEM

95

1636-112A-0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1659-650-200-00 [BATTERY/80D26R-MF | *| * | '\ | | |
,,,,, 2 |1617-112-218-00|CAP xS s oo
,,,,, 3 /1416-112-002-00 BOLT,BATTERYSET [ *| > | 2 | | | |
,,,,, 4 |1636-112-220-00 PLATE/BATTERY COMP | *| ' | * | | | |
5 {1636-112-230-00 [COVER/BATTERY COMP * 1 1
,,,,, 6 |1636-112-006-00 PLATE//256X292 [ *| ' | ‘o o | | .
,,,,, 7 |V363-260-008-00 NUT,LOCKM8 | *| 2| 2| | | {
,,,,, 8 |V301-260-006-00 NUTM6 | *| | 4 | | | .
,,,,, 9 |V411-260-006-00 WASHER/M6 | *| 2| 2| | | | .
10 [1588-112-002-10 [CABLE/EARTH ASSY * 1 1
11 11600-112-281-00 BOLT/M0O6X32 | *| i R OO N A
12 11600-112-232-00 NUT/MO6 | *| i O I I O
13 |V211-361-002-00 BOLT,SEMS | *| i O I I O
14 [1716-112-210-00 |CABLE/BATTERY ASSY |*| ' | ' | | | |
15 {1600-112-231-00 BOLT/M06X32 * 1 1
16 |1600-112-232-00 NUT/MO6 | *| S I I I
17 |V362-260-008-00 NUT/WASHER | *| S O I O O
18 11636-112-210-10 BRACKET/BATTERY COMP | * | i R OO N A
19 |V211-261-002-50 BOLT(S)M10X25 | *| e i I O O




% FIG. 7 LEVER (ACCELERATOR) SYSTEM

(ENGINE) &8

g\ /' /
—9
1720-117 -0100
S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g SF303 | SF333 E (]3 I; REMARKS

1 [1720-117-210-00 [LEVER/ACCELERATOR * 1 1

2 [1646-116-051-00 |GRIP/THROTTLE * 1 1

3 {1600-505-007-00 [LINING/13X50X3 * 1 1

4 [1593-117-003-10 [SPRING,DISK * ! !

5 |V411-260-010-00 WASHER/M10 * ! !

6 |V304-260-010-00 NUT * 2 2

7 11636-117-200-00 [CABLE/ACCELERATOR * 1 1

8 [V411-260-006-00 WASHER /M6 * 3 3

9 |[V500-162-501-50 [PIN,SPLIT/2.5X15 * 2 2




FIG. 8 MAIM CLUTCH SYSTEM o7

(FRONT) &—2
0 21
) 8
3 (ENGINg 0 7 é
P , ST 19

1636-120 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1687-120-004-10 HOUSING/CLUTCH | *| * | ‘'"\ | | |
,,,,, 2 |V251-341-002-50 BOLT/STUD [ *| & | 3 @\ |\ | .
,,,,, 3 |V211-561-003-00 BOLT/M10X30 | *| 8 | 8 \ | |
,,,,, 4 |V401-160-010-00 WASHERSPM10 | *| 3 | 3 | | | |
5 |V304-460-010-00 NUT/M10 * 3 3
,,,,, 6 |V782-160-000-4B PLUG/SCREW/SEAL | *| 3 | 3 |\ |\ |\ | .
,,,,, 7 11544-120-008-10 PIPEBREATHER | *| ‘| t | | | |
,,,,, 8 |1544-120-009-00 TUBE/300BX10X300 [ *| ' | * ¢/ ¢\ | |
9 [1379-301-002-00 [CAP,HANDLE * 1 1

10 |1636-120-002-00 [PLUG/19

*
11 [1617-120-210-00 [COVER/CLUTCH ASSY *

13 |V211-260-802-00 BOLT,SEMS() | *| ¢ | S I O

14 |1614-120-002-00 BEARING/RELEASE | *| ' | * | | | |
15 {1614-120-003-00 SLEEVE/RELEASE * 1 1

16 |1614-120-004-00 |GIDE/SLEEVE/RELEASE | *| ' | * | | | |

17 |V721-103-106-00 O-RING/G6O | *| i O I I O

18 |V211-260-802-00 BOLT,SEMS(S) | *| 2 | i I O T

19 |1636-120-210-00 PIPE comMp | *] i O I I O
20 |V720-102-402-00 [O-RING/P20 * 2 2
* 2 2

21 |V211-360-801-60 BOLT,SEMS (SP)




98

FIG. 9 INPUT GEAR,COUNTER GEAR SYSTEM

1636-125 -0100,1636-126 -0100

(FRONT)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1636-125-001-00

GEAR/HELICAL/21-18

1

1

V744-130-500-80

SEAL,OIL/TC30508

1617-244-004-00

BEARING/BALL

3667-105-001-00

BEARING

1620-126-002-00

GEAR/HELICAL/25

1650-209-005-00

BEARING/BALL

1636-126-001-00

METAL

V211-260-805-50

BOLT/(S)M8X55

© 00 =3O [T 0N

V523-101-002-40

PIN

okl k k| % X! X! X! ROATW®R

DO Lol M D e e e

DO GOl M D e e e




FIG. 10 INPUT COUNTER GEAR,
PTO DRIVE GEAR SYSTEM

1636-127 -0100,1620-128 -0100

99

(FRONT)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-127-001-00 GEARHELICAL/14 | *| ‘| ‘' \ | | |
,,,,, 2 |3651-832-009-00 RBB x| 2 200
,,,,, 3 |V744-120-350-80 SEALOIL/TC20358 | *| ''| Y\ |\ | |
,,,,, 4 [1620-127-052-00 METALJINPUT | *| ' | | | |
5 |V211-360-803-00 BOLT/M8X30 * 9 9
,,,,, 6 |V523-101-002-40PIN x| 202\
,,,,, 7.11620-128-002-00 GEAR/HELICAL/25 | *| ' | Y |\ | |
,,,,, 8 [1600-211-052-00 BEARING/BALL | *| 2| 2 | | | | .
9 |V744-120-350-70 SEAL,OIL/TC20357 * 1 !




100

1720-130 -0100

FIG. 11 SPACER (HST) SYSTEM

(FRONT)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 (T: (]3 I; REMARKS
1 [1720-130-210-00 |[CASE/SPACER COMP * 1 1
2 |1568-701-001-00 INSULATOR * 2 2
3 [1427-111-229-00 [CUSHION,RUBBER * ! !
4 [1421-433-004-00 [PIN,KNOCK * 2 2
5 |V211-561-003-00 BOLT/M10X30 * 8 8




FIG. 12 CLUTCH SHAFT SYSTEM

101

rel 9
13-13 o
1720-133 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-133-210-00 ARM/CLUTCH COMP | *| * | '\ | | |
,,,,, 2 [1480-122-001-10 YORKCLUTCH [ *| ' | | | |
,,,,, 3 |V201-460-802-50 BOLT/M8X25 | *| Y |\ Lo\ o\
,,,,, 4 [1720-133-210-00 ROD/CLUTCH COMP  |*| ' | * | | | [
5 [1415-312-500-00 YOKE,LH * 1 1

,,,,, 6 |1415-312-600-00 YOKERH [ *| Y | ‘o0 4 |
,,,,, 7.|V304-260-008-00 NUTMS8 x| Yo\ oty
,,,,, 8 |1560-132-007-30 NUTM8 x| Yo oo o
,,,,, 9 |3600-462-003-00PIN x| 20 200

10 [V411-260-008-00 WASHER,PL/M 8 * 2 2
11 |V500-163-002-00 PINSPLIT/3X20 | *| 2 | S I T I
12 |3741-112-005-00 SPRING | *| i O I I O
13 |V201-261-005-00 BOLT/M10X50 | *| i O I I O

14 [V304-260-010-00 [NUT * 1 1




102

FIG. 13 PEDAL (CLUTCH) SYSTEM

1720-135 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1720-135-220-00

ARM/CLUTCH COMP

1

1

1524-122-001-00

PAD

V760-150-000-00

NIPPLE,GREASE

V411-260-006-00

WASHER / M6

1636-135-260-00

ROD/M08X430 COMP

1415-312-500-00

YOKE,LH

1415-312-600-00

YOKE,RH

V304-260-008-00

NUT/M 8

© 00 =3O [T 0N

1560-132-007-30

NUT/MS8

3600-462-003-00

PIN

V411-260-008-00

WASHER,PL/M 8

V500-163-002-00

PIN,SPLIT/3 X20

1636-135-300-00

PIN/CLUTCH SET

1614-216-003-00

PIN/TAPER/06X45

V201-260-803-00

BOLT/M 8X30

%l %okl okl % X[ ki % %! X! k| k! X! X! X KO

e I e e N T N I N T e T e e e i

e I e e A N I N B N T e e e e i

V304-260-008-00

NUT/M 8




FIG. 14 FRONT TRANSMISSION CASE SYSTEM

103

(FRONT)

9
7
10
X & @/—11
@—12
) AN
@8
10
/d[M
@—12
@—s
1636-201 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 11620-201-051-00 |CASE/TRANSMISSIONHST | *| * | '\ | | |
,,,,, 2 |1421-433-004-00 PINKNOCK [ *| 2| 2 | | | .
,,,,, 3 |V211-561-003-00 BOLT/M10X30 | *| 8 | 8 \ | |
,,,,, 4 |V251-341-003-00 BOLT/STUD [ *| 2| 2| | | |
5 |V401-160-010-00 WASHER,SP/M10 * 2 2
,,,,, 6 |V304-460-010-00 NUT/M10 | *| 2| 2| | |\ | .
,,,,, 7.11560-230-002-00 COVER x| Yo\ by
,,,,, 8 |V211-360-801-60 BOLT,SEMS (SP) | *| 2 | 2 | | | | .
,,,,, 9 |V251-260-802-0D BOLT/STUD/SEAL [ *| 2 | 2 | | | .
10 [V411-260-008-00 WASHER,PL/M 8 * 2 2
11 |V401-160-008-00 WASHER,SPM8 | *| 2 | S I T I
12 |V304-260-008-00 NUTMS8 | *| 2 | i O O O
13 11636-201-001-00 PLATE/I/45X122 | *| i O I I O
14 |V720-102-401-40 O-RINGP14 | *| Y| * | | |
15 |[V211-261-002-00 BOLT,SEMS * 2 2




104

1720-202 -0100

FIG. 15 HST SYSTEM

(FRONT)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

=oNn
~ 7 Q

REMARKS

1720-202-200-20

HST ASSY

1

1

FIG 072

V720-103-504-40

O-RING/P44

1720-202-001-00

SPACER/LH

1720-202-002-10

SPACER/RH

1720-202-003-00

PIN/PARALLEL

V201-261-007-50

BOLT/M10X75

V401-160-010-00

WASHER,SP/M10

1365-121-005-00

WASHER/10X20X2

©i00 =3O [T NI

1636-202-001-00

HUB/17X35X38

1636-202-002-10

HUB/19X35X31

V580-140-602-80

PIN,SPRING/6 X28 W

8654-202-016-00

KEY/06X06X28

V704-140-035-00

RING,SNAP/35 C

1636-202-210-00

FAN/HST COMP

LN EEE R NI AR RN REE NI JEE ZEE REE AR AR X @M N2l

HON R R R R R R R N R

HON R R R R R R R N R




SUB COUNTER GEAR (HST) SYSTEM

1636-203 -0100,1720-208 -0100

FIG. 16 INPUT GEAR (HST),

(FRONT)

105

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 z (L) l; REMARKS
,,,,, 1 /1620-203-051-00 |GEAR/SPUR/33 | *| ‘| Y\ @ o\
,,,,, 2 |V600-110-600-60 BEARINGRB6006 [ *| 2 | 2 | | |
,,,,, 3 11620-203-052-00 METAL/INPUT | *| ' | L\ | |
,,,,, 4 |V211-260-802-50BOLT/S  |*| 3| 3| | | |
5 [1720-208-001-00 SHAFT/DRIVE/PTO * 1 1
,,,,, 6 |V744-120-350-70 SEALOIL/TC20357 [ *| ' | ‘¢ ¢\ | | .
,,,,, 7 |V704-140-020-00 RING,SNAP/20C | *| ‘' | Yoo o\
,,,,, 8 |V600-110-600-40 BEARINGRB/6004 [ *| ' | * | | |
,,,,, 9 |V600-110-600-60 BEARINGRB6006 [ *| ' | *t | | |
10 [1675-203-003-00 |[COUPLING/16X27X65 * 1 1
11 |1720-208-002-00 |[GEAR/SPUR/35-25-19 | * | i R OO N A
12 |11617-208-002-00BUSH | *| i O I I O
13 |V600-110-600-40 BEARING,RB/6004 | *| i O I I O
14 [1614-208-002-00 BEARING/NEEDLE [ *| ' | ' | | | |
15 |1720-208-003-00 |[COLLAR/30X50X05 * 1 !
16 [1614-205-015-00 BEARING/NEEDLE [ *| ' | ‘| | | |
17 11622-208-055-00 RING/SNAP | *| S O I O O
18 [1720-208-004-00 |GEAR/SPUR/27-33 * 1 1




106 FIG. 17 SUB CHANGE (HST) SYSTEM

(FRONT)

1636-216 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 (T: (L) I; REMARKS
1 {1620-216-052-10 [STAY/SHIFT/SUB * 1 1
2 [1620-216-053-20 [FORK/SHIFT/SUB * 1 1
3 {1302-225-003-00 [SPRING,SHIFTER * 1 1
4 |V682-200-001-00 BALL * ! !
5 [{1614-216-200-10 ROD/SUB COMP * ! !
6 |V411-260-008-00 WASHER,PL/M 8 * 1 1
7 |V500-162-002-00 [PIN,SPLIT/2 X20 * 1 1




FIG. 18 4WD GEAR (PART TIME) SYSTEM (X TYPE)

1720-221 -0100

107

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1617-221-001-10 |GEAR/SPUR/16 | *| * | Y\ o\
,,,,, 2 |V704-140-0380-00 RING,SNAP/30C [ *| ' | * o\ | |
,,,,, 3 11617-221-002-10 GEAR/SPUR/27 | *| Y |\ Lo\ Lo
,,,,, 4 |1617-223-002-00 GEAR/SPUR/21  [*| ' | | | | |
5 {1636-221-200-00 SHAFT/FRONT ASSY * 1 1
,,,,, 6 |1614-223-221-00 BUSH/10X12X15 [ *| ' | t 4 |\ | .
,,,,, 7 183667-105-001-00 BEARING | *| Yo\ by 4o
,,,,, 8 |V600-110-600-40 BEARINGRB/6004 [ *| ' | * | | |
,,,,, 9 |V705-140-042-00 RINGSNAP/42C | *| ' | | | |
10 |1614-223-210-00 |[CLUTCH ASSY * ! ! FIG 070
11 [1614-223-230-00 SLEEVE =~ ASSY = |*| i R OO N A
12 11614-223-003-00 [SHAFT/4WD | *| i O I I O
13 |V600-110-600-40 BEARING,RB/6004 | *| i O I I O
14 [1614-222-007-00 [SEAL/OIL * 1 1




108

FIG. 19 4WD GEAR SYSTEM (EXCEPT X TYPE)

e

1720-222 -0100

14-1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1617-221-001-10

GEAR/SPUR/16

1

1

V704-140-030-00

RING,SNAP/30 C

1617-221-002-10

GEAR/SPUR/27

1617-223-002-00

GEAR/SPUR/21

1636-221-200-00

SHAFT/FRONT ASSY

1614-223-221-00

BUSH/10X12X15

3667-105-001-00

BEARING

V600-110-600-40

BEARING,RB/6004

© 00 =3O [T 0N

V705-140-042-00

RING,SNAP/42 C

1636-222-001-20

SLEEVE

V704-140-030-00

RING,SNAP/30 C

1636-222-002-10

GEAR/SPUR/20

1636-222-003-00

HUB

1614-223-003-00

SHAFT/4WD

V600-110-600-40

BEARING,RB/6004

1614-222-007-00

SEAL/OIL

LARE EEE REE REE N IR IR SRR REE REE NN AR NEE EEE NEE N (@la-N )

e S e e o i e e e

e S e e e e T e T o VA S YR = B L S




FIG. 20 INPUT CASE (PART TIME) SYSTEM 109

N\ -
=
s 2T
TN ( 3
(FRONT) Jﬁ /;/ P
1636-223 -0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 /1620-221-051-00 METAL/CLUTCH | *| * | ‘'{\ | | |\
,,,,, 2 [1614-203-014-00 RING/SNAP/CH | *| ' | | | |
,,,,, 3 11636-223-001-00 PLUG/SEAL/34 | *| Y |\ Lo\ Lo
,,,,, 4 |V528-101-002-40PIN | *] 2| 2] | | |
5 |V211-360-803-00 BOLT/M8X30 * 3 3
6 |V211-360-804-50 BOLT/SP * 2 2




110

FIG. 21 4WD CHANGE (PART TIME) SYSTEM
(X TYPE)

N  (FRONT)

1720-225 -0100

V580-140-602-00

PIN,SPRING

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 SF303 | SF333 (T: (L) IP} REMARKS
1 [1636-225-210-20 PLATE/SHIFT COMP * 1 1
2 |V720-103-502-40 |0-RING/P24 * 1 1
3 [1550-531-302-00 |ARM/B * 1 1
4 |V211-260-802-00 [BOLT,SEMS (S) * 1 1
5 [1414-312-002-00 [SPRING,TENSION/53 * ! !
6 |1636-226-300-00 (CABLE/4WD/LOCK * 1 1
7 |[V411-260-008-00 WASHER,PL/M 8 * 2 1
8 |V500-163-002-00 [PIN,SPLIT/3 X20 * 1 1
9 |1374-401-001-00 [SPRING,CLUTCH * 1 1
10 |3676-832-011-00 [STOPPER/CABLE/3 * ! !
11 |1636-225-230-00 [STOPPER COMP * 1 1
12 |V211-360-802-00 BOLT(SP) M8X20 * 2 2
13 [1720-226-220-00 LEVER/4AWD COMP * 1 1
14 [1636-271-011-00 [GRIP/12X60 * 1 1
15 [1720-225-230-10 |ARM/4AWD COMP * ! !
* 1 1




FIG. 22 4WD CHANGE SYSTEM (EXCEPT X TYPE) Hh

1720-226 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-226-310-00 PIN/SHIFT _COMP | *| * | ‘' '\ | | |
,,,,, 2 |V720-103-502-40 O-RING/P24 | *| ' | oo 4 |
,,,,, 3 11636-226-011-00 PLATE/SHIFT | *| ' | Y\ | |
,,,,, 4 |V210-360-601-60 BOLT(SPYM6X16 [ *| 2 | 2 | | | | .
5 |1550-531-302-00 ARM/B * 1 1
,,,,, 6 |V211-260-802-00 BOLT,SEMS(®) [ *| ' | * o\ | |
,,,,, 7.11636-226-031-00 SPRING/HT040 | *| ‘' | ‘Y |\ | |
,,,,, 8 |1636-226-300-00 CABLE/4WD/LOCK [ *| ' | * @\ | | .
,,,,, 9 |V411-260-008-00 WASHERPL/MS8 | *| 2 | t | | | .
10 |[V500-163-002-00 [PIN,SPLIT/3 X20 * 1 1
11 {1374-401-001-00 |SPRING,CLUTCH | *| i R OO N A
12 |13676-832-011-00 STOPPER/CABLE/3 | *| i O I I O
13 11636-226-320-00 STOPPER  COMP | *| i O I O O
14 |V211-360-802-00 BOLT(SP)M8X20 | *]| ° o S O
15 |1720-226-220-00 LEVER/4AWD COMP * 1 1
16 [1636-271-011-00 |GRIP/12X60 [*| t | ‘Y| | | |
17 [1720-226-230-10 |ARM/AWD COMP * 1 1




112

FIG. 23 REAR TRANSMISSION CASE SYSTEM

1720-241 -0100

(FRONT)

(o—21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333 | ¢

alileNe

~ 7 Q

REMARKS

1720-241-001-10

CASE/TRANSMISSION/FR

1

1

V523-101-002-40

PIN

2

2

V211-661-003-50

BOLT/SP

—
(=}

-
o

V707-140-080-00

RING/SNAP

V707-140-062-00

RING/SNAP

V707-140-072-00

RING/SNAP

V251-341-003-00

BOLT/STUD

V251-341-003-0D

BOLT/STUD/SEAL

© 00 =3O [T 0N

V251-341-202-50

BOLT/M12X25

1564-201-003-00

CAP/SEAL/47

1617-241-003-00

PLUG/SEAL/80

V782-160-000-8B

PLUG/SCREW/SEAL

1444-314-009-10

CAP,PTO SHAFT

V111-168-001-60

SCREW/M8X16

1614-241-003-00

PLATE/1/19X50

V211-260-801-60

BOLT,SEMS (S) M8X16

1636-241-210-10

PLATE/CASE/REAR COMP

1636-241-005-00

GASKET

[ e | B N A T I I TS T BV

[ S | B N A e I T TS T B Y

V211-561-002-00

BOLT/M10X20

[y
-

-
-

V411-260-010-00

WASHER/M10

fay

fay

1575-306-004-00

GAUGE,OIL

LEEE JNE R R MR 20 I OE REE REE REE RN AR NEE BEE REE JEE NEE EEE N N JieRs- A%

-

fa—

1544-120-009-00

TUBE/300 BX10X300

-y

-




FIG. 24 PTO COUNTER GEAR,PTO SHAFT SYSTEM 13

(FRONT)

6
16-5
1636-243 -0100,1636-244 -0100
S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-243-001-00 GEAR/SPUR/20-30 | *| L | Loy 4 o\ o
,,,,, 2 |V600-110-630-50 BEARINGRB/6305 | *| ' | ' | | |
,,,,, 3 |V600-110-620-80 BEARINGRB/6208 | *| ' | Lt o\ |
,,,,, 4 |1673-431-001-10 |COUPRING/16X27X55 | *| ' | L | | |\ |
5 |1636-244-002-00 SHAFT/PTO * ! !

,,,,, 6 |V600-110-630-40 BEARINGRB/6304 | *| ' | 1 | | 4 |
,,,,, 7 |V600-110-620-60 BEARINGRB/6206 | *| ' | Lo o o
,,,,, 8 |1614-244-002-00 SLEEVE x| Loy
,,,,, 9 |1614-244-005-00 SEAL/OIL | */ b | L o

10 |1560-208-018-40 WASHER/30X46X2 * 1 1

11 |V704-140-030-00 RING,SNAP/30 C * 1 1




114

FIG. 25 PTO CHANGE SYSTEM

(FRONT)

23~16
23—\-15 \
2////fﬁ/§£§
t ')‘
.
2}
,/ Kﬂ
e
1636-245 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION 2 SF303 | SF333 (]3 IP} REMARKS
1 |1636-245-001-00 |[STAY/SHIFT/PTO * 1 1
2 |V720-102-401-00 [O-RING/P10A * 1 1
3 (1614-245-002-00 [FORK/SHIFT/PTO * 1 1
4 {1302-225-003-00 [SPRING,SHIFTER * 1 1
5 |V682-200-001-00 BALL * 1 1
6 [1614-245-200-20 |ARM/SHIFT/PTO SET * 1 1
7 12502-221-236-00 BUSH/18X20X15 * 2 2
8 [1614-245-003-00 [ORING * 1 1




FIG. 26 CHANGE LEVER (SUB) SYSTEM

115

(FRONT)

1636-262A-0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-262-300-10 ARM/SHIFT/SUB SET | *| * | '\ | | |
,,,,, 2 |1614-216-003-00 PIN/TAPER/06X45 [ *| ' | *t @\ | | .
,,,,, 3 |V704-140-010-00 RING,SNAP/10C | *| * | Y/ ¢/ |
,,,,, 4 |V720-102-401-40 O-RING/P14  |*| Y t | | |
5 |V411-260-018-00 WASHER,PL/M18 * 2 2
,,,,, 6 |V704-140-018-00 RINGSNAP/18C [ *| ' | t o @\ | |
,,,,, 7 11480-312-230-10 RODBRAKECOMP | *| ' | Y | | |
,,,,, 8 |1415-312-500-00 YOKELH [ *| Y| ot 4 |
,,,,, 9 [1415-312-600-00 YOKERH |+ | ' | t | | |
10 |V304-260-008-00 NUT/M 8 * ! !
11 [1560-132-007-30 NUT/M8 | *| i R OO N A
12 |13600-462-003-00PIN | *] 2l i T O
13 |V411-260-008-00 WASHER,PL/M8 | *| = 21 S I O
14 |V500-163-002-00 [PIN,SPLIT/3 X20 | *| o S O
15 |1636-262-400-00 LEVER/SUB  ASSY * 1 1
16 |3643-420-004-00 BUSH/15X17X10 | *| 2 | S I T T
17 |1636-271-013-00 [GRIP/12X50 * 1 1




116

FIG. 27 CHANGE LEVER (PTO) SYSTEM

(FRONT)

(FRONT)

1636-264A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1636-264-210-10

ARM/PTO COMP

1

1

1588-515-360-00

ROD

1415-312-500-00

YOKE,LH

1415-312-600-00

YOKE,RH

V304-260-008-00

NUT/M 8

1560-132-007-30

NUT/M8

3600-462-003-00

PIN

V411-260-008-00

WASHER,PL/M 8

© 00 =3O [T 0N

V500-163-002-00

PIN,SPLIT/3 X20

1636-264-300-00

LEVER/PTO  ASSY

3643-420-004-00

BUSH/15X17X10

1594-285-004-00

GRIP/PTO

1636-264-002-10

PIN/15X238

V411-260-014-00

WASHER,PL/M14

V500-163-002-00

PIN,SPLIT/3 X20

1636-264-003-00

PLATE/1/25X98

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

1636-264-250-10

HOOK COMP

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

1415-120-006-00

SPRING,TENSION/86

1636-264-260-10

ROD/HOOK COMP

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

1636-264-280-00

ROD/BASE COMP

1636-264-004-00

ROD/M08X130

V411-260-008-00

WASHER,PL/M 8

1301-411-005-00

PIN,HAIR

V304-260-008-00

NUT/M 8

LR SR R S IR REE RN REE BEE JEE REE REE REE NEE JEE EEE REE AR N JEE REE AR REE REE AR BEE NEE REE NEE N (@Na-N )

e S e e e e i e T e i ) B e T e o Y o Y = O Y Y Y B . B e N T N T N e B e A

e S e e e e T e | T e T e o A S L Y B Y Y B e I . B N T N T X e B N




FIG. 27 CHANGE LEVER (PTO) SYSTEM

(FRONT)

117

1636-264A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 z (L) l; REMARKS
31 11636-264-005-10 PLATE/L/32X74 | *| e
32 |V211-360-802-50 BOLT,SEMS | *| . S I O T
33 11636-264-270-20 STOPPER  COMP | *| i O I O O
34 |11636-264-009-00 HOSE/35 | *| . S I O T
35 |[V411-260-008-00 WASHER,PL/M 8 * 2 2
36 |V304-260-008-00 NUT/M8 | *| 2l S O O
37 |V341-120-008-00 NUT,CAPM8 | *| o S O
38 [3623-820-013-00 [KNOB,SET/12 * 1 1




118

1720-271 -0100

FIG. 28 LINK (HST) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1720-271-210-00

ARM/TRUNNION COMP

1

1

V201-361-004-50

BOLT/M10X45

V401-160-010-00

WASHER,SP/M10

V201-260-804-00

BOLT/M 8X40

V304-260-008-00

NUT/M 8

1636-271-350-00

ROLLER/HST  ASSY

1636-271-351-00

BUSH/16X18X15

3650-354-004-00

PIN/16X44

© 00 =3O [T 0N

V401-160-010-00

WASHER,SP/M10

V304-260-010-00

NUT

1636-271-280-00

ARM/NEUTRAL ASSY

36566-115-002-00

BUSH/12X14X10

1104-410-007-00

SPRING/HE074

V411-260-012-00

WASHER /M12

V704-140-012-00

RING,SNAP/12 C

1720-271-220-00

PLATE/ADJUST COMP

V211-360-802-00

BOLT(SP) M8X20

1636-271-290-10

PLATE/L/22X170 ASSY

3656-115-002-00

BUSH/12X14X10

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

1720-271-001-00

PLATE/1/25X114

V411-260-008-00

WASHER,PL/M 8

V500-163-002-00

PIN,SPLIT/3 X20

1720-271-240-00

ROD/HST/L.  ASSY

3656-115-002-00

BUSH/12X14X10

V304-260-010-00

NUT

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

V411-260-010-00

WASHER/M10

LR SN R S R AR RN REE REE JEE REE REE REE NEE JEE REE REE NEE BEE R REE AR NEE REE R BEE NEE REE REE N (@Na-N )

LT S I NS B T T T e e B e R e e I e N T e s B e T T e T o VR =Y B VS VR S

LT e e I NS I T T T e e B e e e N e B T = T N e B A e e e e T R




T

| . .
P e

1720-271 -0100

FIG. 28 LINK (HST) SYSTEM

119

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
31 11564-530-011-00 |[SPRING/HCO14 | *| e
32 11636-271-410-00 LEVER/BRAKE/HST COMP | * | O I O O
33 |8747-155-013-00 |[SLIPPER,BRAKEB | * | i i I O O
34 |1636-271-006-00 [LINING/17X64X05 | *| 2 | S I T T I
35 |3650-212-001-00 |ARM,HST LEVER * 1 1
36 |V411-260-014-00 WASHER,PL/M14 | *| i O I I O
37 |V304-260-014-00 NUTM14 | *| o S O
38 11636-271-011-00 |GRIP/12X60 | *| i O I I O
39 11636-271-003-00 ROD/MO8X680 | *| i O I O O
40 |V304-260-008-00 NUT/M 8 * 2 2
41 |V411-260-008-00 WASHERPLMS8 | *| 2 | S I T I
42 |V500-163-002-00 [PIN,SPLIT/3 X20 | *| i O I I O
43 |1636-271-004-00 PLATE/L/22X60 | *| i O I I O
44 |V411-260-008-00 WASHERPLMS | *| ' | * | | |
45 |V500-163-002-00 [PIN,SPLIT/3 X20 * 1 1




120

FIG. 29 PEDAL (HST) SYSTEM

1720-272 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 SF303 | SF333 (T: (]3 I; REMARKS
1 (1720-272-220-00 [PIVOT/HST/. COMP * 1 1
2 |1720-272-270-00 [PLATE/Z/32X150 ASSY * 1 1
3 [1636-272-271-00 BUSH/20X23X10 * 1 1
4 |V211-260-802-00 [BOLT,SEMS (S) *| 2 2
5 [1636-272-003-10 ROD/PEDAL * 2 2
6 |V411-260-008-00 WASHER,PL/M 8 * 6 6
7 |V500-163-002-00 [PIN,SPLIT/3 X20 * 4 4
8 |1636-272-230-10 PLATE/HSTLOCK COMP * 1 1
9 [1414-312-002-00 [SPRING,TENSION/53 * ! !
10 |1720-272-240-00 [PEDAL/HST/LH COMP * ! !
11 |1720-272-250-00 [PEDAL/HST/RH COMP * 1 1
12 |1636-272-004-10 [PIN/12X139 * 1 1
13 |[V411-260-012-00 WASHER /M12 * 1 1
14 |V500-163-002-00 [PIN,SPLIT/3 X20 * 1 1
15 |1689-272-260-00 [PEDAL/HST/F COMP * ! !
16 [1689-272-240-00 [PEDAL/HST/RH COMP * 1 1
17 |V211-360-801-60 [BOLT,SEMS (SP) ol 2
18 [1608-207-014-00 [PAD (HST) * 1 !
19 |1620-272-051-00 [PAD * 1 1




FIG. 30 PIPING (HST) SYSTEM

1720-273 -0100

121

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) § REMARKS
,,,,, 1 |1636-273-210-10 PIPE/FILTER _COMP | *| ' | '\ | | |
,,,,, 2 |V720-102-401-80 O-RING/P18 | *| 2| 2 | | | .
,,,,, 3 11620-273-051-00 CONNECTORM16X79 | *| ' | Y |\ | |
,,,,, 4 |V211-360-802-50 BOLT,SEMS [ *| 2 | 2| | | |
5 {1636-273-002-00 [HOSE/1300 * 1 1
,,,,, 6 |1548-503-005-00 CONNECTORB [ *| ' | *t ¢\ | |
,,,,, 7 11594-515-200-20 FILTER  ASSY | *| ‘' | Y\ |\ | |
,,,,, 8 |1560-515-272-00 CARTRIDGE [ *| ' | ‘o @\ |\ | .
,,,,, 9 |V720-102-402-00 O-RING/P20 [ *| 2| 2 | | | .
10 |V201-261-005-00 BOLT/M10X50 * ! !
11 [V401-160-010-00 WASHER,SPM1O | *| i R OO N A
12 |V411-260-010-00 WASHERM10 | *| i O I I O
13 |V211-361-003-00 BOLT/M10X30 | *| i O I I O
14 [1636-278-220-10 ADAPTER/T COMP | *| ' | | | | |
15 |V720-103-502-40 (O-RING/P24 * 2 2
16 |1636-273-001-00 ADAPTER/PF1/2X81 | *| S I I I
17 13652-355-001-10 HOSE,LOW-PRESSERT.P | * | i O I I O
18 |J061-116-025-00 CLAMP/WORM/16-25 * 2 2




122

FIG. 31 DRIVE PINION (HST),CASE (DIFF) SYSTEM

1636-301A-0100,1636-304A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1636-301-300-00

GEAR/07-38SET

1

1

1560-208-018-40

WASHER/30X46X2

1617-301-002-00

CIRCLIP/30

V653-420-261-60

BEARING

1614-304-001-00

METAL/DIFF

V211-360-802-50

BOLT,SEMS

1636-304-005-00

CASE/DIFF

1444-411-006-00

SHAFT,DIFF. PINION

© 00 =3O [T 0N

1614-304-003-00

GEAR/BEVEL/12

1614-304-014-00

WASHER

1614-304-005-10

GEAR/BEVEL/14

1672-301-002-00

PIN

V523-100-801-60

PIN

V211-560-802-50

BOLT,SEMS/M8X25 7T

1636-304-004-00

BOLT/REAMER/M8X27

V401-160-008-00

WASHER,SP/M 8

V600-110-601-00

BEARING,RB/6010

1614-304-006-00

SHIM/0.2

1614-304-007-00

SHIM/0.1

1614-304-008-00

WASHER/68X80X02

V707-140-080-00

RING/SNAP

1636-304-002-00

GEAR/SPUR/15

1636-304-003-00

HUB/31X38X110

V600-110-620-60

BEARING,RB/6206

V704-140-030-00

RING,SNAP/30 C

V707-140-062-00

RING/SNAP

7932-201-002-00

BEARING,RB/6306SH2

%l K| ko ok %l R k! k! %! Kl k| % %l X okl k| k! X! ki k! %| X! X! ¥ ¥ X[OW®R

N DN DO DN DN D DN NN DN R D DN D DN R e e e e

[ S 1 I -~ - T TR T A T T G N i T N i L R o ot




FIG. 32 REAR AXLE HOUSING SYSTEM 123

(FRONT)

1636-306 -0100

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) 113 REMARKS
,,,,, 1 |1636-306-001-10 HOUSING/AXLE/LH | *| * | Y\ | | |
,,,,, 2 |1636-306-002-20 HOUSING/AXLE/RH [ *| ' | * | | |
,,,,, 3 |V707-140-080-00 RING/SNAP | *| 2| 2\ |\ | |
,,,,, 4 |V782-160-000-4B PLUG/SCREW/SEAL [ *| 2 | 2 | | | | .
5 |V523-101-002-40 [PIN * 4 4
,,,,, 6 |V211-561-003-00 [BOLT/M10X30 | *| ° | ® |\ | |\ | .
,,,,, 7.|V304-260-010-00 NUT x| T
,,,,, 8 |V401-160-010-00 WASHERSPM10 | *| 7| " | | | [
,,,,, 9 |1614-306-007-00 PLATE | *| 4 | 400
10 [V210-260-601-20 [BOLT,SEMS * 4 4
11 |V580-140-501-60 [PIN,SP.(W)/5.0X16 * 4 4




124

FIG. 33 WHEEL SHAFT SYSTEM

1720-307 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1720-307-001-00

METAL/WHEEL

2

2

V211-661-003-00

BOLT/SP

[
o

[
o

V523-101-002-40

PIN

1720-307-002-00

SHAFT/WHEEL

1444-314-004-10

COLLAR(35X50X2)

V704-140-035-00

RING,SNAP/35 C

V600-110-620-70

BEARING,RB/6207

1636-307-002-00

GEAR/SPUR/48

© 00 =3O [T 0N

V600-110-620-90

BEARING,RB/6209

V707-140-085-00

RING/SNAP

1550-307-005-00

SEAL,OIL

DD DN NONDN DN NN

DD D NONDN DN NN

V201-261-603-00

BOLT M16X30

%%l k| ki %k Kl X k| k! X! X! X! XOWX

e
(34

e
(34

V401-160-016-00

WASHER,SP/M16

Jury
D

Jary
DO




FIG. 34 DIFF LOCK,PEDAL (DIFF LOCK) SYSTEM

125

(FRONT)

>

™

~

!

23-1
'

I

12— \ PR U
%g 10 - NN xyjﬁ\/'
< 11 Y YN
® 12 N, | )> o
7N
¢ 1
8
1614-308 -0100,1636-309 -0100
S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1614-308-001-00 CLUTCH/DIFF | *| ‘| Y\ | | |\
,,,,, 2 |1614-308-003-00 FORK/SHIFT/DIFFLOCK [ *| ' | * | | |
,,,,, 3 11614-308-002-10 PIN/SHIFT/DIFFROCK | *| ' | ' | |\ | |
,,,,, 4 |1614-308-004-10 PIN/O8X25  |*| Y| t | | .

5 |V704-140-022-00 RING,SNAP/22 C * 1 1
,,,,, 6 |V720-102-401-80 O-RING/P18 [ *| Y | ot 4 |
,,,,, 7 .11636-309-210-10 ARM/DIFFROCK _COMP | *| ' | ' | | | |
,,,,, 8 |V704-140-022-00 RING,SNAP/22C [ *| ' | t o @\ | | .
,,,,, 9 |1636-309-220-00 RODDIFF __COMP | *| ' | *t |\ | |

10 |V411-260-008-00 WASHER,PL/M 8 * ! !
11 |V500-163-002-00 [PIN,SPLIT/3 X20 | *| i R OO N A

12 [3741-112-005-00 [SPRING * 1 1




126

1709-310A-0100

FIG. 35 BRAKE SYSTEM

(FRONT)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 E (]3 I; REMARKS
1 {1614-310-201-20 PLATE/PRESSURE/LH * 1 1
2 [1716-310-203-00 [PLATE/FRICTION * 2 2
3 [1716-310-202-00 [PLATE/SEPARATER * 2 2
4 |V682-200-001-90 BALL * 3 3
5 [1602-310-202-00 [SPRING/HE023 * 2 2
6 {1614-310-211-20 PLATE/PRESSURE/RH * 1 1
7 {1716-310-203-00 [PLATE/FRICTION * 2 2
8 [1716-310-202-00 [PLATE/SEPARATER * 2 2
9 |[V682-200-001-90 BALL * 8 8
10 |1602-310-202-00 [SPRING/HE023 * 2 2
11 {1614-310-220-10 CAM/BRAKE COMP * 2 2
12 |V720-102-401-80 |O-RING/P18 * 2 2




FIG. 36 PEDAL (BRAKE) SYSTEM 127

1720-312 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 z (L) l; REMARKS
,,,,, 1 |1636-312-210-00 [LINK/BRAKE COMP | *| 2 | 2 | | | |
,,,,, 2 |V704-140-022-00 RING,SNAP/22C [ *| 2 | 2 | | | .
,,,,, 3 |1480-312-230-10 ROD,BRAKECOMP | *| 2 | 2 | | | |
,,,,, 4 |1415-312-500-00 YOKELH [ *| 2| 2| | | |
5 [1415-312-600-00 [YOKE,RH * 2 2
,,,,, 6 |V304-260-008-00 NUTMS8 | *| 2| 2\ | |\ | .
,,,,, 7 11560-132-007-30 NUT/M8  |*| 2| 2 | | |
,,,,, 8 |8600-462-003-00PIN x| 3 0 8 0
9 |V411-260-008-00 WASHER,PL/M 8 * 4 4

10 [V500-163-002-00 [PIN,SPLIT/3 X20

11 [1593-606-006-10 [PIN/8X36

13 |V411-260-020-00 WASHERM20 | *| i O I I O
14 |V500-164-003-00 [PIN,SPLIT/4 X30 | *| i O I I O
15 {1426-621-018-00 SPRING,TENSION * 1 1
16 |1720-312-280-00 [PLATE/MASTER COMP | * | S I I I
17 |V201-260-804-00 BOLT/M8X40 | *| S O I O O
18 |V304-260-008-00 NUTM8 | *| i R OO N A
19 |V411-260-008-00 WASHER,PL/M8 | *| = o i O
20 |[V500-163-002-00 [PIN,SPLIT/3 X20 * 2 2
21 [1720-312-260-10 [PINBRAKE COMP | *| ' | ' | | | |
22 |11636-312-001-00 PLATE/I/22X118 | *| O I I O
23 |1720-312-240-00 ARM/BRAKE/RH COMP | * | O I I O
24 [1426-621-018-00 SPRING,TENSION [ *| * | * | | | |
25 |V530-160-803-20 PIN * 1 1
* 1 1

26 |V411-260-020-00 WASHER/M20

30 |1608-207-014-00 [PAD (HST)

*
M)
M)




128 FIG. 36 PEDAL (BRAKE) SYSTEM

1720-312 -0100

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 (T: (]3 I; REMARKS
31 [1720-312-270-00 HUB/MASTERBRAKE COMP | * 1 1
* 1 1

32 |V530-160-803-20 |PIN




FIG. 37 BRAKE PEDAL,LEVER (PARKING) SYSTEM

129

1720-313 -0100,1720-314 -0100

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1720-313-210-00 PEDAL/MASTERBRAKE | *| * | '\ | | |
,,,,, 2 |1636-313-011-10 PAD/BRAKE | *| ' | t | | |
,,,,, 3 |3656-565-006-00 SPRING/HEo66 | *| ' | b |\ | |
,,,,, 4 [1720-314-210-00 LEVER/PARKING COMP | *| ' | * | | | |
5 |V411-260-008-00 WASHER,PL/M 8 * 1 1
,,,,, 6 |V500-162-001-50 PINSPLIT/2 X15 [ *| ' | *t ¢ | |
,,,,, 7.]12171-213-002-00 GRIP/04X12X50 | *| ‘Y | Yoo 4 o4 o
8 [1414-312-002-00 |[SPRING,TENSION/53 * 1 1




130

FIG. 38 FRONT WHEEL SYSTEM (OPTION)

1636-317 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 SF303 | SF333 (T: (]3 I; REMARKS
1 {1636-317-200-00 TIRE/FRONT ASSY T 2 2 6G
2 [1636-317-210-00 RIM/WHEEL COMP T 2 2 6G
3 |1636-317-201-00 [TIRE/TURF/23-12 T 2 2
4 [V999-200-003-00 [CAP,TIRE VALVE T| 2 2
5 [1386-241-002-00 BULB T| 2 2




FIG. 39 WHEEL (STEERING), 131
SHAFT (STEERING) SYSTEM

1689-401 -0100,1720-402 -0100

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z i) I; REMARKS
,,,,, 1 |1656-401-220-00 WHEEL/STEERING ASSY |*| ' | '/ | | |
,,,,, 2 |1656-401-222-00)CAP |+ Y bt
,,,,, 3 |1656-901-007-00 ORNAMENT/STEERING | *| * | ' | | | |
4 |V327-262-110-00 NUT/M10X1.25 # 1 !

5 |V411-260-010-00 WASHER/M10 * ! !
6 |V500-162-002-00 [PIN,SPLIT/2 X20 * 1 1

,,,,, 8 |V211-560-802-50 BOLT,SEMS/M8X257T [ *| ' | * | | |

,,,,, 9 |V704-140-019-00 RINGSNAP19 [ *| ' | t | | | |
10 |[3752-152-007-00 WASHER * ! !

11 |1636-402-001-10 [SHAFT/STEERING/B | *| i R OO N A

12 |V720-102-401-40 O-RING/P14 | *| . i O O O

13 11720-402-240-00 [COLUMN/STEERING COMP | * | i O I I O

14 |11342-402-006-00 BAND,WIRE/250 | *| i O I I O
15 |[V211-260-802-50 [BOLT/S * 4 4

16 |1636-402-003-00 GROMMET/14X20X06 | * | | o il I O O

17 |1636-402-004-00 |COLLAR/10X14X15 | *| * | * | | | |

18 11636-402-005-00 |[SEAL/26X46X10 | *| i R OO N A
19 [1636-402-006-00 [BOLT/M10X35 * 4 4




132

P

1720-403 -0100

FIG. 40 LEVER (TILT) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1720-403-210-10

LEVER/TILT COMP

1

1

3659-205-002-00

GRIP/04X12X50

V704-140-016-00

RING,SNAP/16 C

1581-433-013-00

BOLT/M8X40

V304-260-008-00

NUT/M 8

V401-160-008-00

WASHER,SP/M 8

1650-135-002-00

SPRING/HE095

1636-403-240-50

ARM/TILT ASSY

© 00 =3O [T 0N

1426-406-203-00

BUSH,COLUMN

1429-406-205-00

BUSH

3666-407-003-00

PIN/12X25

3610-440-018-00

WASHER

V720-102-401-20

O-RING/P12

V304-260-008-00

NUT/M 8

V401-160-008-00

WASHER,SP/M 8

1720-403-230-00

STAY/TILT  COMP

1720-403-001-00

INSULATOR

V211-260-803-00

BOLT,SEMS

L EEE SR EEE JEE AR REE REE REE AR AN EEE REE SRR BEE REE R A N JieNs R

[ N e T T T N T N I e e e e e

[ N e N N T N I N e i e e e e e i

V304-260-008-00

NUT/M 8




FIG. 41 STEERING (UNIT) SYSTEM

39-15—¢;

P

11

Jg \f%w—n
[ e

1720-407 -0100

133

(FRONT)

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1720-407-200-00 [UNIT/STERRING/LASSY | *| * | '\ | | |
,,,,, 2 |1636-407-400-00 ORBITROLL _ ASSY [ *| ' | * | | | .
,,,,, 3 |1636-407-410-00 RETAINER/BOLT ASSY |*| ' | Y| [ ||
,,,,, 4 |1636-407-420-10 SEAL/ORBITROLL SET | *| * | * | | | [
5 {1636-407-401-00 BUSH/SEAL * 1 1
,,,,, 6 |1636-407-402-00 RETAININGRING [ *| ' | *t 4 ¢\ | | .
,,,,, 7.11720-407-500-00 VALVE/VD/L.__ASSY | *| ‘| Y\ | | |
,,,,, 8 |1636-407-510-00 ORIFICE/CHECK ASsY  |(*| ' | * | | |
,,,,, 9 |1636-407-520-00 SEAL/VD  SET [ *| ' | ‘o 0 | |
10 {1636-407-004-00 ADAPTER/458 ASSY * 1 1
11 |P103-521-006-10 ELBOW/908 ASSY | *| 2 | S I T I
12 |V720-112-401-40 O-RING/P14 | *| . i O O O
13 |3631-353-008-10 ADAPTER,S HIGH PRESS | * | i O I I O
14 11689-502-250-00 ADAPTER/L/G3/8 ASSY | *| i O I O O
15 [3650-375-200-00 [HOSE/HYDRAULIC/2150 * 2 2
16 |K185-038-000-30 CYLINDER ASSY | *| oMl | |FIG 068
17 |3768-185-022-10 ADAPTER(908/PUMP) | *| S O I O O
18 13631-350-201-10 ADAPTER/456 | *| i R OO N A
19 11636-407-001-00 JOINT/BALL | *| i O I I O
20 |3650-432-012-00 BOOT/16 * ! !
21 |1636-407-002-00 JOINT/BALL, | *| S I I I
22 |V304-260-016-00 NUTM16 | *| . S I O T
23 |11636-407-210-30 BRACKET/CYLINDE COMP | * | i O I O O
24 |V201-361-203-00 BOLT/M12X30 | *| e ol I O O
25 |V401-160-012-00 WASHER,SP/M12 * 4 4
26 |3652-376-001-00 PIN/16X53 | *| i O I I O
27 |V411-260-016-00 WASHER/M16 | *| | Pl S I O
28 |V500-163-003-00 [PIN,SPLIT/3X30 | *| O I O O
29 |11636-407-003-10 [PIN/16X62 | *| O I O O
30 |8654-510-012-10 WASHER/16X40X05 * 1 1




134 FIG. 41 STEERING (UNIT) SYSTEM

fl‘ © _°

39-15—¢; 46-17 (FRONT)

Lg 4% ww 13 @5/\

>15 % g B ~

1720-407 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 (T: (]3 I; REMARKS
31 |V328-262-112-00 NUT/M12X1.25 * 1 1
32 |V401-160-012-00 WASHER,SP/M12 : i i

33 |V500-163-003-00 [PIN,SPLIT/3X30




FIG. 42 BRACKET (AXLE) SYSTEM

1636-410 -0100

135

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION f; SF303 | SF333 2 (L) 113 REMARKS
,,,,, 1 |1636-410-210-10 BRACKETVJAXLE COMP | *| * | '\ | | |
,,,,, 2 |V201-361-203-00 BOLT/M12X30 [ *| 2| = | | |
,,,,, 3 |V401-160-012-00 WASHER,SPM12 | *| = | »2 | | | |
,,,,, 4 |V201-361-204-00 BOLT/MI12X40  [*| 2| 2| | | |
5 |V401-160-012-00 WASHER,SP/M12 * 2




136 FIG. 43 DRIVE SHAFT (4WD) SYSTEM

FIG.45

— =
</ {\

, .

< | /q
) %/& 100 ’CL/O,?}
| % C

o / Pl

1720-431 -0100

TYPE OF MODEL
SF303 | SF333

KEY PART CODE DESCRIPTION

A= -
=oNn
~ 7 Q

REMARKS

1 1

1720-431-001-00

SHAFT/4WD

V704-140-019-00

RING,SNAP 19

1673-431-001-10

COUPRING/16X27X55

1614-431-210-00

TUBE COMP

V723-102-003-40

RING/O

1620-431-200-00

TUBE/300 COMP

V720-103-503-40

O-RING/P34

V211-260-801-60

BOLT,SEMS (S) M8X16

© 00 =3O [T 0N

1444-410-002-10

CLAMP

V201-260-803-50

BOLT/M 8X35

V362-260-008-00

NUT/WASHER

V411-260-008-00

WASHER,PL/M 8

L REE 2 RN RS NEE NI A R AR AR R JeNa-R’

[T e B S e R S R e Y I TR o T - T ]

e e B S U S A S IS A - 1 ]




1614-432 -0100

FIG. 44 BEVEL CASE SYSTEM

137

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) 113 REMARKS
,,,,, 1 |1614-432-200-00 |GEAR/08-20 SET | *| * | '\ | | |
,,,,, 2 |1614-432-210-10 BEARING/TAPERROLLER | *| ' | ' | | | [
,,,,, 3 11650-432-001-00 (COLLAR/48X52X17 | *| ' | ‘L \ | |
,,,,, 4 |1614-432-001-00 NUTM25 | *| Y | o0 o
5 |1444-411-012-00 [SHIM (C) *| 4 4
,,,,, 6 |1444-411-013-00 SHIMD T=0.1 [ *| * | 4\ | | | .
,,,,, 7.11427-432-016-00 SEALOIL/21 | *| Y\ by 4o
,,,,, 8 |V705-140-052-00 RING,SNAP/52C [ *| ' | t o @\ | | .
,,,,, 9 |1614-432-002-00 CASEDIFF | *| ' | o0
10 |1614-432-003-00 [PINION/BEVEL/11 * 2 2
11 [1614-432-004-00 GEAR/BEVEL/15 | *| 2 | i I I O
12 |1614-432-005-00 WASHER | *| 2 | i O O O
13 |1614-482-006-00 [PIN/12X75 | *| Y | vy o4
14 |V580-140-502-50 [PINSPRING/5 X256 W | *| ' | Y | | |\ |
15 WIRE * 1 1
16 |V600-110-601-10 BEARINGRB/6O11 | *| ' | Y | | | |
17 |V600-110-601-00 BEARINGRB/6010 | *| ' | Y | | |\ |
18 |V706-140-055-00 RING/SNAP | *| Y | Voo
19 |V706-140-040-00 RING/SNAP | *| Y | Yoo\




138

FIG. 45 AXLE HOUSING SYSTEM

1636-433 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1636-433-002-10

HOUSING/AXLE

1

1

1518-432-250-00

CAP,OIL ASSY

1518-306-203-00

PACKING

V721-103-107-00

O-RING/G70

1614-433-200-00

METAL/PIVOT/FRONT

1614-433-202-00

BUSH/62X67X15

1614-433-002-00

SEAL/OIL

V201-261-203-50

BOLT/M12X35

© 00 =3O [T 0N

V304-260-012-00

NUT/M12

1636-433-220-00

IMETAL/PIVOT/FRONT

1614-433-212-00

BUSH/62X67X30

V720-103-503-80

O-RING/P38

V761-150-000-00

NIPPLE/GREASE

V201-361-403-50

BOLT

V401-160-014-00

WASHER,SP/M14

V251-441-403-50

STUD/M14X35

V304-460-014-00

NUT/M14

LR A R R NEE N I 2N AR AR REE N REE BEE NEE R eNa-R

LT | - T S e e e N e e e e B e

L | - T S e e e B N e e e B e




FIG. 46 FINAL GEAR CASE, 19
FINAL DRIVE SHAFT SYSTEM

T £l3 6 C) ! gom)
B IS .
N

1636-434 -0100,1614-435 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-434-004-20 |CASE/FINAL | *| 2| 2\ | | |
,,,,, 2 |V721-108-110-00 O-RING/G100  [*| 2| 2| | | |
,,,,, 3 |V251-441-202-80 STUD/M12X28 [ *| ® | & | | | |
,,,,, 4 |V528-101-002-40PIN x| 4 4] |
5 |V401-160-012-00 WASHER,SP/M12 * 8 8
,,,,, 6 |V304-460-012-00 NUTM12 | *| 8 | 8\ |\ | .
,,,,, 7 11636-434-002-00 GEAR/BEVEL/15 | *| 2 | 2| | | {
,,,,, 8 |V600-110-630-60 BEARING,RB/6306 | *| 2 | 2 | | | |
,,,,, 9 |V707-140-072-00 RING/SNAP  |*| 2| 2 |\ | | .
10 [1636-434-003-00 (GEAR/BEVEL/14 * 2 2
11 [1594-221-001-00 BEARING/BALL 62058H2 | *| 2 | S I T I
12 |1614-434-004-00 SEAL/OIL  ASSY | *| 2 | i T O
13 |V600-110-690-90 BEARING | *| 2 | = S I O
14 [V600-110-691-10 BEARING ~ [*| 2| 2] | | |
15 |[V706-140-045-00 RING/SNAP * 2 2
16 |V707-140-068-00 RING/SNAP | *| 2 | i I O O
17 [1620-434-008-00 CASE/FINALLH [ *| | | | | |
18 11620-434-004-00 |[CASE/FINALRH | *| i R OO N A
19 |1421-201-003-00 SEAL/52 | *| 2 | i O
20 |V705-140-052-00 RING,SNAP/52 C * 2 2
21 |V782-160-000-4B [PLUG/SCREW/SEAL | *| * | i I O O
22 [1427-120-002-00 [CAP,BLANKM10 | *| * | i I O O
23 [1614-434-007-00SHAFT [ *| 2| 2| | | |
24 [1614-434-008-10 GEAR/BEVEL/IO [ *| 2| 2| | | |
25 [1594-221-001-00 BEARING/BALL 6205SH2 * 2 2
26 |1614-434-009-00 SHAFTYWHEEL | *| 2 | e T T
27 |1614-434-011-10 GEAR/BEVEL/48 | *| 2 | S O
28 [1480-434-011-10SEALOIL [ *| 2| 2| | | |
29 [V600-110-620-60 BEARING,RB/6206 * 2 2

30 |[V600-110-620-70 BEARING,RB/6207

*
M)
M)




140

FIG. 46 FINAL GEAR CASE,
FINAL DRIVE SHAFT SYSTEM

1636-434 -0100,1614-435 -0100

%

(FRONT)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

alileNe

~ 7 Q

REMARKS

31

1614-434-013-00

RING/SNAP/CS

2

2

32

1614-434-012-00

COVER/WHEEL

2

2

33

V523-101-002-40

PIN

4

4

34

V211-361-003-00

BOLT/M10X30

20

20

35

V201-361-202-50

BOLT/M12X25

12

12

36

V401-160-012-00

WASHER,SP/M12

12

12

37

1614-435-001-00

SHAFT

1

1

38

1614-435-002-00

SHAFT

LR SR I S MR I I (ola -]

1

1




46—-18

FIG. 47 TIE ROD SYSTEM

141

(FRONT)

15
1636-436A-,1636-436 -0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-436-001-10 ROD/TIE | *| * @/ v 4 o
,,,,, 2 |1550-403-210-00 END,TIERODASSY [ *| ' | * ¢ |\ | | .
,,,,, 3 11614-4836-202-00 BOOT/ROD/TIE [ *| ' | | | | |
,,,,, 4 |1614-436-208-00 RING/BOOT [ *| ' | | | | (
5 |1550-403-220-00 [END,TIE ROD,R ASSY * 1 1
,,,,, 6 |1614-436-202-00 BOOT/ROD/TIE [ *| ' | * o @\ | | .
,,,,, 7.11614-436-203-00 RING/BOOT | *| ‘' |\ b\ Lo
,,,,, 8 |1421-403-001-00 NUT *) ot o
,,,,, 9 [1421-403-002-00 NUT,LHTHREADM17 | *| ' | * | | | |
10 |V401-160-012-00 WASHER,SP/M12 * 2 2
11 |V328-262-112-00 NUT/Mi12X125 | *| 2 | S I T I
12 |V500-163-002-00 PIN,SPLIT/3 X20 | *| 2 | i T O
13 |1636-436-002-00 WEIGHT/40 | *| 2 | S I O
14 |1636-436-003-00 PLATE/L/75X99 | *| 2 | S I O
15 |V201-361-206-00 BOLT * 8 8
16 |1427-431-003-00 WASHER/183X32X3 | *| ® | & | | | |
17 |V401-160-012-00 WASHER,SPM12 [ *| ® | & | | | |
18 [V304-460-012-00 NUT/M12 * 4 4




142

FIG. 48 REAR WHEEL (4WD) SYSTEM (OPTION)

[ [ |
\ 5 4 2 3
4626
S0
Ao
G /W\/Q
5/,)&&&//
\ 4635
\‘\\Q«’:\
Ny
1636-437 -0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 SF303 | SF333 (T: (L) IP} REMARKS
1 |1636-437-200-00 [TIRE/20-8.0-10 ASSY T 2 2 6G
2 [1636-437-210-00 RIM/WHEEL COMP T 2 2 6G
3 |1636-437-201-00 [TIRE/TURF/20-10 T 2 2
4 |V999-200-003-00 [CAP,TIRE VALVE T 2 2
5 {1386-241-002-00 BULB T 2 2




FIG. 49 LIFT LINK SYSTEM

143

1636-501A-0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 z (L) l; REMARKS
,,,,, 1 |1636-501-410-00 PINLIFT _COMP | *| 2 | 2 | | | |
,,,,, 2 |V211-260-801-60 BOLT,SEMS()M8X16 [ *| 2 | 2 | | | |
,,,,, 3 |V704-140-020-00 RING,SNAP/20C | *| 2 | 2| | | |
,,,,, 4 |1636-501-230-10 ARM/LIFT  ASSY [ *| ' | * | | | [
5 [1636-501-231-00 BUSH/20X23X30 * 4 4

,,,,, 6 |1636-501-001-10 PIN/16X107 | *| Y| ot o4\
,,,,, 7.|V411-260-016-00 WASHER/M16 | *| ‘Y | Y\ 4
,,,,, 8 |V500-163-003-00 PINSPLIT/3X30 [ *| Y | *t o @\ | | .
,,,,, 9 |1636-501-240-20 ARM/STOPPER _CcomMP | *| ' | * | | |

10 [3650-220-005-00 [SPRING,FOOT PEDAL * 1 1




144

FIG. 50 CONTROL VALVE SYSTEM

1720-503 -0100

=
iy
7 ,ll“‘”l?:

13 14

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

K216-012-000-00

ROTARY VALVE

1

1

FIG 069

3676-352-002-00

ADAPTOR/3X8

3631-350-201-10

ADAPTER/458

V211-260-804-00

BOLT,SEMS

3650-837-240-00

HOSE/HYDRAULIC/1100

K182-044-000-00

CYLINDER ASSY

K182-044-001-00

PISTON

K182-029-002-00

PISTON STOPPER

©i00 =3O [T NI

V793-155-650-90

SEAL/DUST

V724-126-905-50

PACKING/ROD

V730-106-505-50

RING/BACKUP

3768-185-022-10

ADAPTER(908/PUMP)

1636-503-270-00

PIN/16X60  COMP

V211-260-802-00

BOLT,SEMS (S)

1636-503-210-00

COOLER/OIL COMP

V211-360-802-00

BOLT(SP) M8X20

1720-503-002-00

PIPE/COOLER/L

1435-201-012-10

HOSE/70

3650-354-001-10

HOSE,LOW PRESS

J061-116-025-00

CLAMP/WORM/16-25

3805-650-002-00

HOLDER/09

L R R R NEE AN B AR RUE REE NN REE NEE FEE 2 R AR NEE EEE MR N (@Na-A)

T - T Y N I e N B e e e e e e T e e I T TR TR

T - T S N e R N B e e e e e T e T e e I 1 T TS




FIG.51 CONTROL LEVER (MOWER LIFT) SYSTEM 145

1636-504A-0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) § REMARKS
,,,,, 1 |1636-504-210-10 PLATE/Z/25X62 COMP | *| * | '\ | | |
,,,,, 2 |V363-260-008-00 NUT,LOCKM8 [ *| ' | *t @\ | | .
,,,,, 3 11608-207-224-00 HUB/8X12X15 | *| '\ Lo o o\
,,,,, 4 |V411-260-008-00 WASHERPLMS8 | *| ' | | | | |
5 |V500-163-002-00 [PIN,SPLIT/3 X20 * 1 1
,,,,, 6 |1636-504-300-00 PLATE/LIFT'MOWEASSY [ *| ' | * |\ | | | .
,,,,, 7 |83656-115-002-00 BUSH/12X14X10 | *| 2| 2| | | {
,,,,, 8 |V411-260-012-00 WASHER/M12 | *| 2| 2| | | |
,,,,, 9 |V704-140-012-00 RING,SNAP/12C | *| ' | | | | {
10 {1544-219-005-00 KNOB,LEVER/12 * 1 1
11 [1636-504-005-10 SPRING/HT021 | *| i R OO N A
12 11636-504-006-10 PLATE/U/11X38 | *| i O I I O
13 |V411-260-012-00 WASHER/M12 | *| i O I I O
14 |V704-140-012-00 RING,SNAP/12C | *| ' | * | | |
15 {3600-211-002-00 SPRING,TENSION * 1 1
* 1 1

16 [V201-260-804-00 BOLT/M 8X40




146

FIG. 52 PIPING (MAIN) SYSTEM

1720-508 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1614-508-200-00

FILTER/SUCTION ASSY

1

1

V721-103-103-50

O-RING/G35

1636-508-001-00

COVER/SUCTION

3659-170-003-00

WASHER/11X30X3

V211-261-002-00

BOLT,SEMS

1603-508-001-00

HOSE,SUCTION

J061-232-040-00

CLAMP/WIRE/32-40

J061-228-036-00

CLAMP/WIRE/28-36

© 00 =3O [T 0N

1636-508-210-00

PIPE/SUCTION COMP

V210-260-605-00

BOLT/S

V211-361-002-00

BOLT/SP

V720-112-402-00

O-RING/P20

K135-028-000-00

PUMP/GEAR  ASSY

K135-028-100-10

PUMP SET

K135-017-006-00

COVER,PUMP

V744-114-280-70

SEAL,OIL

V721-113-105-00

O-RING HS90 G50

V720-112-402-20

O-RING/P22

V720-111-900-60

O-RING P6 HS90

K135-002-009-00

BOLT/M8X28 11T

V401-170-008-00

S.W

V705-140-028-00

RING,SNAP/28 C

1560-515-004-50

NUT/MOS8

V304-260-008-00

NUT/M 8

V411-260-008-00

WASHER,PL/M 8

V401-160-008-00

WASHER,SP/M 8

1404-503-006-00

PACKING,OIL PUMP

1720-508-001-10

FLANGE

V210-260-603-50

BOLT/M6X35

V720-112-402-00

O-RING/P20

LR SN R N JEE R R REE AR JEE REE REE REE NEE JEE REE REE NEE NEE NEE REE NEE A B IR A B R MR N (@ Na-N )

LT S e e N N A T T B T . S T ) I e T e T o YA S VY NC TRV VR Ve BT YRS

LT S e e N S T N < B T S T ) e T e T o T VA - B C TSV Y Ve B UC T ST




FIG. 52 PIPING (MAIN) SYSTEM 147

1720-508 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
31 [1650-508-320-00 ADAPTER/PF3/8 ASSY * 1 !




148

FIG. 53 HEAD LAMP,HOOD LOCK SYSTEM

B e 12

2171-532 -0100,1636-605 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

2171-532-200-00

LAMP/HEAD  ASSY

1

1

2157-532-202-00

LEAD COMP

1426-621-002-00

BULB/12V23W

V210-360-601-60

BOLT(SP)/M6X16

1636-605-210-10

LEVER/LOCK

1636-605-220-10

CAM/LOCK COMP

V580-140-502-50

PIN,SPRING/5 X25 W

WIRE

© 00 =3O [T 0N

3650-741-002-00

SPRING/HE90

3761-242-017-00

GRIP

V500-163-002-50

PIN,SPLIT/3 X25

V411-260-012-00

WASHER /M12

L REE JEE EEE R NEE N A B AR AR RN 2 eNa-R)

[T e I S e R S e Y I = T 1 e T =

e e T R e R S e Y B e A N




FIG. 54 STEERING COVER SYSTEM

1720-603 -0100

149

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) E REMARKS
,,,,, 1 |1720-603-210-10 |COVER/STEERING/REAR | *| ' | ' | |50 |
,,,,, 2 |V211-360-802-00 BOLT(SP)M8X20 [ *| 2 | 2| | | |
,,,,, 3 |V120-376-002-00 SCREW/SP | *| 2 | 2\ Lo
,,,,, 4 |2171-505-001-10 BONNET COMP | *| ' | * | | | [
5 [3533-901-012-00 ORNAMENT/ISEKI * 1 1
,,,,, 6 |2171-505-005-00 [BOLT/KNOB/MO8X20 | *| 2 | 2 | | | |
,,,,, 7 |V401-160-008-00 WASHER,SPMS8 | *| ' | Y\ o\
,,,,, 8 |V411-260-008-00 WASHERPL/MS8 [ *| ' | *t ¢\ | | .
,,,,, 9 |1593-621-250-10 SWITCH(STARTER)ASSY [ *| ' | * | | | | .
10 |[1593-621-252-00 |COVER * ! !
11 [1444-621-311-00CAP | *| i R OO N A
12 11444-621-312-00 NUT,RING/M28X1.0 | *| i O I I O
13 |{3614-261-002-00 KEY ASSY * 1 1




150

FIG. 55 SEAT FRAME,STEP FRAME SYSTEM

(FRONT)

1720-601 -0100,1720-602 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1720-601-310-00

FRAME/SEAT COMP

1

1

V211-561-002-00

BOLT/M10X20

V211-360-802-50

BOLT,SEMS

1440-602-003-00

GROMMET/25X31X2

1432-616-003-10

RUBBER,BUFFER

1720-602-200-00

FRAME/STEP  ASSY

1636-602-201-00

BUSH/20X23X10

1636-272-271-00

BUSH/20X23X10

© 00 =3O [T 0N

V201-361-203-00

BOLT/M12X30

V304-460-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

0 DN O o D | = e DN

0 DN O o D | = e DN

V201-361-002-50

BOLT/M10X25

e
(34

e
(34

V401-160-010-00

WASHER,SP/M10

Jury
D

Jary
DO

V411-260-010-00

WASHER/M10

%okl kR k! X Rk k| X! X! R X X[(OAW®R

'S

'S




FIG. 56 STEP,FENDER SYSTEM

1720-611 -0100

151

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-611-450-11 [PLATE/SEAT COMP | *| ' | ' | jan, |
,,,,, 2 |V211-360-801-60 BOLT,SEMS (SP) [ *| ® | S\ | | |
,,,,, 3 |V211-360-803-00 BOLT/M8X30 | *| * | |\ | | |
,,,,, 4 11560-630-021-50 INSULATOR | *| L | L\ |\ |\ |
5 |1636-611-440-00 PLATE/SEAT/UNDE COMP | * 1 1
,,,,, 6 |V211-360-801-60 BOLT,SEMS (SP) [ *| * | * | | | | .
,,,,, 7.]11636-611-003-01 PLATE/I/180X220 | *| ' | Y | Jan| |
,,,,, 8 |V120-376-001-60 SCREW/SP | *| S| S| | | | .
,,,,, 9 |1720-611-250-10 STEP/FRONTLH COMP | *| ' | ' | 7f| |
10 |{1720-611-260-10 STEP/FRONT/RH COMP * 1 1 7F
11 |V211-260-801-60 BOLT,SEMS(§M8X16 | *| ¢ | ¢ | | | |
12 |11720-611-270-10 STEP/REAR COMP | *| O I 21
13 |1636-611-005-10 PLATE/A/60X180 | *| 2 | G I O
14 |1636-611-004-10 PLATE/L/180X19 | *| 4 | 4 | | | |
15 |V360-260-006-00 NUT/M6 * | 12 12
16 [1432-616-003-10 RUBBERBUFFER | *| ° | S| | | |
17 |1636-611-280-00 LOCK/[STEP _COMP | *| ' | ' | | | |
18 11598-616-004-20 GROMMET/10X30X5 | *| i R OO N A
19 |8654-501-006-10 |[SPRING/CLIP | *| i O I I O
20 |V411-260-010-00 WASHER/M10 * ! !
21 [V411-260-018-00 WASHERPL/M18 | *| | ‘| | | |
22 [1636-611-012-00 HOOK/STEP | *| t | | | | |
23 [1305-241-001-00 PINHAIR [ *| b | Y} | | |
24 |3610-631-002-00 HANGER,SUPPORT | *| O I I O
25 |V211-360-801-60 [BOLT,SEMS (SP) * ! !
26 |1720-611-002-10 MAT | *| i O I I O
27 |1636-611-011-00 RIVET/SCREW ASSY | *| 10| ot T O




152

FIG. 57 FRONT BUMPER SYSTEM

1720-612 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

~ 7 Q

REMARKS

1720-612-210-00

BUMPER/LH = COMP

1

1

Blroa

V211-360-802-00

BOLT(SP) M8X20

V201-260-802-00

BOLT/M 8X20

V363-260-008-00

NUT,LOCK/MS8

1622-135-001-00

ROD/CUTOFF

V411-260-006-00

WASHER / M6

V500-162-001-50

PIN,SPLIT/2 X15

1720-612-220-00

BUMPER/RH COMP

4L

© 00 =3O U0 IN -

V211-360-802-00

BOLT(SP) M8X20

okl ki k| % X! X! X XKOATW®R

[ S e e e ]

[ S e e e A ]




FIG. 58 PANEL (CONTROL) SYSTEM

1720-621 -0100

153

(FRONT)

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1720-621-210-00 [PANEL/CONTROL COMP | *| * | '\ | | |
,,,,, 2 |1593-622-270-00 SWITCHHEADLAMP | *| ' | * | | |
,,,,, 3 13631-270-003-00 COVER/SWITCH | *| '\ Y\ \ | |
,,,,, 4 |1593-622-272-00 NUT/AM12  |*| Yt Qo o
5 [1593-622-273-00 WASHER/13X18X01 * 1 1
,,,,, 6 |1593-622-274-00 WASHER (x| Y| ot o
,,,,, 7.11598-622-275-00 NUT/BM12 | x| Yo\ by
,,,,, 8 |V210-360-604-00 BOLT/SP | *| 4| 400
9 [1720-621-002-00 |[COVER/STEERING * 1 !




154

FIG. 59 PANEL (FENDER) SYSTEM

1636-622 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

alileNe

~ 7 Q

REMARKS

1636-622-002-00

PANEL/FENDER

1

1

6283-130-002-00

FUELMETER  ASSY

1636-622-400-00

METER/HOUR

1636-622-004-00

PLATE/1/84X150

V120-366-001-60

SCREW

V111-166-004-50

SCREW/M6X45

V401-160-006-00

WASHER,SP/M 6

V411-260-006-00

WASHER / M6

© 00 =3O [T 0N

1636-622-210-00

CABLE ASSY

1342-402-006-00

BAND,WIRE/250

3746-172-013-00

BAND,HARNESS

1636-622-003-00

PLATE/Z/170X220

V363-260-008-00

NUT,LOCK/MS8

LR REE N N MR N S A A R R NI ) (@ e -N)

D D H D D DN DN N e e e

[ e e e R I I I T T S Y =




FIG. 60 HARNESS SYSTEM

AR ay=1

1720-623 -0100

155

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) 113 REMARKS
,,,,, 1 |1720-623-200-00 [HARNESS/MAIN ASSY | *| * | '\ | | |
,,,,, 2 |3650-262-202-00 DIODE/3.0A (x| Yo oty o
,,,,, 3 |1575-623-009-00 [FUSE/32V03A | *| Y | Lo Lo
,,,,, 4 |1575-623-010-00 [FUSE/32V10A  |*| 2| 2| | | |
5 [1593-623-203-00 [FUSE/32V20A * 1 1
,,,,, 6 |1593-623-503-00 CAPFUSEBOX [ *| Y | ‘oo 0 o |
,,,,, 7 18787-172-011-00 CLAMPHARNESS | *| ‘Y | ‘Y |\ | |
,,,,, 8 |1342-402-006-00 BANDWIRE/250 | *| 3 | 3 | | |\ | .
,,,,, 9 |1560-695-015-00 CLAMP | *| 2| 2 0 |
10 |V360-260-006-00 NUT/M6 * ! !
11 |V363-260-008-00 NUT,LOCKM8 | *| i R OO N A
12 |V201-260-801-60 BOLT/M8X16 | *| i O I I O
13 |V363-260-008-00 NUT,LOCK/M8 | *| i O I I O
14 11560-664-250-00 SWITCH/PUSH SET | *| i O I I O
15 {1560-664-252-00 NUT * 1 1
16 |1560-664-253-00 BOOT | *| S I I I
17 11650-658-270-00 RELAY/4P  ASSY = | *| S O I O O
18 11518-621-470-00 [SWITCH,SAFETYASSY | *| i R OO N A
19 |V111-164-003-00 SCREW/M4X30 | *| o i O
20 |V401-160-004-00 WASHER,SP/M 4 * 2 2
21 [V411-260-004-00 WASHERPL/M4 | *| 2| 2| | | |
22 |13656-271-001-00 PLATE/L,18X40 | *| O I I O
23 |1720-623-300-00 HARNESS/ENGINE ASSY | * | O I O O
24 |1614-690-202-00 FUSE/SLOWBLOW | *| 2 | S I T T I
25 [1425-621-004-00 [CLAMP,HARNESS * 1 1
26 |1342-402-006-00 BAND,WIRE/250 | *| 1 S T O
27 |3746-172-013-00 BAND,HARNESS | *| O I I O
28 11650-658-270-00 RELAY/4P  ASSY = | *| O I O O
29 |V360-260-006-00 NUTM6 | *| O I O O
30 [3656-271-290-10 HORN ASSY * 1 1




156 FIG. 60 HARNESS SYSTEM

AR =1

1720-623 -0100

TYPE OF MODEL
SF303 | SF333

KEY PART CODE DESCRIPTION REMARKS

A= -
=oNn
~ 7 Q

*(O~w w»

31 |V360-260-006-00 NUT/M6 2 2




FIG. 61 HOOD SYSTEM 157

1720-630 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-630-510-01|HOOD ~ COMP | *| ' | ' | jan, |
,,,,, 2 |2502-601-003-00 BOLT/MO8X20 [ *| 2 | 2 | | | .
,,,,, 3 12502-601-005-00 NUT/CONICALWASHER | *| 2 | 2 | | | |
,,,,, 4 |1636-630-001-00 TRIM/1420 [*| Y| t | | |
5 [1636-630-003-00 [TRIM/1550 * 1 1
,,,,, 6 |1636-630-009-00 TRIM/970 | *| Y | o0 o
,,,,, 7.11636-630-006-00 INSULATOR/UPPER | *| ' | 't | | | |
,,,,, 8 |1636-630-007-00 INSULATOR/SIDE | *| 2 | 2 | | | |
,,,,, 9 |1636-630-330-10 PLATE/HOOK COMP | *| ' | *t |\ | |
10 |V211-560-802-50 BOLT,SEMS/M8X25 7T * 1 1
11 [1636-630-320-00 HOOK/HOOD COMP | *| i S OO N A
12 11636-630-015-00 |[SPRING/DISK/8 | *| ‘L i I O I
13 |V304-260-008-00 NUT/M8 | *| o S I O
14 |11636-630-016-00 BOLT/MO8X25 | *| i O I I O
15 {1636-630-310-00 PLATE/CENTER COMP * 1 1
16 |V211-260-802-00 BOLT,SEMS() | *]| = ‘L i I I O
17 11636-630-014-00 PLATE/I/95X120 | *| i O I I O
18 |V211-260-801-60 BOLT,SEMS (S)M8X16 | *| 2 | S I T T I
19 |V411-260-008-00 WASHER,PL/M8 | *| o i O O
20 [1636-631-007-00 [TRIM/85 * ! !
21 |1720-630-450-00 PLATE/BASE  COMP | * | S I I I
22 |11636-630-005-00 [TRIM/455 | *| O I I O
23 12139-505-002-00 GROMMET | *| O I O O
24 |4335-512-004-00 GROMMET/9 | *| i S I I T
25 {4130-705-002-00 GROMMET/20 * ; ;
*

26 |V211-360-802-00 [BOLT(SP) M8X20




158

FIG. 62 UNDER COVER SYSTEM

1636-631 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

~ 7 Q

REMARKS

1636-631-210-20

COVER/UNDER/LH COMP

1

1

groo

V211-260-801-60

BOLT,SEMS (S) M8X16

V411-260-008-00

WASHER,PL/M 8

1636-631-013-00

TRIM/160

1636-631-014-00

TRIM/320

1636-631-003-00

TRIM/915

1636-631-009-00

TRIM/70

1636-631-220-10

COVER/UNDER/RH COMP

7F

© 00 =3O U0 IN -

1636-631-015-10

PLATE/L/32X90

V211-260-801-60

BOLT,SEMS (S) M8X16

V411-260-008-00

WASHER,PL/M 8

V210-360-602-00

BOLT/SP

V360-260-006-00

NUT/M6

1636-631-001-00

TRIM/510

1636-631-003-00

TRIM/915

1636-631-011-00

PLATE/REAR/LH

V211-260-801-60

BOLT,SEMS (S) M8X16

V411-260-008-00

WASHER,PL/M 8

1636-631-006-00

TRIM/95

1636-631-007-00

TRIM/85

1636-631-250-00

PLATE/REAR/RH COMP

V211-260-801-60

BOLT,SEMS (S) M8X16

V411-260-008-00

WASHER,PL/M 8

1636-631-008-00

TRIM/140

B okl Xl k| %k %kl %! Rl k| k! X! R ok k| %! X! kI k! %| X! X! *! ¥ X[OAW®R

[T - Y- Y Y B Y U T T e e e T e - B O = Y S A SR Y BV Y T T )

[T - T - N Y B e N L T e e T e T e T e - B S A S A S Y BV Y T T Y




FIG. 63 MARK,ORNAMENT

159

s IS —
|
3 (SF303) 1
SEE |
i 4 (SF303)
IS=E
6
Iy
9
10(sF333) 11 (sF333)
1720-901 -0100,1720-901A-0100
A S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SFa33 Z (L) 113 REMARKS
,,,,, 1 |/1720-901-001-00 ORNAMENT/HOODALH | *| * | ‘' { | | |}
,,,,, 2 [1720-901-002-00 ORNAMENT/HOOD/RH [ *| ' | * | | |
,,,,, 3 11720-901-013-00 ORNAMENT/FENDERLH | *| ' | | | | |
,,,,, 4 [1720-901-014-00 ORNAMENT/FENDERRH | *| ' | | | | |
5 [1720-901-005-00 ORNAMENT/ISEKI/FRONT | * 1 1
,,,,, 6 |1716-901-016-00 ORNAMENTASEKT | *| ' | * | | | .
,,,,, 7.]11720-901-006-00 LABEL/STARTER | *| ' | Y |\ | |
,,,,, 8 |1683-902-004-00 LABEL/DIFF | *| Y | ‘oo o0 o |
,,,,, 9 |1640-902-006-00 LABEL/KNOB/OPEN [ *| ' | *t | | |
10 {1720-901-003-00 ORNAMENT/FENDER/LH * 1
11 [1720-901-004-00 (ORNAMENT/FENDER/RH * 1




160

FIG. 64 LABEL (CAUTION)
Sanng)  (AAlAIAAlA] [
l%fﬁr@ :?ZO ) @ a«uu;g" Q \ Ba
o i KB g T
2 3
. O
A\ VAN ES NS
4 6

O G
IIO
1720-906 -0100
S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g SF303 | SF333 (T: (]3 I; REMARKS

1 [1689-906-003-00 [LABEL/CAUTION * 1 1

2 |1705-904-002-00 LABEL/BATTERY * 1 1

3 [1705-904-001-00 [LABEL/FUEL * 1 1

4 [8595-901-007-00 [LABEL/WARNING/HOT * ! !

5 [8595-901-006-00 LABEL/WARNING/BELT * ! !

6 [1705-902-006-00 [LABEL/W/FAN * 1 1

7 11705-902-007-00 LABEL/W/STARTER * 1 1

8 [1705-902-008-00 LABEL/W/RADIATOR * 1 1

9 [1720-906-001-00 LABEL/LIFTROCK * 1 1

10 [1636-901-021-00 [LABEL/WARNING/BRAKE | * ! !

11 |1720-906-002-00 [LABEL/BRAKE * 1 1

12 [1636-901-018-00 [LABEL/CONTROL/TILT * 1 1

13 [2500-901-027-00 [LABEL/CE * 1 1




FIG. 65 REAR WEIGHT SET

(EXCEPT W TYPE) (OPTION)

161

1{752

4

(FRONT)

> 6 ?
4
1720-436 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) I; REMARKS
,,,,, 1 |1720-436-200-00 WEIGHT/REAR SET  |T| * | '\ | | |
,,,,, 2 |1636-436-002-00 WEIGHT/40 [T | 2 | 2 | | |
,,,,, 3 11636-436-003-00 PLATE/L/75X99 | T| 2 | 2 | | | |
,,,,, 4 |V201-361-206-00BOLT T & | 8 4\ 4 | | o
5 [1427-431-003-00 WASHER/13X32X3 T| 8 8
,,,,, 6 |V401-160-012-00 WASHER,SPM12 | T| 8 | 8 | | | |
7 |V304-460-012-00 NUT/M12 T| * 4




162

FIG. 66 HYDRAULIC UNIT (OUT SIDE) SET (OPTION)

1636-505A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

1636-505-500-10

OIL/EXTRA  SET

1

1

1636-505-210-00

STAY/VALVE = COMP

V363-260-008-00

NUT,LOCK/MS8

1636-505-200-00

VALVE/SUB  SET

FIG 071

1689-502-250-00

ADAPTER/L/G3/8 ASSY

V211-260-803-00

BOLT,SEMS

1636-505-004-00

HOSE/1050

1342-402-006-00

BAND,WIRE/250

©i00 =3O UM

1636-505-220-00

LEVER/125 COMP

1444-307-007-00

GRIP

1636-505-005-00

PIN/05X45

1636-505-006-00

COLLAR/06X14X19

1636-5056-007-00

SPRING/HE032

2142-420-007-00

ADAPTER/90

3768-185-015-20

ADAPTER/90

K200-031-005-00

PLUG

1636-611-009-00

COVER/GUIDE/B

1636-902-001-00

LABEL/CONTROL

1636-622-003-00

PLATE/Z/170X220

V363-260-008-00

NUT,LOCK/MS8

HEAREEREEARERAERERREAR0e

I e e TR TR TR YA B T Y T

e e | B T e T e L T A T T B U T




FIG. 67 ROPS,SEAT SYSTEM (OPTION) 163

%
137
LQ@i
1720-701Z-0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |1636-701-260-00 ROPS/CENTER _COMP _ |T| * | '\ | | |
,,,,, 2 |V201-361-609-00BOLT T % | * 0 | | o
,,,,, 3 |V304-460-016-00 NUT/M16 [T * | *“ | [ ||
,,,,, 4 |1636-701-250-00PIN ~ ASSY | T| 2| * | | | [
5 |1636-701-251-00 [PIN/19X94 T| 2 2
,,,,, 6 |2139-505-002-00 GROMMET | T| 2| 2| | | |
,,,,, 7 11636-701-210-00 ROPS/SIDELH _COMP  |T| ' | * | |\ | |
,,,,, 8 |V201-361-206-00BOLT T 4| 40
,,,,, 9 |V401-160-012-00 WASHERSPM12 | T| * | | | | [
10 |V411-260-012-00 WASHER /M12 T 4 4
11 |1636-701-220-00 ROPS/SIDE/RH COMP | T
12 |v201-361-206-00BOLT | T| * | i I O O
13 |V401-160-012-00 WASHER,SPM12 |/ T| * | i I O O
14 |[V411-260-012-00 WASHER/M12 | O IO O O T
15 {1636-701-230-10 BRACKET/LOWER/L COMP | T 1 1
16 |V201-361-003-00 BOLT/M10X30 | T| 2| i I I O
17 |V401-160-010-00 WASHER,SPM10 | T| 2| S I T T I
18 |V411-260-010-00 WASHERM10 | T| 2| S I T T
19 |1636-701-240-10 BRACKET/LOWERRCOMP |T| ' | ' | | | |
20 |V201-361-003-50 BOLT/M10X35 T 4 4
21 [V401-160-010-00 WASHER,SPM10 | B I O O T
22 |[V411-260-010-00 WASHERM10 | T 4| oc L
23 |1636-613-510-00 SEAT . ASSsYy | 5 R A O N I
24 |1636-613-520-00 SUSPENSION/RAILASSY | T| ' | ' | | | |
25 [1719-611-501-00 [SPACER/A T| 2 2
26 |V211-560-803-00 BOLT/M8X30 | T| * | i I O O
27 |1719-611-530-10 BRACKET/BELT COMP | 5 I A O N I
28 [1719-611-502-10 [BOOT/SUSPENSIONASSY |T| * | 2 | | | |
29 |1636-613-530-00 [SEATSWITCH ASSY | T
30 |1636-613-540-00 |[COVER T 1 1




164

1720-701%-0100

FIG. 67 ROPS,SEAT SYSTEM (OPTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

31

1444

-507-

003-

00

GRIP,LEVER

1

1

32

1426

-621-

038-

00

CLAMP,HARNESS

33

1719

-611-

560-

00

BELT/BUCKLESIDE ASSY

34

1719

-611-

570-

10

BELT/TUNGSIDE ASSY

35

1636

-402-

004-

00

COLLAR/10X14X15

36

V211

-661-

002-

50

BOLT 7T(SP)

I e e e

T o R o I S YA =

37

V211

-661-

003-

50

BOLT/SP

I | RS




FIG. 68 COMPONENT PARTS
FOR K185-038-000-30 ON Fig.41

165

4
6
9
©,
K185-038-000-3D
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 |K185-038-001-20 ROD/PISTON | *| * |\ Y @\ o\
,,,,, 2 |K185-031-001-00PISTON | *| Y oo
,,,,, 3 |K185-031-002-00 SEAL/ROD | x| 2 | 2\ L
,,,,, 4 |K185-031-003-00 WEARRING [ *| ' | | | | |
5 |V723-111-501-20 [O-RING * 1 1

,,,,, 6 |[K185-038-002-00 U-NUT x| Yo oo o
,,,,, 7 |K185-031-300-00 COVER/ROD  SET | *| ‘' | Y\ |\ | |
,,,,, 8 |K185-031-302-00 SEAL/ROD | *| Y| oo 4
,,,,, 9 |K185-031-303-00 SEAL/DUST [ *| ' | o0

10 |[V720-113-502-90 RING/O * 1 1




166

K216-012-000-0A

FIG. 69 COMPONENT PARTS
FOR K216-012-000-00 ON Fig.50

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

Q-

alileNe

~ 7 Q

REMARKS

K216-012-110-10

VALVE SUB  SET

1

1

V682-200-000-60

BALL

K216-001-002-00

GUIDE/SPRING

K216-008-002-00

SET BOLT

V720-101-900-60

O-RING/P 6

V720-102-401-20

O-RING/P12

V704-140-015-00

RING,SNAP/15 C

V780-140-000-4T

PLUG/SCREW/SEAL

© 00 =3O [T 0N

K216-012-002-00

COVER

K216-012-003-00

POPET

K211-008-010-00

SPRING/HC19

K211-001-008-00

PLUG

V720-102-401-20

O-RING/P12

V780-140-000-4T

PLUG/SCREW/SEAL

V721-103-105-50

O-RING/G55

V211-260-803-50

BOLT(S) M8X35

K216-012-004-00

ORIFICE SCREW/3.5

V780-140-000-6T

PLUG/SCREW/SEAL

%l K| ki %k %l %! k| k! k! X! X k| %! X! X! X! XOW®X

e S | B e e e N e e e T e T el B T VA =R

e e | I e e N A o e T e T el T 1 o T SR =




FIG. 70 COMPONENT PARTS
FOR 1614-223-210-00 ON Fig.18

167

6
5
4 { |
@ —j 12
( \, | 13
\\%
10
9
8
7
s
W
)
1614-223-210-0F
S |typEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) l; REMARKS
,,,,, 1 (1614-223-211-00 WASHER x| Lo by
,,,,, 2 |1614-223-212-00 RING/SNAP/CS [ *| ' | * 0 @\ | |
,,,,, 3 11614-223-213-00 WASHER x| Yo\ oty
,,,,, 4 |1614-223-214-00 RING/BRAKE | *| ' | o @\ | | .

5 {1614-223-215-00 SHOE/BRAKE * 4 4
,,,,, 6 |1614-223-216-00 SPRING/HE | *| 1 L
,,,,, 7 11614-228-217-10 WASHER x|t
,,,,, 8 |1614-223-218-00 CAM/DRIVEN | *| Y | t o @\ A\ |
,,,,, 9 |1614-223-219-10 SPRINGHC [ *| ' | o 0 |

10 |1614-223-222-10 |CAM/CENTER * 1 1
11 [1614-223-223-00 [PINPARALLEL | *| 2 | il I I O
12 |1614-223-225-00 RING/SNAP/CH | *| R T T T O

13 |1614-223-226-10 (CAM/DRIVE * 1 1




168

FIG. 71 COMPONENT PARTS
FOR 1636-505-200-00 ON Fig.66

1636-505-200-0C

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 (T: (L) I; REMARKS
1 [1636-505-251-00 [ROD/TIE T 3 3
2 11636-505-252-00 |COVER/END T 1 1
3 |1636-505-253-00 PLUG/PORT T 4 4
4 [1636-505-260-00 [COVER/INLET ASSY T ! !
5 [1636-505-270-00 BLOCK/D ASSY T| 2 2
6 [{1636-505-280-00 BLOCK/D ASSY T| 2 2
7 11636-505-290-00 [SEAL SET T 1 1
8 |V401-160-008-00 WASHER,SP/M 8 T| 3 3
9 |V304-260-008-00 NUT/M 8 T 3 3
10 |V720-112-401-40 |0-RING/P14 T 4 4
11 |1636-505-202-00 [PIN/05X14 T| 2 2
12 |1636-505-203-00 WASHER/M5 T| 3 3
13 |1636-505-204-00 [PIN/SNAP/05 T| 3 3




FIG. 72 COMPONENT PARTS
FOR 1720-202-200-20 ON Fig.15

169

1720-202-200-2E
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g SF303 | SF333 Z (L) Ilf REMARKS
,,,,, 1 |1720-202-210-00 REPAIRKIT | *| ‘| Y\ | |\
,,,,, 2 |1622-202-517-00 SEAL/OIL | *| 2 | 2 0 |
,,,,, 3 11622-202-518-00 GASKET x| v\ oty
,,,,, 4 |1622-202-519-00 GASKET | *| Y| bt} | |
5 |V723-102-007-00 RING/O * 1 1
6 |V723-102-007-10 RING/O AN tryY*°r ooy
* 1 1
x| 2 2 N N N
x| S I T
10 |V720-112-401-80 (O-RING/P18 * 2 2
11 |V730-101-601-20 RING/BACKUP | *| i R OO N A
12 |V720-102-401-40 O-RING/P14 | *| ol S I O
13 |V730-101-801-40 RING/BACKUP | *| o S I O
14 |V7238-102-006-70 RINGO | *| i O I I O
15 |V720-112-401-10 RING/O * 4 4
16 |1720-202-203-00 SEAL/OIL, | *| S I I I
17 11720-202-220-00 [CYLINDERBLOCK ASSY | *| S O I O O
18 11622-202-550-20 [CYLINDERBLOCK ASSY | *| i R OO N A
19 11622-202-560-00 |[COVER/A ASSY | *| i O I I O
20 |1622-202-570-00 [COVER/B ASSY * ! !
21 |11622-202-501-00CASE | *| S I I I
22 |1720-202-205-00CASE | *| O I I O
23 11622-202-503-00 PORTBLOCK | *| O I I O
24 |1720-202-201-00|COVER | *| O I I O
25 (1622-202-504-00 PLATE/SWASH * 1 1
26 |1720-202-202-00 |SHAFT | *| i O I I O
27 11622-202-506-10 SHAFT | *| O I I O
28 11622-202-507-10 [PLATE/VALVE | *| O I O O
29 11622-202-508-00 [PLATE/VALVE | *| O I O O
30 [1622-202-509-00 [PLATE/THRUST * 1 1




170

FIG. 72 COMPONENT PARTS
FOR 1720-202-200-20 ON Fig.15

1720-202-200-2E

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SF303

SF333

alileNe

~ 7 Q

REMARKS

31

1622-202-511-00

PLATE/THRUST

1

1

32

1622-202-513-00

COVER

33

1622-202-515-00

BEARING/BALL

34

1622-202-516-00

BEARING/NEEDLE

35

1620-202-517-00

VALVE

36

1620-202-518-00

SPRING

37

V704-140-025-00

RING,SNAP/25 C

38

1720-202-204-00

SCREW/06X14

39

1620-202-525-00

PLUG

40

1622-202-521-00

POPPET

41

1620-202-527-00

SPRING

42

1620-202-536-00

PLUG

43

1620-202-531-00

PIN

44

V220-540-602-00

SCREW/SOCKET

45

1620-202-519-00

BOLT

46

V411-260-010-00

WASHER/M10

47

V220-540-802-00

SCREW/SOCKET

48

1620-202-524-00

PIN

49

1622-202-524-00

RING/SNAP/INNER

50

1620-202-529-00

VALVE/S/A

51

1620-202-534-00

PIN

52

1620-202-535-00

SHIPPINGPLUG

53

1620-202-537-00

SHIPPINGPLUG

54

1620-202-533-00

PLUG

B okl Xl k| %k %l %! Rl k| k! X! R ok k| %! X! k! k! X| X! X! *! ¥ X[OAW®R

B D DN R DN R R R ] O DN NN O N NN

S ) B T U N B SN B N T Y N I T TR Y T B N




171

WIRING DIAGRAM

HOLIMS NIVA

AH31Lve
FEEGLE]
NS NV O @. T
o
T
.z B vo§

Mmoo - N

asnd AV13Y MO8 MOTIS
dNVT OV3H 1HVLS 23 ERY J
) INV-M'_ -
1}
YOG AZL :QEELS
v0s i HOLON b 3
s MO8 MO 1) HILHYLS P <om0»m&wmawm"_m
asis ,
hisil o k
wss: L,
| IR
| W
bolplot ks
T
z
dNYT HOLINOW i
14 (K4
=T |/ES
AT T'T
A L]
d []
12y
M — w0
u e LLL =
o TO0 b N4 dOLS ON3
D 4 o
.ﬂﬂ_ln_uumﬁ\ N/ 901d MO0
v b b b m
“ ey g B D m "
8 ; vy ! ;
“ | 0® ldo HOLIMS HOSN3S
{» 4 w ZWNSS3Hd 110 dNB1 H3LVM
7 7/
Pleblke
= BLBk
oo ot (s
_nlr TTO - 3
W pn
L 4 L
y3zzng -1 dOLS ON3I ﬁ._
_ _ vIH Y3A0
1 1 €. —ll
e H313N 13nd Deeds 30NV
T,m_jou LiNS 0 REh wE
~Ido 2T wrre A




172

Numerical Index

6005-097-440-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
1373-121-001-00 23 4 | 6209-500-003-00 9 18 | 6211-291-007-20 5 25
1425-621-004-00 9 16 9 27 | 6211-291-010-00 2 3
3625-540-004-00 9 40 26 13 | 6211-292-001-20 5 26
3640-586-004-00 21 5 | 6209-500-006-00 9 10 26 11
3817-401-001-00 9 12 | 6209-572-002-00 2 8 | 6211-310-009-60 9 1

11 20 26 5| 6211-311-013-20 9 41

17 16 | 6209-580-002-10 20 27 | 6211-312-005-10 9 29

20 8 | 6209-600-004-00 9 26 26 14
6115-639-008-00 28 51 | 6209-600-006-00 7 2 | 6211-312-006-10 9 42
6209-000-002-00 11 18 | 6209-605-003-00 9 2 26 15
6209-000-005-00 1 7 | 6209-605-004-10 1 3| 6211-319-003-00 9 44
6209-000-006-00 5 2 | 6209-605-005-10 5 33 | 6211-322-002-00 9 53
6209-030-005-00 9 8 | 6209-610-001-10 5 4 | 6211-341-017-10 8 1
6209-030-006-00 9 9 | 6209-610-003-00 1 2 | 6211-342-003-10 8 2
6209-030-041-00 18 4 5 6 | 6211-361-022-20 7 1
6209-030-043-00 20 17 | 6209-610-004-00 9 3| 6211-510-008-00 5 11
6209-030-091-00 8 4 | 6209-610-007-00 5 3| 6211-511-007-00 5 12
6209-030-095-00 9 15 | 6209-610-009-00 5 5| 6211-511-008-00 5 13
6209-046-010-00 9 17 | 6209-625-002-00 9 7 | 6211-530-008-00 6 1
6209-046-015-00 15 9 26 12 | 6211-540-008-00 6 3
6209-046-016-00 16 11 | 6209-625-003-20 5 15 | 6211-599-004-00 5 14
6209-046-017-00 17 21 26 10 6 2

20 7| 6209-630-002-10 24 6 6 4

23 3 26 21 | 6211-751-001-10 2 5
6209-046-018-00 3 3 | 6209-730-005-00 12 3| 6211-760-015-20 5 32

17 26 20 11 | 6211-777-007-30 10 1
6209-046-020-00 17 15 | 6209-730-006-00 15 4 | 6212-111-043-30 13 1
6209-046-022-00 11 19 | 6209-740-001-00 9 28 | 6212-114-043-30 14 1
6209-046-025-00 17 22 | 6209-740-005-00 5 18 | 6212-116-043-30 14 3
6209-046-034-00 7 4 | 6209-749-001-20 5 16 | 6212-121-015-20 13 2
6209-046-035-00 9 39 9 46 | 6212-124-015-20 14 2
6209-046-044-00 10 3 | 6209-920-002-00 9 22 | 6212-126-015-20 14 4
6209-046-052-00 5 27 | 6209-940-004-00 11 14 | 6212-230-011-00 13 5

24 7| 6211-110-032-80 1 1| 6212-235-002-20 13 6
6209-046-058-00 23 5| 6211-141-024-40 1 6 | 6212-261-009-10 13 8
6209-050-001-00 9 34 26 3| 6212-263-009-00 6 5
6209-050-002-00 9 35 | 6211-170-007-30 2 1| 6212-264-009-00 6 6
6209-300-006-10 5 28 | 6211-173-005-00 2 6 | 6212-310-011-40 15 1
6209-300-014-00 1 8 26 4 | 6212-330-040-40 15 5
6209-360-011-00 21 3| 6211-179-011-20 2 2 | 6212-333-002-00 15 6
6209-360-031-00 2 9| 6211-210-057-50 5 1| 6212-371-034-10 15 10
6209-409-001-00 9 20 | 6211-258-001-00 5 9| 6212-379-001-00 15 11
6209-409-003-00 11 17 26 8 | 6212-511-005-00 12 1
6209-440-002-10 13 7 | 6211-258-002-00 5 10 | 6212-521-008-00 15 3
6209-490-002-10 2 7 26 9 | 6212-522-004-00 12 2




Numerical Index

6005-097-440-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-523-006-40 12 6 | 6213-619-003-00 17 10 | 6215-359-003-00 27 17
6212-524-006-20 20 10 | 6213-619-007-10 17 13 | 6215-359-004-00 27 18
6212-530-005-10 9 48 | 6213-621-003-00 17 6 | 6215-359-006-00 28 53
6212-531-008-20 5 8 | 6213-622-002-10 17 5| 6215-411-052-00 19 6
6212-535-007-00 12 4 | 6213-631-002-00 17 3| 6215-411-053-10 19 7
6212-535-009-00 20 14 | 6213-631-005-00 17 4 | 6215-411-054-00 19 8
6212-551-020-00 11 1| 6213-641-022-10 18 2 | 6215-411-080-10 21 2
6212-552-008-00 11 2 | 6213-642-002-00 17 7| 6215-412-004-00 21 1
6212-561-003-00 11 3| 6213-660-012-00 18 1| 6215-520-007-10 20 16
6212-563-001-00 11 4 | 6213-669-002-00 18 3| 6215-526-001-10 20 18
6212-565-001-00 11 5| 6213-671-029-00 18 5| 6215-531-006-10 20 24
6212-569-002-00 1 4 | 6213-674-006-20 23 2 | 6215-541-001-10 20 19

26 2 | 6213-711-003-20 17 24 | 6215-541-014-10 20 25
6212-571-002-30 11 6 | 6213-716-001-50 17 19 | 6215-541-016-30 22 2
6212-575-003-00 11 7| 6213-721-007-00 5 23 | 6215-542-004-20 9 23
6212-600-009-20 11 8 | 6213-729-013-10 17 17 | 6215-542-005-10 9 25
6212-611-004-10 11 9 | 6213-743-002-10 17 20 | 6215-542-006-00 20 21
6212-616-002-00 11 16 26 19 | 6215-543-002-10 20 20
6212-620-008-20 11 10 | 6214-110-003-00 3 1| 6215-546-003-10 9 19
6212-626-002-10 11 11 | 6214-115-003-10 3 2 | 6215-548-032-00 22 1
6212-628-010-10 11 12 26 6 | 6215-549-007-10 20 28
6212-628-011-10 11 13 | 6214-141-026-10 4 1| 6215-549-013-00 5 31
6213-100-004-30 16 1| 6214-145-004-20 4 2 | 6215-549-031-10 20 23
6213-111-002-20 16 2 26 7| 6215-549-039-00 20 32
6213-119-001-00 16 6 | 6215-300-037-00 19 1| 6215-600-078-00 20 1
6213-120-002-30 16 3| 6215-311-005-00 27 16 | 6215-611-015-00 28 1
6213-125-002-10 16 4 | 6215-315-002-00 19 2 | 6215-619-023-00 28 50
6213-129-003-00 16 5| 6215-315-005-00 19 4 | 6215-619-024-00 28 52
6213-129-004-00 15 7 | 6215-315-006-00 19 3| 6215-621-018-10 20 9
6213-129-006-00 5 17 | 6215-315-007-00 19 5| 6215-622-003-00 28 11
6213-140-012-00 16 8 | 6215-330-022-00 27 1| 6215-629-017-00 28 12
6213-149-003-20 16 10 | 6215-332-006-00 27 15 | 6215-629-035-00 28 13
6213-160-003-10 9 30 | 6215-339-004-00 27 14 | 6215-629-036-00 28 25
6213-161-003-10 9 31 | 6215-342-002-00 27 13 | 6215-629-037-00 28 26
6213-164-001-00 9 32 | 6215-343-002-00 27 12 | 6215-629-038-00 28 27
6213-240-002-10 16 12 | 6215-345-044-00 27 2 | 6215-629-039-00 28 28
6213-319-001-00 5 24 | 6215-345-045-00 27 3| 6215-629-040-00 28 29
6213-610-004-40 17 1| 6215-345-046-00 27 4 | 6215-629-041-00 28 30
6213-611-003-20 17 2 | 6215-345-047-00 27 5| 6215-629-042-00 28 31
6213-612-004-00 17 9 | 6215-345-048-00 27 6 | 6215-629-043-00 28 32
6213-613-002-10 17 8 | 6215-345-049-00 27 7| 6215-629-044-00 28 33
6213-614-001-10 17 12 | 6215-345-050-00 27 8 | 6215-629-045-00 28 34

17 14 | 6215-345-051-00 27 9| 6215-629-046-00 28 35

26 18 | 6215-345-052-00 27 10 | 6215-629-047-00 28 36
6213-619-002-00 17 11 | 6215-345-053-00 27 11 | 6215-629-048-00 28 37

173



174

Numerical Index

6005-097-440-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
6215-629-049-00 28 38 | 6281-121-006-00 29 2 | 6282-450-002-00 24 2
6215-629-050-00 28 39 | 6281-123-005-00 29 8 | 6285-885-122-10 25 1
6215-629-051-00 28 40 | 6281-124-007-10 29 5| 6287-810-021-10 26 1
6215-629-052-00 28 41 | 6281-129-003-00 29 19 | 6294-453-002-00 5 22
6215-629-053-00 28 42 | 6281-129-038-00 29 3| 6509-030-037-00 4 4
6215-629-054-00 28 43 | 6281-129-039-00 29 4 9 14
6215-629-055-00 28 44 | 6281-129-040-00 29 7 | 6509-605-019-10 5 7
6215-629-056-00 28 45 | 6281-129-041-10 29 9| 6511-321-083-00 9 52
6215-629-058-00 28 46 | 6281-129-042-00 29 15 | 6512-211-018-00 13 3
6215-629-059-00 28 47 | 6281-129-043-00 29 16 | 6513-770-022-10 17 23
6215-629-060-00 28 17 | 6281-129-044-00 29 18 | 6581-117-007-00 29 12
6215-629-061-00 28 18 | 6281-129-062-00 29 14 | 6581-129-092-00 29 17
6215-629-062-00 28 19 | 6281-151-015-00 29 13 | 6581-129-099-00 29 6
6215-629-063-00 28 20 | 6281-200-020-00 23 1| 6901-066-645-00 15 12
6215-629-064-00 28 21 | 6281-213-017-00 30 7 | 6901-910-612-00 12 5
6215-629-065-00 28 22 | 6281-214-003-00 30 12 20 15
6215-629-066-00 28 23 | 6281-214-004-00 30 13 | 6901-911-020-00 10 2
6215-629-067-00 28 24 | 6281-215-001-00 30 17 | 6901-911-025-00 8 5
6215-631-008-00 28 2 | 6281-216-001-00 30 18 | 6901-931-240-00 23 8
6215-634-003-00 28 14 | 6281-217-003-00 30 16 | 6902-050-816-00 9 43
6215-635-004-00 28 8 | 6281-221-007-00 30 4 | 6904-110-822-00 5 21
6215-635-005-00 28 49 | 6281-222-012-00 30 1 9 4
6215-637-004-00 28 48 | 6281-229-002-00 30 2 9 47
6215-639-008-00 28 15 | 6281-229-003-00 30 3 | 6904-110-840-00 5 19
6215-639-009-00 28 16 | 6281-229-004-00 30 5| 6904-110-850-00 9 6
6215-641-002-00 28 3 | 6281-229-006-00 30 8 | 6904-110-855-00 9 5
6215-643-005-00 28 4 | 6281-229-007-00 30 9 | 6909-110-406-00 9 36
6215-644-006-00 28 6 | 6281-229-008-00 30 10 20 29
6215-649-008-00 28 5| 6281-229-011-00 30 15 | 6909-110-408-00 9 50
6215-649-009-00 28 7| 6281-229-012-00 30 19 9 54
6215-649-010-00 28 9 | 6281-229-013-00 30 20 | 6909-110-410-00 23 6
6215-649-011-00 28 10 | 6281-229-014-00 30 21 | 6909-111-508-00 29 21
6219-310-003-20 9 37 | 6281-229-015-00 30 22 | 6909-950-115-00 13 4
6219-732-012-00 24 4 | 6281-229-016-00 30 23 | J061-210-015-00 17 18
6219-752-006-00 20 2 | 6281-229-017-00 30 24 | J062-076-082-00 21 4
6219-752-007-00 20 3| 6281-229-018-00 30 25 | P117-303-003-00 9 24
6219-752-008-00 20 4 | 6281-229-029-00 30 14 | V195-164-008-30 2 4
6219-752-009-00 20 5 | 6281-229-032-00 30 6 | V201-360-807-50 9 11
6219-752-010-00 20 6 | 6281-229-033-00 30 11 | V211-560-802-00 9 13
6281-100-002-30 23 7| 6281-229-041-00 29 22 | V211-560-802-50 4 3
6281-111-005-00 29 1| 6281-271-002-00 30 26 | V220-540-602-00 16 7
6281-115-008-00 29 10 | 6281-410-010-00 24 3 | V251-340-806-00 5 20
6281-115-010-00 29 23 | 6281-910-003-10 24 5| V301-460-006-00 5 29
6281-115-016-00 29 20 | 6281-920-001-00 24 8 | V341-120-008-00 9 21
6281-116-004-00 29 11 | 6281-971-001-10 24 1| V401-160-006-00 5 30




Numerical Index

6005-097-440-00

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

V401-160-006-00
V401-160-008-00

V411-260-006-00
V523-101-001-80

V600-110-600-40
V600-110-600-50
V600-110-620-30
V600-150-600-20

V682-200-000-60
V704-140-016-00
V705-140-012-00
V710-140-004-00
V720-101-900-80

V720-102-401-80
V720-103-502-20

V723-102-002-40
V723-102-005-00

V723-102-005-50

Fig. Key
20 31
9 51
9 55
20 30
8 3
15 2
20 13
9 49
20 12
15 8
1 5
11 15
9 33
20 22
20 26
7 3
16 9
26 17
9 38
9 45
26 16
17 25

26

20

175



176

Numerical Index

6005-097-450-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
1373-121-001-00 23 4 | 6209-500-003-00 9 18 | 6211-291-007-20 5 25
1425-621-004-00 9 16 9 27 | 6211-291-010-00 2 3
3625-540-004-00 9 40 26 13 | 6211-292-001-20 5 26
3640-586-004-00 21 5 | 6209-500-006-00 9 10 26 11
3817-401-001-00 9 12 | 6209-572-002-00 2 8 | 6211-310-009-60 9 1

11 20 26 5| 6211-311-013-20 9 41

17 16 | 6209-580-002-10 20 27 | 6211-312-005-10 9 29

20 8 | 6209-600-004-00 9 26 26 14
6115-639-008-00 28 51 | 6209-600-006-00 7 2 | 6211-312-006-10 9 42
6209-000-002-00 11 18 | 6209-605-003-00 9 2 26 15
6209-000-005-00 1 7 | 6209-605-004-10 1 3| 6211-319-003-00 9 44
6209-000-006-00 5 2 | 6209-605-005-10 5 33 | 6211-322-002-00 9 53
6209-030-005-00 9 8 | 6209-610-001-10 5 4 | 6211-341-017-10 8 1
6209-030-006-00 9 9 | 6209-610-003-00 1 2 | 6211-342-003-10 8 2
6209-030-041-00 18 4 5 6 | 6211-361-022-20 7 1
6209-030-043-00 20 17 | 6209-610-004-00 9 3| 6211-510-008-00 5 11
6209-030-091-00 8 4 | 6209-610-007-00 5 3| 6211-511-007-00 5 12
6209-030-095-00 9 15 | 6209-610-009-00 5 5| 6211-511-008-00 5 13
6209-046-010-00 9 17 | 6209-625-002-00 9 7 | 6211-530-008-00 6 1
6209-046-015-00 15 9 26 12 | 6211-540-008-00 6 3
6209-046-016-00 16 11 | 6209-625-003-20 5 15 | 6211-599-004-00 5 14
6209-046-017-00 17 21 26 10 6 2

20 7| 6209-630-002-10 24 6 6 4

23 3 26 21 | 6211-751-001-10 2 5
6209-046-018-00 3 3 | 6209-730-005-00 12 3| 6211-760-015-20 5 32

17 26 20 11 | 6211-777-007-30 10 1
6209-046-020-00 17 15 | 6209-730-006-00 15 4| 6212-111-039-80 13 1
6209-046-022-00 11 19 | 6209-740-001-00 9 28 | 6212-114-039-80 14 1
6209-046-025-00 17 22 | 6209-740-005-00 5 18 | 6212-116-039-80 14 3
6209-046-034-00 7 4 | 6209-749-001-20 5 16 | 6212-121-013-30 13 2
6209-046-035-00 9 39 9 46 | 6212-124-013-30 14 2
6209-046-044-00 10 3 | 6209-920-002-00 9 22 | 6212-126-013-30 14 4
6209-046-052-00 5 27 | 6209-940-004-00 11 14 | 6212-230-011-00 13 5

24 7| 6211-110-045-90 1 1| 6212-235-002-20 13 6
6209-046-058-00 23 5| 6211-141-023-50 1 6 | 6212-261-009-10 13 8
6209-050-001-00 9 34 26 3| 6212-263-009-00 6 5
6209-050-002-00 9 35 | 6211-170-007-30 2 1| 6212-264-009-00 6 6
6209-300-006-10 5 28 | 6211-173-005-00 2 6 | 6212-310-011-40 15 1
6209-300-014-00 1 8 26 4 | 6212-330-040-40 15 5
6209-360-011-00 21 3| 6211-179-011-20 2 2 | 6212-333-002-00 15 6
6209-360-031-00 2 9| 6211-210-056-70 5 1| 6212-371-034-10 15 10
6209-409-001-00 9 20 | 6211-258-001-00 5 9| 6212-379-001-00 15 11
6209-409-003-00 11 17 26 8 | 6212-511-005-00 12 1
6209-440-002-10 13 7 | 6211-258-002-00 5 10 | 6212-521-008-00 15 3
6209-490-002-10 2 7 26 9 | 6212-522-004-00 12 2




Numerical Index

6005-097-450-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-523-006-40 12 6 | 6213-619-003-00 17 10 | 6215-359-003-00 27 17
6212-524-006-20 20 10 | 6213-619-007-10 17 13 | 6215-359-004-00 27 18
6212-530-005-10 9 48 | 6213-621-003-00 17 6 | 6215-359-006-00 28 53
6212-531-008-20 5 8 | 6213-622-002-10 17 5| 6215-411-052-00 19 6
6212-535-007-00 12 4 | 6213-631-002-00 17 3| 6215-411-053-10 19 7
6212-535-009-00 20 14 | 6213-631-005-00 17 4 | 6215-411-054-00 19 8
6212-551-020-00 11 1| 6213-641-022-10 18 2 | 6215-411-080-10 21 2
6212-552-008-00 11 2 | 6213-642-002-00 17 7| 6215-412-004-00 21 1
6212-561-003-00 11 3| 6213-660-012-00 18 1| 6215-520-007-10 20 16
6212-563-001-00 11 4 | 6213-669-002-00 18 3| 6215-526-001-10 20 18
6212-565-001-00 11 5| 6213-671-030-00 18 5| 6215-531-006-10 20 24
6212-569-002-00 1 4 | 6213-674-012-20 23 2 | 6215-541-001-10 20 19

26 2 | 6213-711-003-20 17 24 | 6215-541-014-10 20 25
6212-571-002-30 11 6 | 6213-716-001-50 17 19 | 6215-541-016-30 22 2
6212-575-003-00 11 7| 6213-721-007-00 5 23 | 6215-542-004-20 9 23
6212-600-009-20 11 8 | 6213-729-013-10 17 17 | 6215-542-005-10 9 25
6212-611-004-10 11 9 | 6213-743-002-10 17 20 | 6215-542-006-00 20 21
6212-616-002-00 11 16 26 19 | 6215-543-002-10 20 20
6212-620-008-20 11 10 | 6214-110-003-00 3 1| 6215-546-003-10 9 19
6212-626-002-10 11 11 | 6214-115-003-10 3 2 | 6215-548-032-00 22 1
6212-628-010-10 11 12 26 6 | 6215-549-007-10 20 28
6212-628-011-10 11 13 | 6214-141-026-10 4 1| 6215-549-013-00 5 31
6213-100-004-30 16 1| 6214-145-004-20 4 2 | 6215-549-031-10 20 23
6213-111-002-20 16 2 26 7| 6215-549-039-00 20 32
6213-119-001-00 16 6 | 6215-300-037-00 19 1| 6215-600-078-00 20 1
6213-120-002-30 16 3| 6215-311-005-00 27 16 | 6215-611-015-00 28 1
6213-125-002-10 16 4 | 6215-315-002-00 19 2 | 6215-619-023-00 28 50
6213-129-003-00 16 5| 6215-315-005-00 19 4 | 6215-619-024-00 28 52
6213-129-004-00 15 7 | 6215-315-006-00 19 3| 6215-621-018-10 20 9
6213-129-006-00 5 17 | 6215-315-007-00 19 5| 6215-622-003-00 28 11
6213-140-012-00 16 8 | 6215-330-022-00 27 1| 6215-629-017-00 28 12
6213-149-003-20 16 10 | 6215-332-006-00 27 15 | 6215-629-035-00 28 13
6213-160-003-10 9 30 | 6215-339-004-00 27 14 | 6215-629-036-00 28 25
6213-161-003-10 9 31 | 6215-342-002-00 27 13 | 6215-629-037-00 28 26
6213-164-001-00 9 32 | 6215-343-002-00 27 12 | 6215-629-038-00 28 27
6213-240-002-10 16 12 | 6215-345-044-00 27 2 | 6215-629-039-00 28 28
6213-319-001-00 5 24 | 6215-345-045-00 27 3| 6215-629-040-00 28 29
6213-610-004-40 17 1| 6215-345-046-00 27 4 | 6215-629-041-00 28 30
6213-611-003-20 17 2 | 6215-345-047-00 27 5| 6215-629-042-00 28 31
6213-612-004-00 17 9 | 6215-345-048-00 27 6 | 6215-629-043-00 28 32
6213-613-002-10 17 8 | 6215-345-049-00 27 7| 6215-629-044-00 28 33
6213-614-001-10 17 12 | 6215-345-050-00 27 8 | 6215-629-045-00 28 34

17 14 | 6215-345-051-00 27 9| 6215-629-046-00 28 35

26 18 | 6215-345-052-00 27 10 | 6215-629-047-00 28 36
6213-619-002-00 17 11 | 6215-345-053-00 27 11 | 6215-629-048-00 28 37

177



178

Numerical Index

6005-097-450-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
6215-629-049-00 28 38 | 6281-121-006-00 29 2 | 6282-450-002-00 24 2
6215-629-050-00 28 39 | 6281-123-005-00 29 8 | 6285-885-122-10 25 1
6215-629-051-00 28 40 | 6281-124-007-10 29 5| 6287-810-022-20 26 1
6215-629-052-00 28 41 | 6281-129-003-00 29 19 | 6294-453-002-00 5 22
6215-629-053-00 28 42 | 6281-129-038-00 29 3| 6509-030-037-00 4 4
6215-629-054-00 28 43 | 6281-129-039-00 29 4 9 14
6215-629-055-00 28 44 | 6281-129-040-00 29 7 | 6509-605-019-10 5 7
6215-629-056-00 28 45 | 6281-129-041-10 29 9| 6511-321-083-00 9 52
6215-629-058-00 28 46 | 6281-129-042-00 29 15 | 6512-211-018-00 13 3
6215-629-059-00 28 47 | 6281-129-043-00 29 16 | 6513-770-022-10 17 23
6215-629-060-00 28 17 | 6281-129-044-00 29 18 | 6581-117-007-00 29 12
6215-629-061-00 28 18 | 6281-129-062-00 29 14 | 6581-129-092-00 29 17
6215-629-062-00 28 19 | 6281-151-015-00 29 13 | 6581-129-099-00 29 6
6215-629-063-00 28 20 | 6281-200-022-00 23 1| 6901-066-645-00 15 12
6215-629-064-00 28 21 | 6281-213-014-00 30 7 | 6901-910-612-00 12 5
6215-629-065-00 28 22 | 6281-214-007-00 30 12 20 15
6215-629-066-00 28 23 | 6281-214-008-00 30 13 | 6901-911-020-00 10 2
6215-629-067-00 28 24 | 6281-215-001-00 30 17 | 6901-911-025-00 8 5
6215-631-008-00 28 2 | 6281-216-001-00 30 18 | 6901-931-240-00 23 8
6215-634-003-00 28 14 | 6281-217-002-00 30 16 | 6902-050-816-00 9 43
6215-635-004-00 28 8 | 6281-221-003-00 30 4 | 6904-110-822-00 5 20
6215-635-005-00 28 49 | 6281-222-012-00 30 1 9 4
6215-637-004-00 28 48 | 6281-229-002-00 30 2 9 47
6215-639-008-00 28 15 | 6281-229-003-00 30 3 | 6904-110-840-00 5 19
6215-639-009-00 28 16 | 6281-229-004-00 30 5| 6904-110-850-00 9 6
6215-641-002-00 28 3 | 6281-229-006-00 30 8 | 6904-110-855-00 9 5
6215-643-005-00 28 4 | 6281-229-007-00 30 9 | 6909-110-406-00 9 36
6215-644-006-00 28 6 | 6281-229-008-00 30 10 20 29
6215-649-008-00 28 5| 6281-229-011-00 30 15 | 6909-110-408-00 9 50
6215-649-009-00 28 7| 6281-229-012-00 30 19 9 54
6215-649-010-00 28 9 | 6281-229-013-00 30 20 | 6909-110-410-00 23 6
6215-649-011-00 28 10 | 6281-229-014-00 30 21 | 6909-111-508-00 29 21
6219-310-003-20 9 37 | 6281-229-015-00 30 22 | 6909-950-115-00 13 4
6219-732-012-00 24 4 | 6281-229-016-00 30 23 | J061-210-015-00 17 18
6219-752-006-00 20 2 | 6281-229-017-00 30 24 | J062-076-082-00 21 4
6219-752-007-00 20 3| 6281-229-018-00 30 25 | P117-303-003-00 9 24
6219-752-008-00 20 4 | 6281-229-032-00 30 6 | V195-164-008-30 2 4
6219-752-009-00 20 5| 6281-229-033-00 30 11 | V201-360-807-50 9 11
6219-752-010-00 20 6 | 6281-229-034-00 30 14 | V211-560-802-00 9 13
6281-100-002-30 23 7| 6281-229-041-00 29 22 | V211-560-802-50 4 3
6281-111-005-00 29 1| 6281-271-002-00 30 26 | V220-540-602-00 16 7
6281-115-008-00 29 10 | 6281-410-010-00 24 3 | V251-340-806-00 5 21
6281-115-010-00 29 23 | 6281-910-003-10 24 5| V301-460-006-00 5 29
6281-115-016-00 29 20 | 6281-920-001-00 24 8 | V341-120-008-00 9 21
6281-116-004-00 29 11 | 6281-971-001-10 24 1| V401-160-006-00 5 30




Numerical Index

6005-097-450-00

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

V401-160-006-00
V401-160-008-00

V411-260-006-00
V523-101-001-80

V600-110-600-40
V600-110-600-50
V600-110-620-30
V600-150-600-20

V682-200-000-60
V704-140-016-00
V705-140-012-00
V710-140-004-00
V720-101-900-80

V720-102-401-80
V720-103-502-20

V723-102-002-40
V723-102-005-00

V723-102-005-50

Fig. Key
20 31
9 51
9 55
20 30
8 3
15 2
20 13
9 49
20 12
15 8
1 5
11 15
9 33
20 22
20 26
7 3
16 9
26 17
9 38
9 45
26 16
17 25

26

20

179



180

Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
1104-410-007-00 28 13 | 1425-621-004-00 1 32 | 1550-403-210-00 47 2
1301-411-005-00 27 29 60 25 | 1550-403-220-00 47 5
1302-225-003-00 17 3 | 1426-406-203-00 40 9 | 1550-531-302-00 21 3

25 4 | 1426-621-002-00 53 3 22 5
1305-241-001-00 56 23 | 1426-621-018-00 36 15 | 1560-104-010-40 1 17
1342-402-006-00 39 14 36 24 | 1560-105-004-00 2 5
59 10 | 1426-621-038-00 67 32 | 1560-105-251-00 2 14
60 8 | 1427-111-229-00 3 7 | 1560-105-252-00 2 7
60 26 11 3| 1560-105-260-00 2 6
66 8 | 1427-120-002-00 46 22 | 1560-132-007-30 12 8
1365-121-005-00 15 8 | 1427-431-003-00 47 16 13 9
1374-401-001-00 21 9 65 5 26 11
22 11 | 1427-432-016-00 44 7 27 6
1379-301-002-00 8 9 | 1429-406-205-00 40 10 36 7
1386-241-002-00 38 5| 1432-616-003-10 55 5| 1560-208-018-40 24 10
48 5 56 16 31 2
1404-503-006-00 52 27 | 1435-201-012-10 50 18 | 1560-230-002-00 14 7
1414-312-002-00 21 5 | 1440-602-003-00 55 4 | 1560-515-004-50 52 23
29 9 | 1444-102-202-00 4 2 | 1560-515-272-00 30 8
37 8 | 1444-102-204-00 4 7 | 1560-630-021-50 56 4
1415-102-007-00 4 3 | 1444-307-007-00 66 10 | 1560-664-250-00 60 14
1415-102-008-00 4 5 | 1444-314-004-10 33 5| 1560-664-252-00 60 15
1415-102-009-00 4 6 | 1444-314-009-10 23 13 | 1560-664-253-00 60 16
1415-120-006-00 27 22 | 1444-410-002-10 43 9 | 1560-695-015-00 60 9
1415-312-500-00 12 5| 1444-411-006-00 31 8 | 1564-201-003-00 23 10
13 6 | 1444-411-012-00 44 5| 1564-530-011-00 28 31
26 8 | 1444-411-013-00 44 6 | 1564-664-003-00 5 5
27 3 | 1444-507-003-00 67 31 | 1568-701-001-00 11 2
36 4 | 1444-621-311-00 54 11 | 1575-306-004-00 23 21
1415-312-600-00 12 6 | 1444-621-312-00 54 12 | 1575-623-009-00 60 3
13 7 | 1480-122-001-10 12 2 | 1575-623-010-00 60 4
26 9 | 1480-312-230-10 26 7 | 1581-433-013-00 40 4
27 4 36 3| 1588-112-002-10 6 10
36 5| 1480-434-011-10 46 28 | 1588-515-360-00 27 2
1416-112-002-00 6 3 | 1518-306-203-00 45 3| 1593-117-003-10 7 4
1416-621-037-00 5 3| 1518-432-250-00 45 2 | 1593-606-006-10 36 11
1421-101-313-00 1 4 | 1518-621-470-00 60 18 | 1593-616-004-20 56 18
1421-201-003-00 46 19 | 1524-122-001-00 13 2 | 1593-621-250-10 54 9
1421-403-001-00 47 8 | 1544-104-205-00 3 5| 1593-621-252-00 54 10
1421-403-002-00 47 9 | 1544-120-008-10 8 7 | 1593-622-270-00 58 2
1421-433-004-00 11 4 | 1544-120-009-00 8 8 | 1593-622-272-00 58 4
14 2 23 22 | 1593-622-273-00 58 5
1424-101-203-00 1 18 | 1544-219-005-00 51 10 | 1593-622-274-00 58 6
1424-101-204-00 1 19 | 1548-503-005-00 30 6 | 1593-622-275-00 58 7
1425-621-004-00 1 16 | 1550-307-005-00 33 11 | 1593-623-203-00 60 5




Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1593-623-503-00 60 6 | 1614-223-216-00 70 6 | 1614-434-004-00 46 12
1594-105-001-00 2 4 | 1614-223-217-10 70 7 | 1614-434-007-00 46 23

2 8 | 1614-223-218-00 70 8 | 1614-434-008-10 46 24

1594-221-001-00 46 11 | 1614-223-219-10 70 9 | 1614-434-009-00 46 26
46 25 | 1614-223-221-00 18 6 | 1614-434-011-10 46 27

1594-285-004-00 27 12 19 6 | 1614-434-012-00 46 32
1594-515-200-20 30 7| 1614-223-222-10 70 10 | 1614-434-013-00 46 31
1596-105-001-00 2 2 | 1614-223-223-00 70 11 | 1614-435-001-00 46 37
1600-112-231-00 6 11 | 1614-223-225-00 70 12 | 1614-435-002-00 46 38
6 15 | 1614-223-226-10 70 13 | 1614-436-202-00 47 3

1600-112-232-00 6 12 | 1614-223-230-00 18 11 47 6
6 16 | 1614-241-003-00 23 15 | 1614-436-203-00 47 4

1600-211-052-00 10 8 | 1614-244-002-00 24 8 47 7
1600-505-007-00 7 3| 1614-244-005-00 24 9 | 1614-508-200-00 52 1
1602-310-202-00 35 5| 1614-245-002-00 25 3| 1614-690-202-00 60 24
35 10 | 1614-245-003-00 25 8| 1617-112-213-00 6 2

1603-508-001-00 52 6 | 1614-245-200-20 25 6 | 1617-120-210-00 8 11
1608-207-014-00 29 18 | 1614-304-001-00 31 5| 1617-120-220-00 8 12
36 30 | 1614-304-003-00 31 9| 1617-208-002-00 16 12

1608-207-224-00 51 3| 1614-304-005-10 31 11| 1617-221-001-10 18 1
1614-104-001-00 3 6 | 1614-304-006-00 31 18 19 1
1614-105-004-00 4 17 | 1614-304-007-00 31 19 | 1617-221-002-10 18 3
1614-105-005-00 4 18 | 1614-304-008-00 31 20 19 3
1614-105-200-00 4 1| 1614-304-014-00 31 10 | 1617-223-002-00 18 4
1614-111-002-10 5 17 | 1614-306-007-00 32 9 19 4
1614-111-004-10 5 16 | 1614-308-001-00 34 1| 1617-241-003-00 23 11
1614-120-002-00 8 14 | 1614-308-002-10 34 3| 1617-244-004-00 9 3
1614-120-003-00 8 15 | 1614-308-003-00 34 2 | 1617-301-002-00 31 3
1614-120-004-00 8 16 | 1614-308-004-10 34 4 | 1620-111-004-00 5 6
1614-203-014-00 20 2 | 1614-310-201-20 35 1| 1620-126-002-00 9 5
1614-205-015-00 16 16 | 1614-310-211-20 35 6 | 1620-127-052-00 10 4
1614-208-002-00 16 14 | 1614-310-220-10 35 11 | 1620-128-002-00 10 7
1614-216-003-00 13 14 | 1614-431-210-00 43 4 | 1620-201-051-00 14 1
26 2 | 1614-432-001-00 44 4 | 1620-202-517-00 72 35

1614-216-200-10 17 5| 1614-432-002-00 44 9 | 1620-202-518-00 72 36
1614-222-007-00 18 14 | 1614-432-003-00 44 10 | 1620-202-519-00 72 45
19 16 | 1614-432-004-00 44 11 | 1620-202-524-00 72 48

1614-223-003-00 18 12 | 1614-432-005-00 44 12 | 1620-202-525-00 72 39
19 14 | 1614-432-006-00 44 13 | 1620-202-527-00 72 41

1614-223-210-00 18 10 | 1614-432-200-00 44 1| 1620-202-528-00 72 8
1614-223-211-00 70 1| 1614-432-210-10 44 2 | 1620-202-529-00 72 50
1614-223-212-00 70 2 | 1614-433-002-00 45 7 | 1620-202-531-00 72 43
1614-223-213-00 70 3| 1614-433-200-00 45 5| 1620-202-533-00 72 54
1614-223-214-00 70 4| 1614-433-202-00 45 6 | 1620-202-534-00 72 51
1614-223-215-00 70 5| 1614-433-212-00 45 11 | 1620-202-535-00 72 52

181



182

Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
1620-202-536-00 72 42 | 1636-102-250-00 1 36 | 1636-241-210-10 23 17
1620-202-537-00 72 53 | 1636-102-310-10 1 24 | 1636-243-001-00 24 1
1620-203-051-00 16 1| 1636-102-330-00 1 39 | 1636-244-001-00 24 12
1620-203-052-00 16 3 | 1636-103-003-00 2 3| 1636-244-002-00 24 5
1620-216-052-10 17 1| 1636-103-220-10 2 13 | 1636-245-001-00 25 1
1620-216-053-20 17 2 | 1636-103-240-00 2 1| 1636-262-300-10 26 1
1620-221-051-00 20 1| 1636-104-002-00 3 8 | 1636-262-400-00 26 15
1620-272-051-00 29 19 | 1636-105-210-00 4 12 | 1636-264-002-10 27 13
1620-273-051-00 30 3| 1636-111-009-10 5 9 | 1636-264-003-00 27 16
1620-431-200-00 43 6 | 1636-111-010-00 5 18 | 1636-264-004-00 27 27
1620-434-003-00 46 17 | 1636-111-210-10 5 1| 1636-264-005-10 27 31
1620-434-004-00 46 18 | 1636-111-230-00 5 10 | 1636-264-009-00 27 34
1622-135-001-00 57 5| 1636-111-240-00 5 11 | 1636-264-210-10 27 1
1622-202-501-00 72 21 | 1636-112-006-00 6 6 | 1636-264-250-10 27 19
1622-202-503-00 72 23 | 1636-112-210-10 6 18 | 1636-264-260-10 27 23
1622-202-504-00 72 25 | 1636-112-220-00 6 4 | 1636-264-270-20 27 33
1622-202-506-10 72 27 | 1636-112-230-00 6 5| 1636-264-280-00 27 26
1622-202-507-10 72 28 | 1636-117-200-00 7 7 | 1636-264-300-00 27 10
1622-202-508-00 72 29 | 1636-120-002-00 8 10 | 1636-271-003-00 28 39
1622-202-509-00 72 30 | 1636-120-210-00 8 19 | 1636-271-004-00 28 43
1622-202-511-00 72 31 | 1636-125-001-00 9 1| 1636-271-006-00 28 34
1622-202-513-00 72 32 | 1636-126-001-00 9 7| 1636-271-011-00 21 14
1622-202-515-00 72 33 | 1636-127-001-00 10 1 22 16
1622-202-516-00 72 34 | 1636-133-210-00 12 1 28 38
1622-202-517-00 72 2 | 1636-135-260-00 13 5| 1636-271-013-00 26 17
1622-202-518-00 72 3 | 1636-135-300-00 13 13 | 1636-271-280-00 28 11
1622-202-519-00 72 4 | 1636-201-001-00 14 13 | 1636-271-290-10 28 18
1622-202-521-00 72 40 | 1636-202-001-00 15 9 | 1636-271-350-00 28 6
1622-202-524-00 72 49 | 1636-202-002-10 15 10 | 1636-271-351-00 28 7
1622-202-550-20 72 18 | 1636-202-210-00 15 14 | 1636-271-410-00 28 32
1622-202-560-00 72 19 | 1636-221-200-00 18 5| 1636-272-003-10 29 5
1622-202-570-00 72 20 19 5| 1636-272-004-10 29 12
1622-208-055-00 16 17 | 1636-222-001-20 19 10 | 1636-272-230-10 29 8
1636-102-007-00 1 5| 1636-222-002-10 19 12 | 1636-272-271-00 29 3

1 25 | 1636-222-003-00 19 13 55 8
1636-102-008-00 1 27 | 1636-223-001-00 20 3| 1636-273-001-00 30 16
1636-102-009-00 1 28 | 1636-225-210-20 21 1| 1636-273-002-00 30 5
1636-102-011-00 1 26 | 1636-225-230-00 21 11 | 1636-273-210-10 30 1
1636-102-012-00 1 20 | 1636-226-011-00 22 3| 1636-273-220-10 30 14
1636-102-021-00 1 8 | 1636-226-031-00 22 7 | 1636-301-300-00 31 1
1636-102-022-00 1 11 | 1636-226-300-00 21 6 | 1636-304-002-00 31 22
1636-102-200-10 1 1 22 8 | 1636-304-003-00 31 23
1636-102-202-10 1 2 | 1636-226-310-00 22 1| 1636-304-004-00 31 15
1636-102-203-00 1 3| 1636-226-320-00 22 13 | 1636-304-005-00 31 7
1636-102-240-10 1 31 | 1636-241-005-00 23 18 | 1636-306-001-10 32 1




Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1636-306-002-20 32 2 | 1636-437-210-00 48 2 | 1636-613-520-00 67 24
1636-307-002-00 33 8 | 1636-501-001-10 49 6 | 1636-613-530-00 67 29
1636-309-210-10 34 7| 1636-501-230-10 49 4 | 1636-613-540-00 67 30
1636-309-220-00 34 9| 1636-501-231-00 49 5| 1636-622-002-00 59 1
1636-312-001-00 36 22 | 1636-501-240-20 49 9 | 1636-622-003-00 59 12
1636-312-210-00 36 1| 1636-501-410-00 49 1 66 19
1636-312-250-10 36 28 | 1636-503-210-00 50 15 | 1636-622-004-00 59 4
1636-312-290-00 36 27 | 1636-503-270-00 50 13 | 1636-622-210-00 59 9
1636-313-011-10 37 2 | 1636-504-005-10 51 11 | 1636-622-400-00 59 3
1636-317-200-00 38 1| 1636-504-006-10 51 12 | 1636-630-001-00 61 4
1636-317-201-00 38 3| 1636-504-210-10 51 1| 1636-630-003-00 61 5
1636-317-210-00 38 2 | 1636-504-300-00 51 6 | 1636-630-005-00 61 22
1636-402-001-10 39 11 | 1636-505-004-00 66 7 | 1636-630-006-00 61 7
1636-402-003-00 39 16 | 1636-505-005-00 66 11 | 1636-630-007-00 61 8
1636-402-004-00 39 17 | 1636-505-006-00 66 12 | 1636-630-009-00 61 6

67 35 | 1636-505-007-00 66 13 | 1636-630-014-00 61 17
1636-402-005-00 39 18 | 1636-505-200-00 66 4 | 1636-630-015-00 61 12
1636-402-006-00 39 19 | 1636-505-202-00 71 11 | 1636-630-016-00 61 14
1636-402-210-10 39 7 | 1636-505-203-00 71 12 | 1636-630-310-00 61 15
1636-403-240-50 40 8 | 1636-505-204-00 71 13 | 1636-630-320-00 61 11
1636-407-001-00 41 19 | 1636-505-210-00 66 2 | 1636-630-330-10 61 9
1636-407-002-00 41 21 | 1636-505-220-00 66 9 | 1636-630-510-01 61 1
1636-407-003-10 41 29 | 1636-505-251-00 71 1| 1636-631-001-00 62 14
1636-407-004-00 41 10 | 1636-505-252-00 71 2 | 1636-631-003-00 62 6
1636-407-210-30 41 23 | 1636-505-253-00 71 3 62 15
1636-407-400-00 41 2 | 1636-505-260-00 71 4 | 1636-631-006-00 62 19
1636-407-401-00 41 5| 1636-505-270-00 71 5| 1636-631-007-00 61 20
1636-407-402-00 41 6 | 1636-505-280-00 71 6 62 20
1636-407-410-00 41 3| 1636-505-290-00 71 7 | 1636-631-008-00 62 24
1636-407-420-10 41 4 | 1636-505-500-10 66 1| 1636-631-009-00 62 7
1636-407-510-00 41 8 | 1636-508-001-00 52 3| 1636-631-011-00 62 16
1636-407-520-00 41 9 | 1636-508-210-00 52 9| 1636-631-013-00 62 4
1636-410-210-10 42 1| 1636-602-201-00 55 7| 1636-631-014-00 62 5
1636-433-002-10 45 1| 1636-605-210-10 53 5| 1636-631-015-10 62 9
1636-433-220-00 45 10 | 1636-605-220-10 53 6 | 1636-631-210-20 62 1
1636-434-002-00 46 7 | 1636-611-003-01 56 7| 1636-631-220-10 62 8
1636-434-003-00 46 10 | 1636-611-004-10 56 14 | 1636-631-250-00 62 21
1636-434-004-20 46 1| 1636-611-005-10 56 13 | 1636-701-210-00 67 7
1636-436-001-10 47 1636-611-009-00 66 17 | 1636-701-220-00 67 11
1636-436-002-00 47 13 | 1636-611-011-00 56 27 | 1636-701-230-10 67 15

65 2 | 1636-611-012-00 56 22 | 1636-701-240-10 67 19
1636-436-003-00 47 14 | 1636-611-280-00 56 17 | 1636-701-250-00 67 4

65 3| 1636-611-440-00 56 5| 1636-701-251-00 67 5
1636-437-200-00 48 1| 1636-611-450-11 56 1| 1636-701-260-00 67 1
1636-437-201-00 48 3| 1636-613-510-00 67 23 | 1636-901-018-00 64 12

183



184

Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
1636-901-021-00 64 10 | 1719-611-530-10 67 27 | 1720-313-210-00 37 1
1636-902-001-00 66 18 | 1719-611-560-00 67 33 | 1720-314-210-00 37 4
1640-111-200-00 5 7 1719-611-570-10 67 34 | 1720-402-240-00 39 13
1640-111-202-00 5 8 | 1720-102-003-00 1 14 | 1720-403-001-00 40 17
1640-902-006-00 63 9 | 1720-102-004-00 15 | 1720-403-210-10 40 1
1646-116-051-00 7 2 | 1720-104-210-00 3 10 | 1720-403-230-00 40 16
1650-104-200-00 3 1| 1720-117-210-00 7 1| 1720-407-200-00 41 1
1650-104-201-00 3 3| 1720-130-210-00 11 1| 1720-407-500-00 41 7
1650-104-203-00 3 4 | 1720-133-210-00 12 4 | 1720-431-001-00 43 1
1650-104-210-00 3 2 | 1720-135-220-00 13 1| 1720-436-200-00 65 1
1650-135-002-00 40 7 | 1720-202-001-00 15 3| 1720-503-002-00 50 17
1650-209-005-00 9 6 | 1720-202-002-10 15 4 | 1720-508-001-10 52 28
1650-432-001-00 44 3 | 1720-202-003-00 15 5| 1720-601-310-00 55 1
1650-508-320-00 52 31 | 1720-202-200-20 15 1| 1720-602-200-00 55 6
1650-658-270-00 60 17 | 1720-202-201-00 72 24 | 1720-603-210-10 54 1

60 28 | 1720-202-202-00 72 26 | 1720-611-002-10 56 26
1656-401-220-00 39 1| 1720-202-203-00 72 16 | 1720-611-250-10 56 9
1656-401-222-00 39 2 | 1720-202-204-00 72 38 | 1720-611-260-10 56 10
1656-901-007-00 39 3 | 1720-202-205-00 72 22 | 1720-611-270-10 56 12
1659-650-200-00 6 1| 1720-202-210-00 72 1| 1720-612-210-00 57 1
1672-105-211-00 4 9 | 1720-202-220-00 72 17 | 1720-612-220-00 57 8
1672-301-002-00 31 12 | 1720-208-001-00 16 5| 1720-621-002-00 58 9
1673-431-001-10 24 4 | 1720-208-002-00 16 11 | 1720-621-210-00 58 1

43 3 | 1720-208-003-00 16 15 | 1720-623-200-00 60 1
1675-203-003-00 16 10 | 1720-208-004-00 16 18 | 1720-623-300-00 60 23
1683-902-004-00 63 8 | 1720-225-230-10 21 15 | 1720-630-450-00 61 21
1687-120-004-10 8 1| 1720-226-220-00 21 13 | 1720-901-001-00 63 1
1689-272-240-00 29 16 22 15 | 1720-901-002-00 63 2
1689-272-260-00 29 15 | 1720-226-230-10 22 17 | 1720-901-003-00 63 10
1689-502-250-00 41 14 | 1720-241-001-10 23 1| 1720-901-004-00 63 11

66 5| 1720-271-001-00 28 22 | 1720-901-005-00 63 5
1689-906-003-00 64 1| 1720-271-210-00 28 1| 1720-901-006-00 63 7
1705-902-006-00 64 6 | 1720-271-220-00 28 16 | 1720-901-013-00 63 3
1705-902-007-00 64 7| 1720-271-240-00 28 25 | 1720-901-014-00 63 4
1705-902-008-00 64 8 | 1720-272-220-00 29 1| 1720-906-001-00 64 9
1705-904-001-00 64 3 | 1720-272-240-00 29 10 | 1720-906-002-00 64 11
1705-904-002-00 64 2 | 1720-272-250-00 29 11 | 2111-101-011-00 8 22
1716-112-210-00 6 14 | 1720-272-270-00 29 2 | 2130-713-002-10 39 20
1716-310-202-00 35 3 | 1720-307-001-00 33 1| 2139-505-002-00 61 23

35 8 | 1720-307-002-00 33 4 67 6
1716-310-203-00 35 2 | 1720-312-230-20 36 12 | 2142-420-007-00 66 14

35 7 | 1720-312-240-00 36 23 | 2142-421-001-20 52 33
1716-901-016-00 63 6 | 1720-312-260-10 36 21 | 2157-301-003-00 5 15
1719-611-501-00 67 25 | 1720-312-270-00 36 31 | 2157-532-202-00 53 2
1719-611-502-10 67 28 | 1720-312-280-00 36 16 | 2171-213-002-00 37 7




Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2171-505-001-10 54 4 | 3656-565-006-00 37 3| J061-252-063-00 3 9
2171-505-005-00 54 6 | 3659-170-003-00 52 4 | J062-087-093-00 20
2171-532-200-00 53 1| 3659-205-002-00 40 2 | K135-002-009-00 52 20
2500-901-027-00 64 13 | 3666-407-003-00 40 11 | K135-017-006-00 52 15
2502-221-236-00 25 7 | 3667-105-001-00 9 4 | K135-028-000-00 52 13
2502-601-003-00 61 2 18 7 | K135-028-100-10 52 14
2502-601-005-00 61 3 19 7 | K182-029-002-00 50 8
3104-305-001-00 4 14 | 3676-310-210-00 5 2 | K182-044-000-00 50 6

4 23 | 3676-352-002-00 50 2 | K182-044-001-00 50 7
3533-901-012-00 54 5| 3676-832-011-00 21 10 | K185-031-001-00 68 2
3600-211-002-00 51 15 22 12 | K185-031-002-00 68 3
3600-462-003-00 12 9| 83737-172-011-00 60 7 | K185-031-003-00 68 4
13 10 | 3741-112-005-00 12 12 | K185-031-300-00 68 7
26 12 34 12 | K185-031-302-00 68 8
27 7| 3746-172-013-00 59 11 | K185-031-303-00 68 9
36 8 60 27 | K185-038-000-30 41 16
3610-440-018-00 40 12 | 3747-155-013-00 28 33 | K185-038-001-20 68 1
3610-631-002-00 56 24 | 3752-152-007-00 39 10 | K185-038-002-00 68
3614-261-002-00 54 13 | 3761-242-017-00 53 10 | K200-031-005-00 66 16
3623-820-013-00 27 38 | 3768-185-015-20 66 15 | K211-001-008-00 69 12
3631-270-003-00 58 3| 38768-185-022-10 41 17 | K211-008-010-00 69 11
3631-350-201-10 41 18 50 12 | K216-001-002-00 69 3
50 3 | 3805-311-210-10 4 21 | K216-008-002-00 69 4
3631-353-008-10 41 13 | 3805-650-002-00 50 21 | K216-012-000-00 50 1
3632-360-036-00 4 19 | 4130-705-002-00 61 25 | K216-012-002-00 69 9
3643-420-004-00 26 16 | 4335-512-004-00 61 24 | K216-012-003-00 69 10
27 11 | 6283-130-002-00 59 2 | K216-012-004-00 69 17
3650-212-001-00 28 35 | 7932-201-002-00 31 27 | K216-012-110-10 69 1
3650-220-005-00 49 10 | 8595-901-006-00 64 5| P103-521-006-10 41 11
3650-262-202-00 60 2 | 8595-901-007-00 64 4 | V111-164-003-00 60 19
3650-354-001-10 50 19 | 8654-202-016-00 15 12 | V111-166-004-50 59 6
3650-354-004-00 28 8 | 8654-501-006-10 56 19 | V111-168-001-60 23 14
3650-375-200-00 41 15 | 8654-510-012-10 41 30 | V120-366-001-60 59 5
3650-432-012-00 41 20 | J061-116-025-00 30 18 | V120-376-001-60 56 8
3650-741-002-00 53 9 50 20 | V120-376-002-00 54 3
3650-837-240-00 50 5| J061-209-011-00 4 16 | V200-260-501-0B 5 4
3651-832-009-00 10 2 4 24 | V201-260-801-60 60 12
3652-355-001-10 30 17 | J061-210-012-00 4 15 | V201-260-802-00 57 3
3652-376-001-00 41 26 | J061-210-015-00 1 22 | V201-260-802-50 1 40
3656-115-002-00 28 12 | J061-228-036-00 52 8 | V201-260-803-00 13 15
28 19 | J061-232-040-00 52 7| V201-260-803-50 43 10
28 26 | J061-236-044-00 1 10 | V201-260-804-00 28 4
51 7 1 13 36 17
3656-271-001-00 60 22 | J061-242-050-00 1 9 51 16
3656-271-290-10 60 30 1 12 | V201-260-806-50 4 10

185



186

Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
V201-260-808-00 2 15 | V211-260-802-00 1 30 | V211-361-002-00 6 13
V201-261-005-00 12 13 8 13 52 11

30 10 8 18 | V211-361-003-00 30 13

V201-261-007-50 15 6 21 4 46 34
V201-261-203-00 1 34 22 6 | V211-560-802-50 31 14
1 37 29 4 39 8

V201-261-203-50 45 8 50 14 61 10
V201-261-603-00 33 12 61 16 | V211-560-803-00 67 26
V201-361-002-50 55 12 | V211-260-802-50 16 4 | V211-561-002-00 23 19
V201-361-003-00 67 16 39 15 55 2
V201-361-003-50 67 20 | V211-260-803-00 40 18 | V211-561-003-00 8 3
V201-361-004-50 28 2 66 6 11 5
V201-361-202-50 46 35 | V211-260-803-50 69 16 14 3
V201-361-203-00 41 24 | V211-260-804-00 50 4 32 6
42 2 | V211-260-805-50 9 8 | V211-661-002-50 67 36

55 9 | V211-261-002-00 14 15 | V211-661-003-00 33 2

V201-361-204-00 42 4 52 5| V211-661-003-50 23 3
V201-361-206-00 47 15 | V211-261-002-50 6 19 67 37
65 4 | V211-360-801-60 2 12 | V220-540-602-00 72 44

67 8 8 21 | V220-540-802-00 72 47

67 12 14 8 | V251-260-802-0D 14 9

V201-361-403-50 45 14 29 17 | V251-341-002-50 8 2
V201-361-609-00 67 2 56 2 | V251-341-003-00 14 4
V201-460-802-50 12 3 56 6 23 7
V203-261-002-00 2 9 56 25 | V251-341-003-0D | 23 8
V210-260-601-20 32 10 | V211-360-802-00 1 29 | V251-341-202-50 23 9
V210-260-603-50 52 29 1 33 | V251-441-202-80 46 3
V210-260-605-00 52 10 21 12 | V251-441-403-50 45 16
V210-360-601-60 4 22 22 14 | V273-360-802-00 1 7
22 4 28 17 1 42

53 4 50 16 | V301-260-006-00 3 11

V210-360-602-00 62 12 54 2 6 8
V210-360-604-00 58 8 57 2 | V304-260-008-00 1 41
V211-260-801-60 4 13 57 9 2 18
23 16 61 26 2 22

36 29 | V211-360-802-50 2 19 5 14

43 8 27 32 12 7

49 2 30 4 13 8

56 11 31 6 13 16

61 18 55 3 14 12

62 2 | V211-360-803-00 10 5 26 10

62 10 20 5 27 5

62 17 56 3 27 30

62 22 | V211-360-804-50 20 6 27 36

V211-260-802-00 1 6 | V211-360-805-00 1 21 28 5




Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V304-260-008-00 28 40 | V401-160-004-00 60 20 | V411-260-006-00 57 6
36 6 | V401-160-006-00 3 12 59 8
36 18 59 7| V411-260-008-00 1 23
40 5| V401-160-008-00 2 17 2 16
40 14 2 21 2 20
40 19 4 11 5 13
51 17 14 11 12 10
52 24 31 16 13 11
61 13 40 6 14 10
71 9 40 15 17 6
V304-260-010-00 7 6 52 26 21 7
12 14 54 7 22 9
28 10 71 8 26 13
28 27 | V401-160-010-00 2 11 27 8
32 7 4 27 28
V304-260-012-00 45 9 14 5 27 35
V304-260-014-00 28 37 15 7 28 23
V304-260-016-00 41 22 28 3 28 41
V304-460-010-00 8 5 28 9 28 44
14 6 30 11 29 6
V304-460-012-00 46 6 32 8 34 10
47 18 55 13 36 9
55 10 67 17 36 19
65 7 67 21 37 5
V304-460-014-00 45 17 | V401-160-012-00 1 35 43 12
V304-460-016-00 67 3 1 38 51 4
V327-262-110-00 39 4 41 25 52 25
V328-262-112-00 41 31 41 32 54 8
47 11 42 3 61 19
V341-120-008-00 27 37 42 5 62 3
V360-260-006-00 56 15 46 5 62 11
60 10 46 36 62 18
60 29 47 10 62 23
60 31 47 17 | V411-260-010-00 2 10
62 13 55 11 7 5
V362-260-008-00 6 17 65 6 23 20
43 11 67 9 28 30
V363-260-008-00 6 7 67 13 30 12
51 2 | V401-160-014-00 45 15 39 5
57 4 | V401-160-016-00 33 13 55 14
59 13 | V401-170-008-00 52 21 56 20
60 11 | V411-260-004-00 60 21 67 18
60 13 | V411-260-006-00 6 9 67 22
66 3 7 8 72 46
66 20 13 4 | V411-260-012-00 27 17

187



188

Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig.Key
V411-260-012-00 27 20 | V500-163-002-00 51 5| V600-110-691-10 46 14
27 24 | V500-163-002-50 53 11 | V653-420-261-60 31 4
28 14 | V500-163-003-00 41 28 | V682-200-000-60 69 2
28 20 41 33 | V682-200-001-00 17 4
28 28 49 8 25 5
29 13 | V500-164-003-00 36 14 | V682-200-001-90 35 4
51 8 | V523-100-801-60 31 13 35 9
51 13 | V523-101-002-40 9 9 | V704-140-010-00 26 3
53 12 10 6 | V704-140-012-00 28 15
67 10 20 4 51 9
67 14 23 2 51 14
V411-260-014-00 27 14 32 5| V704-140-015-00 69 7
28 36 33 3 | V704-140-016-00 40 3
V411-260-016-00 41 27 46 4 | V704-140-018-00 26 6
49 7 46 33 | V704-140-019-00 39 9
V411-260-018-00 26 5 | V530-160-803-20 36 25 43 2
56 21 36 32 | V704-140-020-00 16 7
V411-260-020-00 36 13 | V580-140-501-60 32 11 49 3
36 26 | V580-140-502-50 44 14 | V704-140-022-00 34 5
V500-162-001-50 37 6 53 7 34 8
57 7 | V580-140-602-00 21 16 36 2
V500-162-002-00 17 7 22 18 | V704-140-025-00 72 37
39 6 | V580-140-602-80 15 11 | V704-140-030-00 18 2
V500-162-501-50 7 9 | V600-110-600-40 16 8 19 2
V500-163-002-00 12 11 16 13 19 11
13 12 18 8 24 11
21 8 18 13 31 25
22 10 19 8 | V704-140-035-00 15 13
26 14 19 15 33 6
27 9 | V600-110-600-60 16 2 | V705-140-028-00 52 22
27 15 16 9 | V705-140-042-00 18 9
27 18 | V600-110-601-00 31 17 19 9
27 21 44 17 | V705-140-052-00 44 8
27 25 | V600-110-601-10 44 16 46 20
28 21 | V600-110-620-60 24 7 | V706-140-040-00 44 19
28 24 31 24 | V706-140-045-00 46 15
28 29 46 29 | V706-140-055-00 44 18
28 42 | V600-110-620-70 33 7 | V707-140-062-00 23 5
28 45 46 30 31 26
29 7 | V600-110-620-80 24 3 | V707-140-068-00 46 16
29 14 | V600-110-620-90 33 9 | V707-140-072-00 23 6
34 11 | V600-110-630-40 24 6 46 9
36 10 | V600-110-630-50 24 2 | V707-140-080-00 23 4
36 20 | V600-110-630-60 46 8 31 21
47 12 | V600-110-690-90 46 13 32 3




Numerical Index

1720-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V707-140-085-00 33 10 | V723-111-501-20 68 5
V720-101-900-60 69 5| V724-126-905-50 50 10
V720-102-401-00 4 4 | V730-101-601-20 72 11
25 2 | V730-101-801-40 72 13

V720-102-401-20 40 13 | V730-106-505-50 50 11
69 6 | V744-114-280-70 52 16
69 13 | V744-120-350-70 10 9
72 9 16 6

V720-102-401-40 14 14 | V744-120-350-80 10 3
26 4 | V744-130-500-80 9 2
39 12 | V760-150-000-00 13 3
72 12 | V761-150-000-00 45 13

V720-102-401-80 30 2 | V780-140-000-4T 69 8
34 6 69 14
35 12 | V780-140-000-6T 69 18

V720-102-402-00 8 20 | V782-160-000-4B 8 6
30 9 32 4

V720-103-502-40 21 2 46 21
22 2 | V782-160-000-8B 23 12
30 15 | V793-155-650-90 50 9

V720-103-503-40 43 7 | V999-200-003-00 38 4

V720-103-503-80 45 12 48 4

V720-103-504-40 4 8 | W201-260-805-00 5 12
15 2

V720-111-900-60 52 19

V720-112-401-10 72 15

V720-112-401-40 41 12
52 32
71 10

V720-112-401-80 72 10

V720-112-402-00 52 12
52 30

V720-112-402-20 52 18

V720-113-502-90 68 10

V721-103-103-50 52 2

V721-103-105-50 69 15

V721-103-106-00 8 17

V721-103-106-50 72 7

V721-103-107-00 45 4

V721-103-110-00 46 2

V721-113-105-00 52 17

V723-102-003-40 43 5

V723-102-006-70 72 14

V723-102-007-00 72 5

V723-102-007-10 72 6

189



190

Alpabetical Index

6005-097-440-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/240X105 ASSY 22 1 | BOLT 30 10 | CAMSHAFT 12 1
ARM/CONTROL 20 28 | BOLT 30 19 | CAMSHAFT/INJPUMP 20 9
ARM/FLOATING COMP 20 19 | BOLT 30 20 | CAP, BLANK/30 9 40
ARM/TENSTON 22 9 | BOLT 30 21 | CAP,OIL FILLER 9 5
ARMATURE/STARTE ASSY | 29 9 | BOLT 30 292 | CARTRIDGE/OILFILTER | 16 12
BALL 1 5 | BOLT 30 24 | CLAMP, HARNESS 9 16
BALL 29 17 | BOLT, SEMS/M10X20 10 2 | CLAMP/STRAINER 16 10
BEARING 29 3 | BOLT, SEMS/M6X12 12 5 | CLAMP/WIRE/10-15 17 18
BEARING 29 4 | BOLT, SEMS/M6X12 20 15 | CLIP/HOSE/7. 6-8. 2 21 4
BEARING, RB/6002SS 15 & | BOLT, SEMS/M8X25 7T 4 3 | CLUTCH/STARTER ASSY | 929 5
BEARING, RB/6004 20 13 | BOLT/CONNECTINGROD 13 6 | COLLOR 30 3
BEARING, RB/6005 9 49 | BOLT/FLAMGE 3 3 | CONNECTINGROD  ASSY 13 5
BEARING, RB/6203 20 12 | BOLT/FLAMGE 11 19 | CONNECTOR, OIL FILTER 5 24
BEARING/BALL 30 6 | BOLT/FLAMGE 17 15 | CONNECTOR/FUEL 21 1
BEARING/BALL 30 11 |BOLT/FLAMGE 17 21 | CONNECTOR/GLOWPLUG 24 4
BEARING/CON ROD 13 8 | BOLT/FLAMGE 17 22 | CONTROLRACK 28 48
BEARING/CONROD/UNDER 6 5 | BOLT/FLAMGE 17 26 | CONTROLSLEEVE 28 49
BEARING/CONROD/UNDER 6 6 | BOLT/FLAMGE 20 7 | COVER 9 52
BEARING/CRANK ~ SET 5 11 |BOLT/FLAMGE 23 3 | COVER 29 93
BEARING/CRANK/LOWER 5 13 | BOLT/FLANGE 5 27 | COVER 30 13
BEARING/CRANK/UNDER 6 1 | BOLT/FLANGE 7 4 | COVER, BEARING 30 5
BEARING/CRANK/UNDER 6 3 | BOLT/FLANGE 9 17 | COVER/BLOWBY 2 3
BEARING/CRANK/UPPER 5 12 | BOLT/FLANGE 9 39 | COVER/CYLINDER HEAD 2 1
BEARING/THRUST/CRANK 5 14 | BOLT/FLANGE 10 3 | COVER/INJECTIONPUMP 5 25
BEARING/THRUST/CRANK | @ 9 | BOLT/FLANGE 15 9 | CRANKSHAFT ASSY | 15 1
BEARING/THRUST/CRANK 6 4 | BOLT/FLANGE 16 11 | CUP/SEALING/16 5 3
BEARING/WATER PUMP 17 3 | BOLT/FLANGE 23 5 | CUP/SEALING/20 9 3
BEARING/WATERPUMP 17 4 | BOLT/FLANGE 24 7 | CUP/SEALING/28 5 4
BELT/VR5A38. 5 18 5 | BOLT/M6 9 34 | CUP/SEALING/36 5 5
BODY/OTLPUMP 16 2 | BOLT/M6 9 35 | CUP/SEALING/50 1 92
BODY,/WATERPUMP 17 2 | BOLT/M6X10 20 17 | CUP/SEALING/50 5 6
BOLT 1 7 | BOLT/M8X20 9 13 | CUTTER, VALVE 11 5
BOLT 4 4 | BOLT/M8X75 9 9 | CYLINDERBLOCK  ASSY 5 1
BOLT 5 9 | BOLT/M8X85 9 8 | CYLINDERHEAD ~ ASSY 1 1
BOLT s 5 | BOLT/STUD 5 20 | DOWEL 5 99
BOLT 9 11 | BOLT/THROUGH 29 16 | DRIVE/TACHOMETE ASSY 9 37
BOLT 9 14 | BOLT/WS 8 4 | EYEBOLT 28 50
BOLT 9 43 | BOLT/WS 9 15 | FAN/COOLING 18 1
BOLT 11 18 | BOLT/WS 16 6 | FLYWEIGHT ASSY | 20 16
BOLT 15 12 | BOLT/WS 29 15 | FLYWHEEL ASSY | 15 5
BOLT 18 4 | BRACKET/ROCKERSHAFT 11 12 | FRAME 30 12
BOLT 23 8 | BRACKET/ROCKERSHAFT 11 13 | FRAME/DRIVEEND ASSY 30 7
BOLT 28 10 | BRUSH 30 17 | FRAME/STARTEREND 29 10
BOLT 98 52 | BUSH 30 15 | GASHET/EXH MANTFOLD 4 9
BOLT 30 9 | BUSHING/DRAIN 929 90 | GASHET/EXH MANIFOLD | 92g 7




Alpabetical Index

6005-097-440-00

Description Fig. Key Description Fig. Key Description Fig. Key
GASKET 2 8 | HOUSING/PUMP 28 1 | O-RING 1A S50 26 16
GASKET 17 8 | HOUSING/STARTER ASSY 29 9 | O-RING/P 8 20 26
GASKET 19 5 | HOUSING/THERMOSTAT 17 19 | O-RING/P18 7 3
GASKET 24 6 | INJECTIONNOZZLE ASSY 19 0-RING/P22 16 9
GASKET 26 5 | INJECTIONPUMP ~ ASSY | 20 0-RING/P22 26 17
GASKET 26 21 | KEY/07X05X09 12 3 | PACKING 9 22
GASKET 27 17 | KEY/07X05X09 20 11 | PIECE, THRUST 20 18
GASKET 28 5 | KEY/07X05X43 15 4 | PIN 5 18
GASKET 98 51 | LABELSF330 25 1 | PIN 5 31
GASKET 98 53 | LEVELGAGE 5 39 | PIN s 3
GASKET, NOZZLE 19 2 | LEVER/CONTROL  COMP 20 25 | PIN 9 25
GASKET, WATER PUMP 17 12 | MANIFOLD/EXHAUST 4 PIN 15 2
GASKET, WATER PUMP 17 14 | MANIFOLD/INLET ASSY 3 PIN 28 12
GASKET, WATER PUMP 26 18 | NOZZLE 27 16 | PIN, CONTROL 20 21
GASKET/COVER 5 26 |NUT 9 36 | PIN, GROOVE 9 928
GASKET/COVER 9 53 | NUT 11 17 | PIN, PISTON 13 3
GASKET/COVER 26 11 | NUT 20 29 | PIN/ARM 9 23
GASKET/CYLINDERHEAD 1 6 | NUT 27 18 | PIN/IDLEGEAR 5 8
GASKET/CYLINDERHEAD | 26 3 [ NUT 929 21 | PIN/SNAP 9 924
GASKET/GEARCASE 9 29 |NUT 29 992 | PIN/STRAIGHT 5 17
GASKET/GEARCASE 26 14 | NUT 30 2 | PIN/STRAIGHT 15 7
GASKET/HOUSING 17 20 | NUT 30 23 | PIN/STRATIGHT 16
GASKET /HOUSING 26 19 | NUT 30 25 | PIN/TUBE 5 16
GASKET/INLETMANIFOLD 3 2 | NUT, CAP/M 8 9 21 | PIN/TUBE 9 46
GASKET/INLETMANIFOLD | 26 6 | NuT/CAP 9 7 | PINTON/STARTER 29 S
GASKET/PLATE 9 42 | NUT/FLANGE 13 7 | PIPE, WATER OUTLET 17 24
GASKET/PLATE 26 15 | NUT/MO8 9 12 | PIPE/FUEL 21 2
GEAR/CAMSHAFT 12 2 | NUT/M08 11 20 | PIPE/INJECTION ASSY 19 6
GEAR/CRANK 15 3 | NUT/MOS 17 16 | PIPE/INJECTION ASSY| 19 7
GEAR/IDLE ASSY | 12 6 | NuT/Mo8 20 8 | PIPE/INJECTION ASSY | 19 s
GEAR/INJECTIONPUMP 20 10 | NUT/M10 23 6 | PIPE/WATER PUMP 17 11
GEAR/OILPUMP ASSY 16 3 | NUT/M8 9 20 | PIPE/WATERDRAIN 5 23
GEARCASE ASSY 9 1 | NUT/M8 9 50 | PISTON 13
GENERATOR ASSY | 23 1 | NUT/MS 9 54 | PISTON/OV 14
GLOWPLUG 24 3 | NUT/NOZZLERETAINING | 97 15 | PISTON/OV 14
HANGER 10 1 | OILPAN COMP 7 PISTON/VALVE/RELIEF 9 31
HEATSHILD/NOZZLE 19 3 | OILPUMP ASSY 16 PLATE 30 8
HOLDER ASSY 30 14 | OILSEAL 5 15 | PLATE/ADJUST 23 2
HOLDER/BRUSH ASSY | 30 16 | OILSEAL 26 10 | PLATE/FRONT 9 41
HOLDER/DELIVERYVALVE | 28 6 | 0-RING 17 25 | PLATE/REAR 8 1
HOLDER/NOZZLE ~ ASSY 27 1 | 0-RING 26 20 | PLATE/T=2. 60 28 17
HOLDER/STARTER ASSY 29 11 | O-RING 28 7 | PLATE/T=2. 65 28 18
HOSE/RUBBER 2 9 | O-RING 29 19 | PLATE/T=2. 70 28 19
HOSE/RUBBER 17 17 | ORING 28 9 | PLATE/T=2. 75 28 20
HOSE/RUBBER 21 3 | 0-RING 1A S50 9 45 | PLATE/T=2.80 28 921

191



192

Alpabetical Index 6005-097-440-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/T=2. 85 28 22 | RESISTANCE/1.0 21 5 | SHIM/0. 52 27 7
PLATE/T=2. 90 28 23 | RETAINER 29 7 | SHIM/0. 54 27
PLATE/T=2. 95 28 24 | RING SNAP 13 4 | SHIM/0. 56 27 9
PLATE/T=3. 00 98 925 | RING, SNAP/ 4 E 20 22 | SHIM/0. 58 27 10
PLATE/T=3. 05 28 26 | RING, SNAP/12 C 9 33 | SHIM/0. 80 27 11
PLATE/T=3. 10 28 27 | RING, SNAP/16 C 11 15 | SHIM/INJECTION P/0. 1 20 3
PLATE/T=3. 15 28 28 | RING/0 9 38 | SHIM/INJECTION P/0. 2 20 4
PLATE/T=3. 20 28 29 | RING/PISTON SET 13 2 | SHIM/INJECTION P/0. 3 20 2
PLATE/T=3. 25 28 30 | RING/PISTON/OV SET 14 92 | SHIM/INJECTION P/0. 4 20 5
PLATE/T=3. 30 28 31 | RING/PISTON/OV SET | 14 4 | SHIM/INJECTION P/0.5| 90 6
PLATE/T=3. 35 28 32 | RINGGEAR 15 6 | SLEEVEFLANGE 28 8
PLATE/T=3. 40 28 33 | RINK/CONTROL 20 20 | SNAPRING 28 13
PLATE/T=3. 45 28 34 | ROCKERARM 11 9 | SOLENOID 24 5
PLATE/T=3. 50 28 35 | ROCKERSHAFT ASSY 11 8 | SPACER 9 44
PLATE/T=3. 55 28 36 | RORA 29 6 | SPACER 27 14
PLATE/T=3. 60 28 37 | ROTOR ASSY 30 4 | SPACER, FAN/39 18 3
PLATE/T=3. 65 28 38 | ROTOR/OUTER 16 4 | SPACER/WATERPUMP 17 13
PLATE/T=3. 70 28 39 | ROTOR/WATERPUMP 17 6 | SPRING 11 14
PLATE/T=3. 75 98 40 | RUBBERFLANGE 9 9 | SPRING 30 18
PLATE/T=3. 80 28 41 | SCREW 929 14 | SPRING, BRUSH 29 12
PLATE/T=3. 85 28 42 | SCREW ADJUST 11 16 | SPRING, NOZZLE 27 12
PLATE/T=3. 90 28 43 | SCREW/SOCKET 16 7 | SPRING, RETURN 20 27
PLATE/T=3. 95 28 44 | SCREW/TAPPING 2 4 | SPRING/DELIVERYVALVE 28 4
PLATE/T=4. 00 28 45 | SCREW/WATER PUMP 17 10 | SPRING/GOVERNOR 20 24
PLATE/T=4. 05 28 46 | SEAL SET/WATER PUMP | 17 5 | SPRING/PLUNGER 28 14
PLATE/T=4. 10 28 47 | SEAL, BEARING CAP 5 9 | SPRING/RELIEF VALVE 9 32
PLATE/THRUST 12 4 | SEAL, BEARING CAP 26 8 | SPRING/RETURN 29 18
PLATE/THRUST/INJPUMP 20 14 | SEAL, BEARING CAP/7 5 10 | SPRING/SETTING 20 23
PLATE/WATER PUMP 17 9 | SEAL, BEARING CAP/7 26 9 | SPRING/STARTING 20 39
PLUG 5 7 | SEAL, OIL 1 4 | SPRING/VALVE 11 3
PLUG 11 11 | SEAL, OIL 9 7 | SPRINGSEAT 28 15
PLUG/M14X1. 5 7 2 | SEAL, OIL 26 2 | SPRINGSEAT 28 16
PLUG/PT1/2 1 3 | SEAL, OIL 26 12 | STARTER ASSY 23 7
PLUG/PT1/4 9 9 | SEAL/CYL HEAD/UNDER 9 6 | STOPPER/FULLLOAD 9 19
PLUG/PT3/4 5 33 | SEAL/CYL HEAD/UNDER | 26 4 | STRAINER COMP | 16 8
PLUG/SCREW 9 26 | SEAL/WATER PUMPPULLE 17 7 | STUD 1 8
PLUNGER ASSY 28 2 | SEAT, SPRING 27 13 | STUD 5 21
POINTER 8 2 | SEAT, VALVE SPRING 11 4 | STUD 5 28
PULLEY 30 1 | SHAFT/HYDRAULIC ASSY 9 48 | sTD 9 4
PULLEY/CRANK 15 10 | SHAFT/ROCKERARM ASSY | 11 10 | STUD 9 5
PULLEY/WATERPUMP 18 2 | SHIM/0. 10 27 2 | STUD 9 6
PUSHROD 11 7 | SHIM/0. 20 27 3 | STUD 9 47
REGULATOR ASSY 30 26 | SHIM/0. 30 27 4 | STUD/M8X40 5 19
RELAY, SOLENOID 24 8 | SHIM/0. 40 27 5 | SWITCH/MAGNETIC ASSY 29 13
REPAIR/ENGINE ~ SET | 26 1 | SHIM/0. 50 27 6 | SWITCH/OILPRESSURE 24 1




Alpabetical Index

6005-097-440-00

Description Fig. Key Description Fig. Key Description Fig. Key
SWITCH/OVERHEAT 24 2
TAPPET 11 6
TAPPET 28 11
THERMOSTAT 17 23
VALVE, DELIVERY 28 3
VALVE/EXHAUST 11 2
VALVE/INTAKE 11 1
VALVE/RELIEF 9 30
WASHER 15 11
WASHER / M6 20 30
WASHER, SP/M 6 5 30
WASHER, SP/M 6 20 31
WASHER, SP/M 8 9 51
WASHER, SP/M 8 9 55
WASHER/08X14X01 9 18
WASHER/08X14X01 9 27
WASHER/08X14X01 26 13
WASHER/08X16X1. 2 9 10
WASHER/9X22X2 23 4
WASHER/CORRUGATE 19 4
WATERPUMP 17
YOKE/STARTER 29
FI 5 29

193



194

Alpabetical Index

6005-097-450-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/240X105 ASSY 22 1 | BOLT 30 10 | CAMSHAFT 12 1
ARM/CONTROL 20 28 | BOLT 30 19 | CAMSHAFT/INJPUMP 20 9
ARM/FLOATING COMP 20 19 | BOLT 30 20 | CAP, BLANK/30 9 40
ARM/TENSTON 22 9 | BOLT 30 21 | CAP,OIL FILLER 9 5
ARMATURE/STARTE ASSY | 29 9 | BOLT 30 292 | CARTRIDGE/OILFILTER | 16 12
BALL 1 5 | BOLT 30 24 | CLAMP, HARNESS 9 16
BALL 29 17 | BOLT, SEMS/M10X20 10 2 | CLAMP/STRAINER 16 10
BEARING 29 3 | BOLT, SEMS/M6X12 12 5 | CLAMP/WIRE/10-15 17 18
BEARING 29 4 | BOLT, SEMS/M6X12 20 15 | CLIP/HOSE/7. 6-8. 2 21 4
BEARING, RB/6002SS 15 & | BOLT, SEMS/M8X25 7T 4 3 | CLUTCH/STARTER ASSY | 929 5
BEARING, RB/6004 20 13 | BOLT/CONNECTINGROD 13 6 | COLLOR 30 3
BEARING, RB/6005 9 49 | BOLT/FLAMGE 3 3 | CONNECTINGROD  ASSY 13 5
BEARING, RB/6203 20 12 | BOLT/FLAMGE 11 19 | CONNECTOR, OIL FILTER 5 24
BEARING/BALL 30 6 | BOLT/FLAMGE 17 15 | CONNECTOR/FUEL 21 1
BEARING/BALL 30 11 |BOLT/FLAMGE 17 21 | CONNECTOR/GLOWPLUG 24 4
BEARING/CON ROD 13 8 | BOLT/FLAMGE 17 22 | CONTROLRACK 28 48
BEARING/CONROD/UNDER 6 5 | BOLT/FLAMGE 17 26 | CONTROLSLEEVE 28 49
BEARING/CONROD/UNDER 6 6 | BOLT/FLAMGE 20 7 | COVER 9 52
BEARING/CRANK ~ SET 5 11 |BOLT/FLAMGE 23 3 | COVER 29 93
BEARING/CRANK/LOWER 5 13 | BOLT/FLANGE 5 27 | COVER, BEARING 30 5
BEARING/CRANK/UNDER 6 1 | BOLT/FLANGE 7 4 | COVER/BLOWBY 2 3
BEARING/CRANK/UNDER 6 3 | BOLT/FLANGE 9 17 | COVER/CYLINDER HEAD 2 1
BEARING/CRANK/UPPER 5 12 | BOLT/FLANGE 9 39 | COVER/END/REAR 30 13
BEARING/THRUST/CRANK 5 14 | BOLT/FLANGE 10 3 | COVER/INJECTIONPUMP 5 25
BEARING/THRUST/CRANK | @ 9 | BOLT/FLANGE 15 9 | CRANKSHAFT ASSY | 15 1
BEARING/THRUST/CRANK 6 4 | BOLT/FLANGE 16 11 | CUP/SEALING/16 5 3
BEARING/WATER PUMP 17 3 | BOLT/FLANGE 23 5 | CUP/SEALING/20 9 3
BEARING/WATERPUMP 17 4 | BOLT/FLANGE 24 7 | CUP/SEALING/28 5 4
BELT/VR5A39. 0 18 5 | BOLT/M6 9 34 | CUP/SEALING/36 5 5
BODY/OTLPUMP 16 2 | BOLT/M6 9 35 | CUP/SEALING/50 1 92
BODY,/WATERPUMP 17 2 | BOLT/M6X10 20 17 | CUP/SEALING/50 5 6
BOLT 1 7 | BOLT/M8X20 9 13 | CUTTER, VALVE 11 5
BOLT 4 4 | BOLT/M8X75 9 9 | CYLINDERBLOCK  ASSY 5 1
BOLT 5 9 | BOLT/M8X85 9 8 | CYLINDERHEAD ~ ASSY 1 1
BOLT s 5 | BOLT/STUD 5 21 | DOWEL 5 99
BOLT 9 11 | BOLT/THROUGH 29 16 | DRIVE/TACHOMETE ASSY 9 37
BOLT 9 14 | BOLT/WS 8 4 | EYEBOLT 28 50
BOLT 9 43 | BOLT/WS 9 15 | FAN/COOLING 18 1
BOLT 11 18 | BOLT/WS 16 6 | FLYWEIGHT ASSY | 20 16
BOLT 15 12 | BOLT/WS 29 15 | FLYWHEEL ASSY | 15 5
BOLT 18 4 | BRACKET/ROCKERSHAFT 11 12 | FRAME/DRIVEEND ASSY 30 7
BOLT 23 8 | BRACKET/ROCKERSHAFT 11 13 | FRAME/END/REAR 30 12
BOLT 28 10 | BRUSH 30 17 | FRAME/STARTEREND 29 10
BOLT 98 52 | BUSH 30 15 | GASHET/EXH MANTFOLD 4 9
BOLT 30 9 | BUSHING/DRAIN 929 90 | GASHET/EXH MANIFOLD | 92g 7




Alpabetical Index

6005-097-450-00

Description Fig. Key Description Fig. Key Description Fig. Key
GASKET 2 8 | HOUSING/PUMP 28 1 | O-RING 1A S50 26 16
GASKET 17 8 | HOUSING/STARTER ASSY 29 9 | O-RING/P 8 20 26
GASKET 19 5 | HOUSING/THERMOSTAT 17 19 | O-RING/P18 7 3
GASKET 24 6 | INJECTIONNOZZLE ASSY 19 0-RING/P22 16 9
GASKET 26 5 | INJECTIONPUMP ~ ASSY | 20 0-RING/P22 26 17
GASKET 26 21 | KEY/07X05X09 12 3 | PACKING 9 22
GASKET 27 17 | KEY/07X05X09 20 11 | PIECE, THRUST 20 18
GASKET 28 5 | KEY/07X05X43 15 4 | PIN 5 18
GASKET 928 51 | LABELSF330 925 1 | PIN 5 31
GASKET 98 53 | LEVELGAGE 5 32 | PIN 8 3
GASKET, NOZZLE 19 2 | LEVER/CONTROL  COMP 20 25 | PIN 9 25
GASKET, WATER PUMP 17 12 | MANIFOLD/EXHAUST 4 PIN 15 2
GASKET, WATER PUMP 17 14 | MANIFOLD/INLET ASSY 3 PIN 28 12
GASKET, WATER PUMP 26 18 | NOZZLE 27 16 | PIN, CONTROL 20 21
GASKET/COVER 5 26 |NUT 9 3@ | PIN, GROOVE 9 98
GASKET/COVER 9 53 | NUT 11 17 | PIN, PISTON 13 3
GASKET/COVER 26 11 | NUT 20 29 | PIN/ARM 9 23
GASKET/CYLINDERHEAD 1 6 | NUT 27 18 | PIN/IDLEGEAR 5 8
GASKET/CYLINDERHEAD | 26 3 [ NUT 929 91 | PIN/SNAP 9 924
GASKET/GEARCASE 9 29 |NUT 29 929 | PIN/STRAIGHT 5 17
GASKET/GEARCASE 26 14 | NUT 30 2 | PIN/STRAIGHT 15 7
GASKET/HOUSING 17 20 | NUT 30 23 | PIN/STRATIGHT 16
GASKET /HOUSING 26 19 | NUT 30 25 | PIN/TUBE 5 16
GASKET/INLETMANIFOLD 3 2 | NUT, CAP/M 8 9 21 | PIN/TUBE 9 46
GASKET/INLETMANIFOLD | 26 6 | NuT/Cap 9 7 | PINTON/STARTER 29 8
GASKET/PLATE 9 42 | NUT/FLANGE 13 7 | PIPE, WATER OUTLET 17 24
GASKET/PLATE 26 15 | NUT/MO8 9 12 | PIPE/FUEL 21 2
GEAR/CAMSHAFT 12 2 | NUT/M08 11 20 | PIPE/INJECTION ASSY 19 6
GEAR/CRANK 15 3 | NUT/MOS 17 16 | PIPE/INJECTION ASSY| 19 7
GEAR/IDLE ASSY | 192 6 | NuT/MO8 20 8 | PIPE/INJECTION ASSY | 19 8
GEAR/INJECTIONPUMP 20 10 | NUT/M10 23 6 | PIPE/WATER PUMP 17 11
GEAR/OILPUMP ASSY 16 3 | NUT/M8 9 20 | PIPE/WATERDRAIN 5 23
GEARCASE ASSY 9 1 | NUT/M8 9 50 | PISTON 13
GENERATOR ASSY | 923 1 | NuT/M8 9 54 | PISTON/OV 14
GLOWPLUG 24 3 | NUT/NOZZLERETAINING | 27 15 | PISTON/OV 14
HANGER 10 1 | OILPAN COMP 7 PISTON/VALVE/RELIEF 9 31
HEATSHILD/NOZZLE 19 3 | OILPUMP ASSY 16 PLATE 30 8
HOLDER/BRUSH ASSY 30 16 | OILSEAL 5 15 | PLATE/ADJUST 23 2
HOLDER/DELTIVERYVALVE | 28 6 | OTLSEAL 926 10 | PLATE/FRONT 9 41
HOLDER/NOZZLE ~ ASSY | 97 1 | 0-RING 17 25 | PLATE/REAR 8 1
HOLDER/RECTIFIE ASSY 30 14 | 0-RING 26 20 | PLATE/T=2. 60 28 17
HOLDER/STARTER ASSY 29 11 | O-RING 28 7 | PLATE/T=2. 65 28 18
HOSE/RUBBER 2 9 | O-RING 29 19 | PLATE/T=2. 70 28 19
HOSE/RUBBER 17 17 | ORING 28 9 | PLATE/T=2. 75 28 90
HOSE/RUBBER 21 3 | 0-RING 1A S50 9 45 | PLATE/T=2.80 28 921

195



196

Alpabetical Index 6005-097-450-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/T=2. 85 28 22 | RESISTANCE/1.0 21 5 | SHIM/0. 52 27 7
PLATE/T=2. 90 28 23 | RETAINER 29 7 | SHIM/0. 54 27
PLATE/T=2. 95 28 24 | RING SNAP 13 4 | SHIM/0. 56 27 9
PLATE/T=3. 00 98 925 | RING, SNAP/ 4 E 20 22 | SHIM/0. 58 27 10
PLATE/T=3. 05 28 26 | RING, SNAP/12 C 9 33 | SHIM/0. 80 27 11
PLATE/T=3. 10 28 27 | RING, SNAP/16 C 11 15 | SHIM/INJECTION P/0. 1 20 3
PLATE/T=3. 15 28 28 | RING/0 9 38 | SHIM/INJECTION P/0. 2 20 4
PLATE/T=3. 20 28 29 | RING/PISTON SET 13 2 | SHIM/INJECTION P/0. 3 20 2
PLATE/T=3. 25 28 30 | RING/PISTON/OV SET 14 92 | SHIM/INJECTION P/0. 4 20 5
PLATE/T=3. 30 28 31 | RING/PISTON/OV SET | 14 4 | SHIM/INJECTION P/0.5| 90 6
PLATE/T=3. 35 28 32 | RINGGEAR 15 6 | SLEEVEFLANGE 28 8
PLATE/T=3. 40 28 33 | RINK/CONTROL 20 20 | SNAPRING 28 13
PLATE/T=3. 45 28 34 | ROCKERARM 11 9 | SOLENOID 24 5
PLATE/T=3. 50 28 35 | ROCKERSHAFT ASSY 11 8 | SPACER 9 44
PLATE/T=3. 55 28 36 | RORA 29 6 | SPACER 27 14
PLATE/T=3. 60 28 37 | ROTOR ASSY 30 4 | SPACER, FAN/39 18 3
PLATE/T=3. 65 28 38 | ROTOR/OUTER 16 4 | SPACER/WATERPUMP 17 13
PLATE/T=3. 70 28 39 | ROTOR/WATERPUMP 17 6 | SPRING 11 14
PLATE/T=3. 75 98 40 | RUBBERFLANGE 9 9 | SPRING 30 18
PLATE/T=3. 80 28 41 | SCREW 929 14 | SPRING, BRUSH 29 12
PLATE/T=3. 85 28 42 | SCREW ADJUST 11 16 | SPRING, NOZZLE 27 12
PLATE/T=3. 90 28 43 | SCREW/SOCKET 16 7 | SPRING, RETURN 20 27
PLATE/T=3. 95 28 44 | SCREW/TAPPING 2 4 | SPRING/DELIVERYVALVE 28 4
PLATE/T=4. 00 28 45 | SCREW/WATER PUMP 17 10 | SPRING/GOVERNOR 20 24
PLATE/T=4. 05 28 46 | SEAL SET/WATER PUMP | 17 5 | SPRING/PLUNGER 28 14
PLATE/T=4. 10 28 47 | SEAL, BEARING CAP 5 9 | SPRING/RELIEF VALVE 9 32
PLATE/THRUST 12 4 | SEAL, BEARING CAP 26 8 | SPRING/RETURN 29 18
PLATE/THRUST/INJPUMP 20 14 | SEAL, BEARING CAP/7 5 10 | SPRING/SETTING 20 23
PLATE/WATER PUMP 17 9 | SEAL, BEARING CAP/7 26 9 | SPRING/STARTING 20 39
PLUG 5 7 | SEAL, OIL 1 4 | SPRING/VALVE 11 3
PLUG 11 11 | SEAL, OIL 9 7 | SPRINGSEAT 28 15
PLUG/M14X1. 5 7 2 | SEAL, OIL 26 2 | SPRINGSEAT 28 16
PLUG/PT1/2 1 3 | SEAL, OIL 26 12 | STARTER ASSY 23 7
PLUG/PT1/4 9 9 | SEAL/CYL HEAD/UNDER 9 6 | STOPPER/FULLLOAD 9 19
PLUG/PT3/4 5 33 | SEAL/CYL HEAD/UNDER | 26 4 | STRAINER COMP | 16 8
PLUG/SCREW 9 26 | SEAL/WATER PUMPPULLE 17 7 | STUD 1 8
PLUNGER ASSY 28 2 | SEAT, SPRING 27 13 | STUD 5 20
POINTER 8 2 | SEAT, VALVE SPRING 11 4 | STUD 5 28
PULLEY 30 1 | SHAFT/HYDRAULIC ASSY 9 48 | sTD 9 4
PULLEY/CRANK 15 10 | SHAFT/ROCKERARM ASSY | 11 10 | STUD 9 5
PULLEY/WATERPUMP 18 2 | SHIM/0. 10 27 2 | STUD 9 6
PUSHROD 11 7 | SHIM/0. 20 27 3 | STUD 9 47
REGULATOR ASSY 30 26 | SHIM/0. 30 27 4 | STUD/M8X40 5 19
RELAY, SOLENOID 24 8 | SHIM/0. 40 27 5 | SWITCH/MAGNETIC ASSY 29 13
REPAIR/ENGINE ~ SET | 26 1 | SHIM/0. 50 27 6 | SWITCH/OILPRESSURE 24 1




Alpabetical Index

6005-097-450-00

Description Fig. Key Description Fig. Key Description Fig. Key
SWITCH/OVERHEAT 24 2
TAPPET 11 6
TAPPET 28 11
THERMOSTAT 17 23
VALVE, DELIVERY 28 3
VALVE/EXHAUST 11 2
VALVE/INTAKE 11 1
VALVE/RELIEF 9 30
WASHER 15 11
WASHER / M6 20 30
WASHER, SP/M 6 5 30
WASHER, SP/M 6 20 31
WASHER, SP/M 8 9 51
WASHER, SP/M 8 9 55
WASHER/08X14X01 9 18
WASHER/08X14X01 9 27
WASHER/08X14X01 26 13
WASHER/08X16X1. 2 9 10
WASHER/9X22X2 23 4
WASHER/CORRUGATE 19 4
WATERPUMP 17
YOKE/STARTER 29
FI 5 29

197



198

Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER (90" /PUMP) 41 17 | BAND/B COMP 5 11 | BLOCK/D ASSY 71 6
ADAPTER (90" /PUMP) 50 12 | BAND/CLEANER 3 6 | BOLT 45 14
ADAPTER, S HIGH PRESS 41 13 | BATTERY/80D26R-MF 6 1 | BOLT 47 15
ADAPTER/45° 41 18 | BEARING 9 4 | BOLT 65 4
ADAPTER/45° 50 3 | BEARING 18 7 | BOLT 67 9
ADAPTER/45° ASSY 41 10 | BEARING 19 7 | BOLT 67 8
ADAPTER/90 66 14 | BEARING 31 4 [ BOLT 67 12
ADAPTER/90 66 15 | BEARING 46 13 | BOLT 72 45
ADAPTER/L/G3/8 ASSY | 41 14 | BEARING 46 14 | BOLT M16X30 33 19
ADAPTER/L/G3/8 ASSY | @6 5 | BEARING, RB 6006 16 BOLT 7T (SP) 67 36
ADAPTER/PF1/2X81 30 16 | BEARING, RB 6006 16 9 | BOLT(S) M10X25 6 19
ADAPTER/PF3/8  ASSY 52 31 | BEARING, RB/6004 16 8 | BOLT(S) M8X35 69 16
ADAPTER/T COMP 30 14 | BEARING, RB/6004 16 13 | BOLT(SP) M8X20 29
ADAPTOR/3X8 50 9 | BEARING, RB/6004 18 8 | BOLT(SP) M8X20 1 33
ARM, HST LEVER 28 35 | BEARING, RB/6004 18 13 | BOLT(SP) M8X20 21 12
ARM/4WD COMP 21 15 | BEARING, RB/6004 19 8 | BOLT (SP) M8X20 22 14
ARM/4WD COMP 22 17 | BEARING, RB/6004 19 15 | BOLT(SP) M8X20 28 17
ARM/B 21 3 | BEARING, RB/6010 31 17 | BOLT (SP) M8X20 50 16
ARM/B 29 5 | BEARING, RB/6010 44 17 | BOLT(SP) M8X20 54 9
ARM/BRAKE/LH ~ COMP | 3@ 12 | BEARING, RB/6011 44 16 | BOLT(SP) M8X20 57 9
ARM/BRAKE/RH COMP 36 23 | BEARING, RB/6206 24 7 | BOLT (SP) M8X20 57 9
ARM/CLUTCH COMP 12 1 | BEARING, RB/6206 31 24 | BOLT (SP) M8X20 61 26
ARM/CLUTCH COMP 13 1 | BEARING, RB/6206 46 29 | BOLT (SP) /M6X16 4 22
ARM/DIFFROCK COMP 34 7 | BEARING, RB/6207 33 7 | BOLT (SP) /M6X16 292 4
ARM/LIFT ASSY | 49 4 | BEARING, RB/6207 46 30 | BOLT(SP) /M6X16 53 4
ARM/NEUTRAL ASSY 28 11 | BEARING, RB/6208 24 3 | BOLT, BATTERY SET 6 3
ARM/PTO COMP 27 1 | BEARING, RB/6209 33 9 | BOLT, SEMS 2 19
ARM/SHIFT/PTO  SET 25 6 | BEARING, RB/6304 24 6 | BOLT, SEMS 6 13
ARM/SHIFT/SUB  SET 26 1 | BEARING, RB/6305 24 2 | BOLT, SEMS 14 15
ARM/STOPPER COMP | 49 9 | BEARING, RB/6306 46 8 | BOLT, SEMS 27 39
ARM/TILT ASSY 40 8 | BEARING, RB/6306SH2 31 27 | BOLT, SEMS 30 4
ARM/TRUNNION COMP 28 1 | BEARING/BALL 9 3 | BOLT, SEMS 31 6
BALL 17 4 | BEARING/BALL 9 6 | BOLT, SEMS 32 10
BALL 25 5 | BEARING/BALL 10 8 | BOLT, SEMS 40 18
BALL 35 4 | BEARING/BALL 792 33 | BOLT, SEMS 50 4
BALL 35 9 | BEARING/BALL 6205SH2 46 11 | BOLT, SEMS 52 5
BALL 69 2 | BEARING/BALL 6205SH2 46 25 | BOLT, SEMS 55 3
BAND, HARNESS 59 11 | BEARING/NEEDLE 16 14 | BOLT, SEMS 66 6
BAND, HARNESS 60 27 | BEARING/NEEDLE 16 16 | BOLT, SEMS (SP) 1 21
BAND, WIRE/250 39 14 | BEARING/NEEDLE 79 34 | BOLT, SEMS (SP) 2 12
BAND, WIRE/250 59 10 | BEARING/RELEASE 8 14 | BOLT, SEMS (SP) 8 21
BAND, WIRE/250 60 8 | BEARING/TAPERROLLER 44 2 | BOLT, SEMS  (SP) 14 8
BAND, WIRE/250 60 926 | BELT/BUCKLESIDE ASSY 67 33 | BOLT, SEMS  (SP) 29 17
BAND, WIRE/250 66 8 | BELT/TUNGSIDE  ASSY| 67 34 |BOLT,SEMS (SP) 56 9
BAND/A COMP | 5 10 |BLOCK/D ASSY | 71 5 | BOLT, SEMS  (SP) 56 6




Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, SEMS ~ (SP) 56 25 | BOLT/M10X20 23 19 | BOLT/SP/M10X1. 25X30 2 3
BOLT, SEMS (S) 1 6 | BOLT/M10X20 55 2 | BOLT/STUD 8 2
BOLT, SEMS (S) 1 30 | BOLT/M10X25 2 5 | BOLT/STUD 14 4
BOLT, SEMS (S) 8 13 | BOLT/M10X25 55 12 | BOLT/STUD 23 7
BOLT, SEMS (S) 8 18 | BOLT/M10X30 8 3 | BOLT/STUD/SEAL 14 9
BOLT, SEMS (S) 21 4 | BOLT/M10X30 11 BOLT/STUD/SEAL 23 8
BOLT, SEMS (S) 22 6 | BOLT/M10X30 14 BONDEDSEAL 72 8
BOLT, SEMS (S) 29 4 | BOLT/M10X30 30 13 | BONNET COMP 54 4
BOLT, SEMS (S) 50 14 | BOLT/M10X30 32 6 | BOOT 60 16
BOLT, SEMS (S) 61 16 | BOLT/M10X30 46 34 | BOOT/16 41 20
BOLT, SEMS (S) M8X16 4 13 | BOLT/M10X30 67 16 | BOOT/ROD/TIE 47 3
BOLT, SEMS (S) M8X16 23 16 | BOLT/M10X35 39 19 | BOOT/ROD/TIE 47 6
BOLT, SEMS (S) M8X16 36 29 | BOLT/M10X35 67 20 | BOOT/SUSPENSTION ASSY | 67 28
BOLT, SEMS (S) M8X16 43 8 | BOLT/M10X45 28 2 | BRACKET/AXLE COMP 49 1
BOLT, SEMS (S) M8X16 49 2 | BOLT/M10X50 12 13 | BRACKET/BATTERY COMP 6 18
BOLT, SEMS (S) M8X16 56 11 | BOLT/M10X50 30 10 | BRACKET/BELT COMP | 67 27
BOLT, SEMS (S) M8X16 61 18 | BOLT/M10X75 15 6 | BRACKET/CYLINDE COMP 41 23
BOLT, SEMS (S) M8X16 62 2 | BOLT/M12X25 23 9 | BRACKET/LOWER/L COMP | 67 15
BOLT, SEMS (S) M8X16 62 10 | BOLT/M12X25 46 35 | BRACKET/LOWER/R COMP | @7 19
BOLT, SEMS (S) M8X16 62 17 | BOLT/M12X30 1 34 | BULB 38 5
BOLT, SEMS (S) M8X16 62 22 | BOLT/M12X30 1 37 | BULB 48 5
BOLT, SEMS/M8X20 1 7 | BOLT/M12X30 41 24 | BULB/12V23W 53 3
BOLT, SEMS/M8X20 1 42 | BOLT/M12X30 42 2 | BUMPER/LH COMP 57 1
BOLT, SEMS/M8X25 7T 31 14 | BOLT/M12X30 55 9 | BUMPER/RH COMP | 57 8
BOLT, SEMS/M8X25 7T 39 8 | BOLT/M12X35 45 8 | BUSH 16 12
BOLT, SEMS/M8X25 7T 61 10 | BOLT/M12X40 42 4 | BUSH 40 10
BOLT/ (S)M8X55 9 8 | BOLT/M6X35 52 29 | BUSH, COLUMN 40 9
BOLT/KNOB/M08X20 54 6 | BOLT/M8X28 11T 52 20 | BUSH/10X12X15 18 6
BOLT/M 8X16 60 12 | BOLT/M8X30 10 5 | BUSH/10X12X15 19 6
BOLT/M 8X20 57 3 | BOLT/M8X30 20 5 | BUSH/12X14X10 28 12
BOLT/M 8X25 1 40 | BOLT/M8X30 56 3 | BUSH/12X14X10 28 19
BOLT/M 8X25 12 3 | BOLT/M8X30 67 26 | BUSH/12X14X10 28 26
BOLT/M 8X30 13 15 | BOLT/M8X40 40 4 | BUSH/12X14X10 51 7
BOLT/M 8X35 43 10 | BOLT/REAMER/M8X27 31 15 | BUSH/15X17X10 26 16
BOLT/M 8X40 28 4 | BOLT/S 16 4 | BUSH/15X17X10 27 11
BOLT/M 8X40 36 17 | BOLT/S 39 15 | BUSH/16X18X15 28 7
BOLT/M 8X40 51 16 | BOLT/S 52 10 | BUSH/18X20X15 25 7
BOLT/M 8X50 5 12 | BOLT/SEAL 5 4 | BUSH/20X23X10 29 3
BOLT/M 8X65 4 10 | BOLT/SP 20 6 | BUSH/20X23X10 55 7
BOLT/M 8X80 2 15 | BOLT/SP 23 3 | BUSH/20X23X10 55 8
BOLT/M06X32 6 11 | BOLT/SP 33 2 | BUSH/20X23X30 49 5
BOLT/MO6X32 6 15 | BOLT/SP 52 11 | BUSH/62X67X15 45 6
BOLT/M08X20 61 2 | BOLT/SP 58 8 | BUSH/62X67X30 45 11
BOLT/MO8X25 61 14 | BOLT/SP 62 12 | BUSH/SEAL 41 5
BOLT/M10X20 2 9 | BOLT/SP 67 37 | CABLE ASSY | 59 9

199



200

Alpabetical Index 1790-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
CABLE/4WD/LOCK 21 6 | CLAMP/WIRE/10-12 4 15 | COVER/FAN COMP 1 24
CABLE/4WD/LOCK 22 8 | CLAMP/WIRE/10-15 1 22 | COVER/GUIDE/B 66 17
CABLE/ACCELERATOR 7 7 | CLAMP/WIRE/28-36 52 8 | COVER/INLET ASSY 71 4
CABLE/BATTERY  ASSY 6 14 | CLAMP/WIRE/32-40 52 7 | COVER/ROD SET| 68 7
CABLE/EARTH ASSY| 6 10 | CLAMP/WIRE/36-44 1 10 | COVER/STEERING 58 9
CAM/BRAKE COMP 35 11 | CLAMP/WIRE/36-44 1 13 | COVER/STEERING/REAR 54 1
CAM/CENTER 70 10 | CLAMP/WIRE/42-50 1 9 | COVER/SUCTION 52 3
CAM/DRIVE 70 13 | CLAMP/WIRE/42-50 1 12 | COVER/SWITCH 58 3
CAM/DRIVEN 70 8 | CLAMP/WIRE/52-63 3 9 | COVER/UNDER/LH COMP | 62 1
CAM/LOCK COMP | 53 6 | CLAMP/WORM/16-25 30 18 | COVER/UNDER/RH COMP | @2 8
CAP 1 4 | CLAMP/WORM/16-25 50 20 | COVER/WHEEL 46 32
CAP 6 2 | CLEANER AIR ASSY 3 1 | CUP 4 6
CAP 39 2 | CLIP 3 3 | CUP/FUEL 5 16
CAP 54 11 | CLIP/HOSE/8.7-9.3 4 20 | CUSHION, RUBBER 3 7
CAP, BLANK/M10 46 29 |cLurcn ASSY| 18 10 | CUSHION, RUBBER 11 3
CAP, FUSE BOX 60 6 | CLUTCH/DIFF 34 1 | CYLINDER ASSY 41 16
CAP, HANDLE 8 9 | COLLAR (35X50X2) 33 5 | CYLINDER ASSY 50 6
CAP, OIL ASSY 45 2 | COLLAR/06X14X19 66 12 | CYLINDERBLOCK  ASSY 72 17
CAP, PTO SHAFT 23 13 | COLLAR/09X13X28 1 920 | CYLINDERBLOCK ~ ASSY | 79 18
CAP, TIRE VALVE 38 4 | COLLAR/10X14X15 39 17 | DERIBERY HOSE/AN 52 33
CAP, TIRE VALVE 48 4 | COLLAR/10X14X15 67 35 | DIODE/3. 0A 60 2
CAP/SEAL/47 23 10 | COLLAR/30X50X05 16 15 | DISK/CLUTCH/215 COMP 8 12
CAP/TANC ASSY 5 7 | COLLAR/48X52X17 44 3 | ELBOW/90° ASSY 41 11
CARTRIDGE 30 8 | COLUMN/STEERING COMP | 89 13 | ELEMENT
CASE 79 91 | CONNECTOR 1 17 | ELBMENT ASSY 3 4
CASE 72 22 | CONNECTOR, B 30 6 | END, TIE ROD ASSY 47 2
CASE/DIFF 31 7 | CONNECTOR/M16X79 30 3 | END, TIE ROD, R ASSY 47
CASE/DIFF 44 9 | COOLER/OIL COMP 50 15 | FAN/HST COMP 15 14
CASE/FINAL 46 1 | COUPLING/16X27X65 16 10 | FILTER ASSY 4 1
CASE/FINAL/LH 46 17 | COUPRING/16X27X55 24 4 | FILTER ASSY | 30 7
CASE/FINAL/RH 46 18 | COUPRING/16X27X55 43 3 | FILTER/FUEL 5 6
CASE/SPACER COMP 11 1 | COVER 2 7 | FILTER/SUCTION ASSY 52 1
CASE/TRANSMISSION/FR 23 1 | COVER 14 7 | FLANGE 52 28
CASE/TRANSMISSTONHST | 14 1 | COVER 54 10 | FORK/SHIFT/DIFFLOCK | 34 2
CIRCLIP/30 31 3 | COVER 67 30 | FORK/SHIFT/PTO 25 3
CLAMP 2 14 | COVER 69 9 | FORK/SHIFT/SUB 17 2
CLAMP 43 9 [ COVER 72 24 | FRAME/RADIATOR/LH 1 31
CLAMP 60 9 | COVER 72 32 | FRAME/RADIATOR/RH 1 36
CLAMP, HARNESS 1 16 | COVER ASSY 3 9 | FRAME/SEAT coMP | 55 1
CLAMP, HARNESS 1 32 | COVER, PUMP 52 15 | FRAME/STEP ASSY | 55 6
CLAMP, HARNESS 60 7 | COVER/A ASSY 72 19 | FUELMETER ASSY 59 2
CLAMP, HARNESS 60 25 | COVER/B ASSY 72 20 | FUSE/32V03A 60 3
CLAMP, HARNESS 67 32 | COVER/BATTERY  COMP 6 5 | FUSE/32V10A 60 4
CLAMP/WIRE/09-11 4 16 | COVER/CLUTCH  ASSY 8 11 | FUSE/32v20A 60 5
CLAMP/WIRE/09-11 4 24 | COVER/END 71 2 | FUSE/SLOWBLOW 60 24




Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
GASKET 2 2 | GRIP/12X60 28 38 | HUB/17X35X38 15 9
GASKET 2 4 | GRIP/PTO 27 12 | HUB/19X35X31 15 10
GASKET 2 8 | GRIP/THROTTLE 7 2 | HUB/31X38X110 31 23
GASKET 5 8 | GROMMET 61 23 | HUB/8X12X15 51 3
GASKET 23 18 | GROMMET 67 6 | HUB/MASTERBRAKE COMP | 36 31
GASKET 72 3 | GROMMET/10X30X5 56 18 | INSULATOR 1 5
GASKET 72 4 | GROMMET/14X20X06 39 16 | INSULATOR 1 25
GAUGE, OIL 23 21 | GROMMET/20 61 25 | INSULATOR 5 5
GAUGE/FUEL ASSY 5 2 | GROMMET/25X31X2 55 4 | INSULATOR 11 2
GEAR/07-38SET 31 1 | GROMMET/9 61 924 | INSULATOR 40 17
GEAR/08-20 SET 44 1 | GUIDE/SPRING 69 3 | INSULATOR 56 4
GEAR/BEVEL/10 46 24 | HANGER, SUPPORT 56 24 | INSULATOR/SIDE 1 27
GEAR/BEVEL/12 31 O | HARNESS/ENGINE ASSY 60 23 | INSULATOR/SIDE 61 8
GEAR/BEVEL/14 31 11 | HARNESS/MAIN ASSY 60 1 | INSULATOR/UPPER 61 7
GEAR/BEVEL/14 46 10 | HOLDER/09 50 21 | JOINT/BALL 41 19
GEAR/BEVEL/15 44 11 | HOOD COMP 61 1 | JOINT/BALL 41 21
GEAR/BEVEL/15 46 7 | HOOK COMP 27 19 | JOINTT-TYPE 2 4 19
GEAR/BEVEL/48 46 27 | HOOK/HOOD COMP 61 11 | KEY ASSY 54 13
GEAR/HELTCAL/14 10 HOOK/STEP 56 22 | KEY/06X06X28 15 12
GEAR/HELICAL/21-18 9 HORN ASSY 60 30 | KNOB, LEVER/12 51 10
GEAR/HELICAL/25 9 HOSE 1 3 | KNOB, SET/12 27 38
GEAR/HELICAL/25 10 HOSE, LOW PRESS 50 19 | LABEL/BATTERY 64 2
GEAR/SPUR/15 31 22 | HOSE, LOW-PRESSER T. P 30 17 | LABEL/BRAKE 64 11
GEAR/SPUR/16 18 HOSE, SUCTION 52 6 | LABEL/CAUTION 64 1
GEAR/SPUR/16 19 HOSE/03X07X800 5 17 | LABEL/CE 64 13
GEAR/SPUR/20 19 12 | HOSE/04X08X200 4 18 | LABEL/CONTROL 66 18
GEAR/SPUR/20-30 24 1 | HOSE/04X08X400 4 17 | LABEL/CONTROL/TILT 64 12
GEAR/SPUR/21 18 4 | HOSE/1050 66 7 | LABEL/DIFF 63 8
GEAR/SPUR/21 19 4 | HOSE/1300 30 5 | LABEL/FUEL 64 3
GEAR/SPUR/27 18 g | HOSE/190 1 14 | LABEL/KNOB/OPEN 63 9
GEAR/SPUR/27 19 3 | HOSE/35 27 34 | LABEL/LIFTROCK 64 9
GEAR/SPUR/27-33 16 18 | HOSE/420 4 14 | LABEL/STARTER 63 7
GEAR/SPUR/33 16 1 | HOSE/420 4 923 | LABEL/W/FAN 64 6
GEAR/SPUR/35-25-19 16 11 | HOSE/680 ASSY 1 15 | LABEL/W/RADTATOR 64 8
GEAR/SPUR/40-30 94 19 | HOSE/70 50 18 | LABEL/W/STARTER 64 7
GEAR/SPUR/48 33 8 | HOSE/HYDRAULIC/1100 50 5 | LABEL/WARNING/BELT 64 5
GIDE/SLEEVE/RELEASE 8 16 | HOSE/HYDRAULIC/2150 41 15 | LABEL/WARNING/BRAKE 64 10
GRIP 53 10 | HOSE/RADIATOR/INLET 8 | LABEL/WARNING/HOT 64 4
GRIP 66 10 | HOSE/RADIATOR/OUTLET 11 | LAMP/HEAD ASSY | 53 1
GRIP, LEVER 67 31 | HOUSING/AXLE 45 1 | LEAD COMP | 53 9
GRIP/04X12X50 37 7 | HOUSING/AXLE/LH 32 1 | LEVER 4 2
GRIP/04X12X50 40 2 | HOUSING/AXLE/RH 32 2 | LEVER/125 COMP 66 9
GRIP/12X50 26 17 | HOUSING/CLUTCH 8 1 | LEVER/4WD COMP 21 13
GRIP/12X60 21 14 | HST ASSY 15 1 | LEVER/4WD COMP 22 15
GRIP/12X60 29 16 |HUB 19 13 | LEVER/ACCELERATOR 7 1

201



202

Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
LEVER/BRAKE/HST COMP 28 32 | NUT/CONICALWASHER 61 3 | NUT/M6 60 10
LEVER/LOCK 53 5 | NUT/M 6 3 11 | NUT/M6 60 29
LEVER/PARKING ~ COMP 37 4 | NUT/M 6 6 8 | NUT/M6 60 31
LEVER/PTO ASSY | 27 10 | NUT/M 8 1 41 | NUT/M6 62 13
LEVER/SUB ASSY | 26 15 | NUT/M 8 2 18 | NUT/M8 12 8
LEVER/TILT COMP 40 1 | NUT/M 8 2 22 | NUT/M8 13 9
LINING/13X50X3 7 3 | NUT/M 8 5 14 | NUT/M8 26 11
LINING/17X64X05 28 34 | NUT/M 8 12 7 | NUT/M8 27 6
LINK/BRAKE COMP | 36 1 | NUT/M 8 13 8 | NUT/M8 36 7
LOCK/STEP COMP | 56 17 | NUT/M 8 13 16 | NUT/WASHER 6 17
MAT 56 26 | NUT/M 8 14 12 | NUT/WASHER 43 11
METAL 9 7 | NUT/M 8 26 10 | OIL/EXTRA SET 66 1
METAL/CLUTCH 20 1 | NUT/M 8 27 5 | ORBITROLL ASSY 41 2
METAL/DIFF 31 5 | NUT/M 8 27 30 | ORIFICE SCREW/3.5 69 17
METAL/INPUT 10 4 | NUT/M 8 27 36 | ORIFICE/CHECK  ASSY | 41 8
METAL/INPUT 16 3 | NUT/M 8 28 5 | 0-RING 68 5
METAL/PIVOT/FRONT 45 5 | NUT/M 8 28 40 | ORING 25 8
METAL/PIVOT/FRONT 45 10 | NUT/M 8 36 6 | O-RING HS90 G50 52 17
METAL/WHEEL 33 1 | NUT/M 8 36 18 | 0-RING P6 HS90 59 19
METER/HOUR 59 3 | NUT/M 8 40 5 | 0-RING/G100 46 2
MUFFLER COMP 2 6 | NUT/M 8 40 14 | 0-RING/G35 52 2
NET 1 2 | NUT/M 8 40 19 | 0-RING/G55 69 15
NIPPLE, GREASE 13 3 | NUT/M 8 51 17 | O-RING/G60 8 17
NIPPLE/GREASE 45 13 | NUT/M 8 592 924 | 0-RING/G65 79 7
NUT 7 6 | NUT/M 8 61 13 | 0-RING/G70 45 4
NUT 12 14 | NUT/M 8 71 9 | O-RING/P 6 69 5
NUT 28 10 | NUT/M06 6 12 | O-RING/P10A 4 4
NUT 28 27 | NUT/M06 6 16 | O-RING/P10A 25 2
NUT 39 7 | NUT/MO8 52 23 | 0-RING/P12 40 13
NUT 47 8 | NUT/M10 8 5 | O-RING/P12 69 6
NUT 60 15 | NUT/M10 14 6 | 0-RING/P12 69 13
NUT, CAP/M 8 27 37 | NUT/M10X1. 25 39 4 | O-RING/P12 72 9
NUT, LH THREAD/M17 47 9 | NUT/M12 45 9 | O-RING/P14 14 14
NUT, LOCK/M8 6 7 | NUT/M12 46 6 | O-RING/P14 26 4
NUT, LOCK/M8 51 92 | NUT/M12 47 18 | O-RING/P14 39 12
NUT, LOCK/M8 57 4 | NUT/M12 55 10 | 0-RING/P14 41 12
NUT, LOCK/M8 59 13 | NUT/M12 65 7 | 0-RING/P14 52 32
NUT, LOCK/M8 60 11 | NUT/M12X1. 25 41 31 | O-RING/P14 71 10
NUT, LOCK/M8 60 13 | NUT/M12X1. 25 47 11 | O-RING/P14 79 12
NUT, LOCK/M8 66 3 | NUT/M14 28 37 | O-RING/P18 30 2
NUT, LOCK/M8 66 20 | NUT/M14 45 17 | 0-RING/P18 34 6
NUT, RING 4 7 | NUT/M16 41 22 | 0-RING/P18 35 12
NUT, RING/M28X1. 0 54 12 | NUT/M16 67 3 | 0-RING/P18 72 10
NUT/A/M12 58 4 | NUT/M25 44 4 | 0-RING/P20 8 20
NUT/B/M12 58 7 | NUT/M6 56 15 | O-RING/P20 30 9




Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
0-RING/P20 52 12 | PIN 26 12 | PIN, SPLIT/3 X20 47 12
0-RING/P20 52 30 | PIN 27 7 | PIN, SPLIT/3 X20 51 5
0-RING/P22 52 18 | PIN 31 12 | PIN, SPLIT/3 X25 53 11
0-RING/P24 21 2 | PIN 31 13 | PIN, SPLIT/3X30 41 28
0-RING/P24 29 9 | PIN 39 5 | PIN, SPLIT/3X30 41 33
0-RING/P24 30 15 | PIN 33 3 | PIN, SPLIT/3X30 49 8
0-RING/P34 43 7 | PIN 36 PIN, SPLIT/4 X30 36 14
0-RING/P38 45 12 | PIN 36 25 | PIN, SPRING 21 16
0-RING/P44 4 8 | PIN 36 392 | PIN, SPRING 29 18
0-RING/P44 15 9 | PIN 46 4 | PIN,SPRING/5 X25 W | 44 14
ORNAMENT/FENDER/LH 63 3 | PIN 46 33 | PIN, SPRING/5 X25 W 53 7
ORNAMENT/FENDER/LH 63 10 | PIN 72 43 | PIN, SPRING/6 X28 W 15 11
ORNAMENT/FENDER/RH 63 4 | PIN 72 48 | PIN/05X14 71 11
ORNAMENT/FENDER/RH 63 11 | PIN 72 51 | PIN/05X45 66 11
ORNAMENT/HOOD/LH 63 1 | PIN ASSY | @7 4 | PIN/08X25 34 4
ORNAMENT/HOOD/RH 63 2 | PIN, HAIR 27 29 | PIN/12X139 29 12
ORNAMENT/ ISEKT 54 5 | PIN, HAIR 56 23 | PIN/12X25 40 11
ORNAMENT/ISEKI 63 6 | PIN, KNOCK 11 4 | PIN/12X75 44 13
ORNAMENT/TISEKI/FRONT | @3 5 | PIN, KNOCK 14 92 | PIN/15X238 27 13
ORNAMENT/STEERING 39 3 | PIN, SP. (W) /5. 0X16 39 11 | PIN/16X107 49 6
PACKING 1 19 | PIN, SPLIT/2 X15 37 6 | PIN/16X44 28 8
PACKING 45 3 | PIN, SPLIT/2 X156 57 7 | PIN/16X53 41 26
PACKING, OIL PUMP 52 27 | PIN, SPLIT/2 X20 17 7 | PIN/16X60 COMP 50 13
PACKING/ROD 50 10 | PIN, SPLIT/2 X20 39 6 | PIN/16X62 41 29
PACKING/RUBBER 5 3 | PIN, SPLIT/2. 5X15 7 9 | PIN/19X94 67 5
PAD 13 2 | PIN, SPLIT/3 X20 12 11 | PIN/8X36 36 11
PAD 29 19 | PIN, SPLIT/3 X20 13 12 | PIN/BRAKE COMP 36 21
PAD (HST) 29 18 | PIN, SPLIT/3 X20 21 8 | PIN/CLUTCH SET 13 13
PAD (HST) 36 30 | PIN, SPLIT/3 X20 29 10 | PIN/LIFT COMP | 49 1
PAD/BRAKE 37 2 | PIN, SPLIT/3 X20 26 14 | PIN/PARALLEL 15 5
PANEL/CONTROL ~ COMP 58 PIN, SPLIT/3 X20 27 9 | PIN/PARALLEL 70 11
PANEL/FENDER 59 PIN, SPLIT/3 X20 27 15 | PIN/SHIFT COMP 22 1
PEDAL/BRAKE/LH  COMP 36 27 | PIN, SPLIT/3 X20 27 18 | PIN/SHIFT/DIFFROCK 34 3
PEDAL/BRAKE/RH COMP | 3@ 28 | PIN, SPLIT/3 X20 27 921 | PIN/SNAP/05 71 13
PEDAL/HST/F COMP | 29 15 | PIN, SPLIT/3 X20 27 95 | PIN/TAPER/06X45 13 14
PEDAL/HST/LH COMP 29 10 | PIN, SPLIT/3 X20 28 21 | PIN/TAPER/06X45 26 2
PEDAL/HST/RH COMP 29 11 | PIN, SPLIT/3 X20 28 24 | PINION/BEVEL/11 44 10
PEDAL/HST/RH COMP 29 16 | PIN, SPLIT/3 X20 28 29 | PIPE COMP 2 1
PEDAL/MASTERBRAKE 37 1 | PIN, SPLIT/3 X20 28 42 | PIPE COMP 8 19
PIN 9 9 | PIN, SPLIT/3 X20 98 45 | PIPE, BREATHER ) 7
PIN 10 6 | PIN, SPLIT/3 X20 29 7 | PIPE/CLEANER/OUTLET 3 8
PIN 12 9 | PIN, SPLIT/3 X20 29 14 | PIPE/COOLER/L 50 17
PIN 13 10 | PIN, SPLIT/3 X20 34 11 | PIPE/DRAIN 5 18
PIN 20 4 | PIN, SPLIT/3 X20 36 10 | PIPE/FILTER COMP | 30 1
PIN 923 9 | PIN, SPLIT/3 X20 36 920 | PIPE/SUCTION  COMP | 59 9

203



204

Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PISTON 50 7 | PLATE/SWASH 72 25 | RING, SNAP/10 C 26 3
PISTON 68 2 | PLATE/THRUST 72 30 | RING, SNAP/12 C 28 15
PISTON STOPPER 50 8 | PLATE/THRUST 72 31 | RING, SNAP/12 C 51 9
PIVOT/HST/L COMP | 29 1 | PLATE/U/11X38 51 12 | RING, SNAP/12 C 51 14
PLATE 32 9 | PLATE/VALVE 79 28 | RING, SNAP/15 C 69 7
PLATE/ADJUST COMP 28 16 | PLATE/VALVE 72 29 | RING, SNAP/16 C 40 3
PLATE/BASE COMP 61 21 | PLATE/Z/170X220 59 12 | RING, SNAP/18 C 26 6
PLATE/BATTERY  COMP 6 4 | PLATE/Z/170X220 66 19 | RING, SNAP/20C 16 7
PLATE/CASE/REAR COMP | 23 17 | PLATE/Z/25%62 COMP | 51 1 | RING, SNAP/20C 49 3
PLATE/CENTER ~ COMP | @1 15 | PLATE/Z/32X150 ASSY | 99 9 | RING, SNAP/22 C 34 5
PLATE/FRICTION 35 2 | PLUG 1 18 | RING, SNAP/22 C 34 8
PLATE/FRICTION 35 7 | PLUG 66 16 | RING, SNAP/22 C 36 2
PLATE/HOOK COMP 61 9 | PLUG 69 12 | RING, SNAP/25 C 72 37
PLATE/HSTLOCK ~ COMP 29 8 | PLUG 72 39 | RING, SNAP/28 C 592 29
PLATE/I, 13X40 60 22 | PLUG 79 49 | RING, SNAP/30 C 18 9
PLATE/1/180X220 56 7 | PLUG 72 54 | RING, SNAP/30 C 19 2
PLATE/1/19X50 23 15 | PLUG, OIL 8 22 | RING, SNAP/30 C 19 11
PLATE/1/22X118 36 22 | PLUG/19 8 10 | RING, SNAP/30 C 24 11
PLATE/1/25X114 28 292 | PLUG/PORT 71 3 | RING, SNAP/30 C 31 25
PLATE/1/25X292 6 6 | PLUG/SCREW/SEAL 8 RING, SNAP/35 C 15 13
PLATE/1/25X98 27 16 | PLUG/SCREW/SEAL 23 12 | RING, SNAP/35 C 33 6
PLATE/1/45X122 14 13 | PLUG/SCREW/SEAL 32 4 | RING, SNAP/42 C 18 9
PLATE/1/60X180 56 13 | PLUG/SCREW/SEAL 46 21 | RING, SNAP/42 C 19 9
PLATE/1/84X150 59 4 | PLUG/SCREW/SEAL 69 8 | RING, SNAP/52 C 44 8
PLATE/1/95X120 61 17 | PLUG/SCREW/SEAL 69 14 | RING, SNAP/52 C 46 20
PLATE/L COMP 1 39 | PLUG/SCREW/SEAL 69 18 | RING/BACKUP 50 11
PLATE/L/180X19 56 14 | PLUG/SEAL/34 20 3 | RING/BACKUP 72 11
PLATE/L/22X170 ASSY 28 18 | PLUG/SEAL/80 23 11 | RING/BACKUP 72 13
PLATE/L/22X60 28 43 | POPET 69 10 | RING/BOOT 47 4
PLATE/L/32X74 27 31 | POPPET 79 40 | RING/BOOT 47 7
PLATE/L/32X90 62 9 | PORTBLOCK 72 23 | RING/BRAKE 70 4
PLATE/L/75X99 47 14 | PUMP SET 52 14 | RING/0 43 5
PLATE/L/75X99 65 3 | PUMP/FUEL ASSY 4 21 | RING/0 68 10
PLATE/LIFT/MOWE ASSY | 51 6 | PUMP/GEAR ASSY | 52 13 | RING/0O 79 5
PLATE/MASTER COMP | 36 16 | R.B.B 10 2 | RING/0 79 6
PLATE/PRESSURE/LH 35 1 | RADIATOR ASSY 1 1 | RING/0 72 14
PLATE/PRESSURE/RH 35 6 | RELAY/4P ASSY 60 17 | RING/0 72 15
PLATE/REAR/LH 62 16 | RELAY/4P ASSY 60 28 | RING/SNAP 16 17
PLATE/REAR/RH  COMP | 62 921 | REPAIRKIT 79 1 | RING/SNAP 23 4
PLATE/SEAT COMP | 56 1 | RETAINER/BOLT ~ ASSY | 41 3 | RING/SNAP 23 5
PLATE/SEAT/UNDE COMP 56 5 | RETAINING/RING 41 6 | RING/SNAP 23 6
PLATE/SEPARATER 35 3 | RIM/WHEEL COMP 38 2 | RING/SNAP 31 21
PLATE/SEPARATER 35 8 | RIM/WHEEL COMP 48 2 | RING/SNAP 31 26
PLATE/SHIFT 22 3 | RING, SNAP 19 39 9 | RING/SNAP 39 3
PLATE/SHIFT COMP | 21 1 | RING, SNAP 19 43 2 | RING/SNAP 33 10




Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
RING/SNAP 44 18 | SCREW/SP 56 8 | SHIM (C) 44 5
RING/SNAP 44 19 | SEAL SET 71 7 |SHIM D T=0.1 44
RING/SNAP 46 9 [ SEAL, OIL 33 11 | SHIM/0.1 31 19
RING/SNAP 46 15 | SEAL,0TL 46 28 | SHIM/0.2 31 18
RING/SNAP 46 16 | SEAL, OIL 52 16 | SHIPPINGPLUG 72 52
RING/SNAP/CH 20 2 | SEAL, OIL/21 44 7 | SHIPPINGPLUG 72 53
RING/SNAP/CH 70 12 | SEAL, OIL/TC20357 10 9 | SHOE/BRAKE 70 5
RING/SNAP/CS 46 31 | SEAL, OIL/TC20357 16 6 | SLEEVE 19 10
RING/SNAP/CS 70 9 | SEAL, 0IL/TC20358 10 3 | SLEEVE 24 )
RING/SNAP/INNER 79 49 | SEAL, 0IL/TC30508 9 9 | SLEEVE ASSY| 18 11
RIVET/SCREW ASSY 56 27 | SEAL/26X46X10 39 18 | SLEEVE/RELEASE 8 15
ROD 27 2 | SEAL/52 46 19 | SLIPPER, BRAKE B 28 33
ROD, BRAKE COMP 26 7 | SEAL/DUST 50 9 | SPACER/A 67 25
ROD, BRAKE COMP 36 3 | SEAL/DUST 68 9 | SPACER/LH 15 3
ROD/BASE COMP | 927 26 | SEAL/OIL 18 14 | SPACER/RH 15 4
ROD/CLUTCH COMP 12 4 | SEAL/OIL 19 16 | SPRING 12 12
ROD/CUTOFF 57 5 | SEAL/OIL 24 9 | SPRING 34 12
ROD/DIFF COMP 34 9 | SEAL/OIL 45 7 | SPRING 72 36
ROD/HOOK COMP | 27 923 | SEAL/OIL 79 9 | SPRING 79 41
ROD/HST/L ASSY | 28 25 | SEAL/OIL 79 16 | SPRING, CLUTCH 21 9
ROD/M08X130 27 27 | SEAL/OIL ASSY 46 12 | SPRING, CLUTCH 22 11
ROD/M08X430 COMP 13 5 | SEAL/ORBITROLL SET 41 SPRING, DISK 7 4
ROD/M08X680 28 39 | SEAL/ROD 68 3 | SPRING, FOOT PEDAL 49 10
ROD/PEDAL 29 5 | SEAL/ROD 68 SPRING, SHIFTER 17 3
ROD/PTISTON 68 1 | SEAL/VD SET | 41 9 | SPRING, SHIFTER 25 4
ROD/SUB COMP 17 5 | SEAT ASSY 67 23 | SPRING, TENSION 36 15
ROD/TIE 47 1 | SEATSWITCH ASSY 67 29 | SPRING, TENSION 36 24
ROD/TIE 71 1 | SET BOLT 69 4 | SPRING, TENSTON 51 15
ROLLER/HST ASSY | 28 6 | SHAFT 46 23 | SPRING, TENSTON/53 21 5
ROPS/CENTER COMP | @7 1 | SHAFT 46 37 | SPRING, TENSION/53 29 9
ROPS/SIDE/LH COMP 67 7 | SHAFT 46 38 | SPRING, TENSION/53 37 8
ROPS/SIDE/RH COMP 67 11 | SHAFT 72 26 | SPRING, TENSION/86 27 22
ROTARY VALVE 50 1 | SHAFT 72 27 | SPRING, VALVE 4 3
RUBBER, BUFFER 55 5 | SHAFT, DIFF. PINTON 31 8 | SPRING/CLIP 56 19
RUBBER, BUFFER 56 16 | SHAFT/4WD 18 12 | SPRING/DISK/8 61 12
RUBBER/PLATE 5 15 | SHAFT/4WD 19 14 | SPRING/HC 70 9
S.W 52 21 | SHAFT/4WD 43 1 | SPRING/HCO014 28 31
SCREW 59 5 | SHAFT/DRIVE/PTO 16 5 | SPRING/HC19 69 11
SCREW/06X14 79 38 | SHAFT/FRONT ASSY | 18 5 | SPRING/HE 70
SCREW/M4X30 60 19 | SHAFT/FRONT ASSY | 19 5 | SPRING/HE023 35 5
SCREW/M6X45 59 6 | SHAFT/PTO 24 5 | SPRING/HE023 35 10
SCREW/M8X16 23 14 | SHAFT/STEERING/ COMP 39 7 | SPRING/HE032 66 13
SCREW/SOCKET 72 44 | SHAFT/STEERING/B 39 11 | SPRING/HE066 37 3
SCREW/SOCKET 79 47 | SHAFT/WHEEL 33 4 | SPRING/HE074 28 13
SCREW/SP 54 3 | SHAFT/WHEEL 46 26 | SPRING/HE095 40 7

205



206

Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SPRING/HE90 53 9 | TRIM/970 61 6 | WASHER, PL/M 8 2 16
SPRING/HT021 51 11 | TUBE COMP 43 4 | WASHER, PL/M 8 20
SPRING/HT040 22 7 | TUBE/300 COMP 43 6 | WASHER, PL/M 8 5 13
STAY/ATRCLEANER COMP 3 10 | TUBE/300 BX10X300 8 8 | WASHER, PL/M 8 12 10
STAY/FILTER CoMP 4 12 | TUBE/300 BX10X300 923 992 | WASHER, PL/M 8 13 11
STAY/SHIFT/PTO 25 TUBE/56X66X25 5 9 | WASHER, PL/M 8 14 10
STAY/SHIFT/SUB 17 UNIT/STERRING/L ASSY 41 1 | WASHER, PL/M 8 17 6
STAY/TILT COMP 40 16 | U-NUT 68 6 | WASHER, PL/M 8 21 7
STAY/VALVE COMP | 66 9 | VALVE 3 5 | WASHER, PL/M 8 29 9
STEP/FRONT/LH ~ COMP | 56 9 | VALVE 79 35 | WASHER, PL/M 8 26 13
STEP/FRONT/RH ~ COMP 56 10 | VALVE SUB SET 69 1 | WASHER, PL/M 8 27 8
STEP/REAR COMP 56 12 | VALVE/S/A 72 50 | WASHER, PL/M 8 27 28
STOPPER COMP 21 11 | VALVE/SUB SET 66 4 | WASHER, PL/M 8 27 35
STOPPER COMP 29 13 | VALVE/VD/L ASSY 41 WASHER, PL/M 8 28 23
STOPPER COMP | 27 33 |VIS 4 5 | WASHER, PL/M 8 28 41
STOPPER/CABLE/3 21 10 | WASHER 31 10 | WASHER, PL/M 8 28 44
STOPPER/CABLE/3 22 12 | WASHER 39 10 | WASHER, PL/M 8 29 6
STUD/M12X28 46 3 | WASHER 39 20 | WASHER, PL/M 8 34 10
STUD/M14X35 45 16 | WASHER 40 192 | WASHER, PL/M 8 36 9
SUSPENSION/RAIL ASSY | @7 24 | WASHER 44 19 | WASHER, PL/M 8 36 19
SWITCH (STARTER) ASSY 54 9 | WASHER 58 6 | WASHER, PL/M 8 37 5
SWITCH, HEAD LAMP 58 2 | WASHER 70 WASHER, PL/M 8 43 12
SWITCH, SAFETY ASSY 60 18 | WASHER 70 3 | WASHER, PL/M 8 51 4
SWITCH/PUSH SET 60 14 | WASHER 70 7 | WASHER, PL/M 8 59 25
TAILPIPE COMP 9 13 | WASHER / M16 41 27 | WASHER, PL/M 8 54 )
TANK/FUEL COMP 5 1 | WASHER / M16 49 7 | WASHER, PL/M 8 61 19
TIRE/20-8.0-10 ASSY 48 1 | WASHER / M6 6 9 | WASHER, PL/M 8 62 3
TIRE/FRONT ASSY 38 1 | WASHER / M6 7 8 | WASHER, PL/M 8 62 11
TIRE/TURF/20-10 48 3 | WASHER / M6 13 4 | WASHER, PL/M 8 62 18
TIRE/TURF/23-12 38 g | WASHER / M6 57 6 | WASHER, PL/M 8 62 23
TRIM/1385 1 26 | WASHER / M6 59 8 | WASHER, PL/M14 27 14
TRIM/140 62 24 | WASHER /M12 27 17 | WASHER, PL/M14 28 36
TRIM/1420 61 4 | WASHER /M12 27 20 | WASHER, PL/M18 26 5
TRIM/1550 61 5 | WASHER /M12 27 94 | WASHER, PL/M18 56 21
TRIM/160 62 4 | WASHER /M12 28 14 | WASHER, SP/M 4 60 20
TRIM/205 1 28 | WASHER /M12 28 20 | WASHER, SP/M 6 3 12
TRIM/320 62 5 | WASHER /M12 28 28 | WASHER, SP/M 6 59 7
TRIM/455 61 22 | WASHER /M12 29 13 | WASHER, SP/M 8 2 17
TRIM/510 62 14 | WASHER /M12 51 8 | WASHER, SP/M 8 2 21
TRIM/70 62 7 | WASHER /M12 51 13 | WASHER, SP/M 8 4 11
TRIM/85 61 20 | WASHER /M12 53 12 | WASHER, SP/M 8 14 11
TRIM/85 62 20 | WASHER /M12 67 10 | WASHER, SP/M 8 31 16
TRIM/915 62 6 | WASHER /M12 67 14 | WASHER, SP/M 8 40 6
TRIM/915 62 15 | WASHER, PL/M 4 60 91 | WASHER, SP/M 8 40 15
TRIM/95 62 19 | WASHER, PL/M 8 1 23 | WASHER, SP/M 8 59 26




Alpabetical Index

1720-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, SP/M 8 54 WASHER/M10 56 20
WASHER, SP/M 8 71 WASHER/M10 67 18
WASHER, SP/M10 2 11 | WASHER/M10 67 22
WASHER, SP/M10 8 4 | WASHER/M10 79 46
WASHER, SP/M10 14 5 | WASHER/M20 36 13
WASHER, SP/M10 15 7 | WASHER/M20 36 26
WASHER, SP/M10 28 3 | WASHER/M5 71 12
WASHER, SP/M10 28 9 | WEAR RING 68 4
WASHER, SP/M10 30 11 | WEIGHT/40 47 13
WASHER, SP/M10 32 8 | WEIGHT/40 65 2
WASHER, SP/M10 55 13 | WEIGHT/REAR SET 65 1
WASHER, SP/M10 67 17 | WHEEL/STEERING ASSY 39 1
WASHER, SP/M10 67 21 | YOKE, LH 12 5
WASHER, SP/M12 1 35 | YOKE, LH 13 6
WASHER, SP/M12 1 38 | YOKE, LH 2 8
WASHER, SP/M12 41 25 | YOKE, LH 27 3
WASHER, SP/M12 41 32 | YOKE, LH 36 4
WASHER, SP/M12 42 YOKE, RH 12 6
WASHER, SP/M12 49 YOKE, RH 13 7
WASHER, SP/M12 46 YOKE, RH 26 9
WASHER, SP/M12 46 36 | YOKE, RH 27 4
WASHER, SP/M12 47 10 | YOKE, RH 36 5
WASHER, SP/M12 47 17 | YORK, CLUTCH 12 2
WASHER, SP/M12 55 11
WASHER, SP/M12 65 6
WASHER, SP/M12 67 9
WASHER, SP/M12 67 13
WASHER, SP/M14 45 15
WASHER, SP/M16 33 13
WASHER/10X20X2 15 8
WASHER/11X30X3 52 4
WASHER/13X18X01 58 5
WASHER/13X32X3 47 16
WASHER/13X32X3 65 5
WASHER/16X40X05 41 30
WASHER/30X46X2 24 10
WASHER/30X46X2 31 2
WASHER/68X80X02 31 20
WASHER/M10 2 10
WASHER/M10 7 5
WASHER/M10 23 20
WASHER/M10 28 30
WASHER/M10 30 12
WASHER/M10 39 5
WASHER/M10 55 14

207






